-
- -
s
-

. - = . . . - - . ... -
= T e i e . e e s oo s s o s
. . - .

o

- .
- - - i - ... - .. - .

- - e et e

- - . _ﬁf%‘%&:&%" . -

= .

= o = s
ST o

. =
c -
v -

- - .. . . -
v - 2 5
-

. = o . c
... . . _ . . % . -
. - - s > -

-
e ‘W/aé/.c.;’%ﬁ%«;}% w’v‘%&&%xy@fy&%% >

. .
. - -

e e e - -, &
- ... ... .. . . g o e
L . o . - o | = -~ - .. - . - @ .
e .. > e & o - - - e s e s
= - _ ___ - . - . 9 ... @
. - - b - o, i o .. . . .
- o - e . - el L D 2 . s
. - . . - -

o =
. e S -
S v Vo o

> .

e
.. -~ -
... . - .. - -
- - - - . - . . - -
. . z | e . - .
. -

” ’ . ... , .
‘ - - - .
= e T

e e
e
... .. .. . ]
- < T i ] - . .

. ..
- - «#;/} -

5
e
o

o

e Lo
o

. .
: e
e -
-

-

- e . - e - - .
. . - ' - B - » . ,
o - o . - . - - -

o

.
.
- .. .

.

o

o
.
,
8

.

. -~ . e
- . .. - =
= oo e o s e

- = . . . = -
e ... ... - . g

b2 = .- = ! .

L. .. .. . o e il P s e -

- . - =

I
o

.
.

oY e e
e s
. . -

-
.

g

-

-
-
.
.

-
-

\ﬁ,
- -

.

L
.

-

.
.

.

.
.

.

-

2

... . -
- - = .

bers 1402 - 6011

Serial Nu

Publication Number: 0680571-001







Whan contacting UpRight for service or parts information, be sure to include the MODEL £
from the equipment nan missing, the SERIAL NUMBER is als
right side elevaling ass

S -
Stamped Serial
Number

2686 South Maple Avenu T, Unit S1, Park West Industrial Park
Madera, California 93637 Call Toll Free in U.S.A. Friel Avenue
TEL: 559-443-6601 Nangor Road
FAX: 559-268-1756 Dublin 12, Ireland
PARTS: 1-8A8843381 EL: +353 1 620 9300

FAX: +353 1 620 9301

]

i






Forward

Introduction

HOW TO USE THIS MANUAL

This manualis divided into 7 sections. The first page of
each section is marked with a black tab that fines up with
one of the thumb index tabs on the right side of this page.
You can quickly find the first page of each section without
fooking through the table of contents which follows this
page. The section number printed at the top corner of each
page can also be used as a quick reference guide.

SPECIAL INFORMATION

Indicates the hazard or unsafe practice will
result in severe injury or death.

Indicates the hazard or unsafe practice
could result in severe injury or death.

A  CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage.

Introduction &
Specifications

General description and machine specifications.

Machine Preparation

Information on preparation for use & shipment,
forklifting, transporting and storage.

Operation

Operating instructions and safety rules,

Maintenance

Preventative maintenance and service information.

A NOTE: Gives helpful information.

WORKSHOP PROCEDURES

CAUTION: Detailed descriptions of standard workshop
procedures, safety principles and service operations are
not included. Please note that this manual does contain
warnings and cautions against some specific service
methods which could cause personal injury, or could
damage a machine or make it unsafe. Please understand
that these warnings cannot cover all conceivable ways in
which service, whether or not recommended by Up-
Right, Inc., might be done, or of the possible hazardous
consequences of each conceivable way, nor could
UpRight Inc. investigate all such ways. Anyone using
service procedures or tools, whether or not recom-
mended by UpRight Inc., must satisfy themselves
thoroughly that neither personal safety nor machine
safety will be jeopardized.

All information contained in this manual is based on the

latest product information available at the time of printing.
We reserve the right fo make changes at any time without
notice. No part of this publication may be reproduced,
stored in retrieval system, or transmitted, in any form by
any means, electronic, mechanical, photocopying, record-
ing, or otherwise, without the prior written permission of
the publisher. This includes text, figures and tables.

X-Series Work Platform

Troubleshooting

Causes and solutions to typical problems.
¥

Schematics

Schematics and valve block diagram with
description and location of components,

[llustrated Parts
Breakdown

Complete parts fists with illustrations.




Forward

NOTES

X-Series Work Platform



Contents

Table of Contents

Section Page
Number No.
1.0 INTRODUCTION & SPECIFICATIONS
1.0 Introduction ... 1-1
PUIDOSE Lo 1-1
SCOPR coiovi e 1-1
1.1 General Information ... 141
Description ... 1-1
Purpose and Limitations ..., 1-1
1.2 Specifications ... 1-2
2.0 MACHINE PREPARATION
2.1 Preparation for Use ........................21
2.2 Preparation For Shipment ... 1
2.3 Forldifting Of Work Platform ... -2
2.4 Lifting Work Platform ... .. Z
2.5 Transport ... 2
2.6 Storage ... 2
Preservation ... 2
Batteries ... D 2
3.0 OPERATION
3.0 Introduction ... 3-1
General FUnctioning ... 321
Design Features ..., 3-1
3.1 Safety Rules and Precautions ... .. 3-1
3.2 Controls and Indicators ... . 3-2
Platform/Controller .......................32
Chassis ..o 3-2
3.3 Pre-Operation Inspection ... .. 3-4
3.4 Operation ... 3-

Travel With Platform Lowered
SEEEING oo
Elevating Platform ...,
Travel With Platform Flevated .
Lowering Platform ...
Emergency Lowering
After Use Fach Day

fued
¢

4.0 MAINTENANCE

4.0 Introduction ... 4
Special Tools ...

4.1 Preventative Maintenance

Preventative Maintenance Table Key ........... 4-2
Preventative Maintenance Report ... 4-2

4.2 Blocking Elevating Assembly ... ... . 4-3
Installation ... 4-3
Removal ... 4-3

4.3 Battery Maintenance ... 4-3
Battery Inspection and Cleaning ... 4-3
Battery Charging ..o 4-4
Battery Cell Equalization ... 4-4

4.4 Lubrication ... .. 5
Steering Linkage ... 5
Hydraulic Oil Tank and Filter ... 4-5

Fluid Level ... 4-5

Oil and Filter Replacement ... 4-5
Reservoir Breather/Cap ... 4-5

X-Series Work Platform

Section
Number
4.5 Setting Hydraulic Pressures
Main Relief Valve ...
X20N Machines ..o
X20W and X26 Machines
Steering Relief Valve ...

Counterbalance Valves
Pump Relief Valves 4.
Lift Relief Valve, X20W and X26 Machines .. 4.8
4.6 Switch Adjustments
THESENsOr e

AJUSEMENT L
Down Limit Switch ... ...
Optional Proportional Controller
4.7 Hydraulic Manifold ... ... b1
Removal ...
Disassembly ..o
Cleaning and Inspection .................ccccco...... -
Assembly L
Installation .........c.cooieeionieee e
4.8 Hydraulic Pump ... fo”
Removal ..o
Instaliation
4.9 Hydraulic Drive Motors and Hubs ... . 4-12
Removal ...
4.10 Brake Cylinder ... ..
Removal ...
Disassembly ...
Cleaning and Inspection ...
ASSEMBIY
Installation ...
4.17 Steering Cylinder .
Removal ... ’

4.12 Lift Cylinder
Removal ..o
Disassembly ...
Cleaning and Inspection ............................
Reassembly
Installation ...

4.13 Electric Motor ...

Troubleshooting
Disassembly ...
fnspection

Fasteners ...
4.14 Torgue Specifications
Hydraulic Components

NOLES oo
5.0 TROUBLESHOOTING
5.0 Introduction ... 5-1
General Procedure ... 5-1



Contents

Table of Contents

(cont’'d))
Section Page
Number ‘No.
6.0 STHEMATICS
6.0 Introduction oo 6-1
TN Lo 6-1
6.1 Electrical Schematic ... naan. 6-2
6.2 Electrical Schematic, Optional
Proportional Controls ... 6-4
6.3 Hydraulic Schematic ... 6-6
7.0 HLLUSTRATED PARTS BREAKDOWN
Assembly

Final Assembly, X20N
Final Assembly, X20W
Final Assembly, X26M

Basic A@sﬁmb*y HZOMN et een e 7-14
Basic Assembly, X20W .. 7-16
Basic Assembly, X26N

Scissor Arm Assermbly, X20N 7-20
Scissor Arm Assembly, X20W 7-22
Scissor Arm Assernbly, X26MN 7-24
Guardrail Assembly, X20N 7-26
Guardrail Assembly, X20W/X26N, W/Deck Ext. ... 7-28
Cuardrail Assembly, X20W/X26N, W/O Deck Ext. ... 7-28
Deck Extension Assembly, X20N . ..7-30
Deck Extension Assembly, X20W/X26N.......... 7-32
Control Module Assembly, X20N ... 7-34
Control Module Assembly, X20W/X26N ... .. 7-36
Hydraulic Tank Assembly, X20N ... 7-38
Flydraulic Tank Assembly, X20W/X26N ... 7-38
Power Module Assembly, X20N ,
Power Module Assembly, X20W/X26N . 7
Hose Kit, X20MN e
Hose Kit, X2OW/X26MN

Control Valve Assembly, X2ON/X20W/X26N ...
Controller Assembly, X20N/X20W/X26N ... 7

Lower Control Box A@%Dmbiy X20MN/X20W/X26N
Label Kit, X20N
Label Kit, X20W
Label Kit, X26N
Power To Platform, Option, X20N/X20W/X26N

Horn, Opi'f‘ﬁ X?ON/X%\,\//X?[»N ................................. 7
Flashing Amber Light, Option, X20N/X20W/X26N 2
Fwd/Rev Motion A!arm Option, X20N/X20W/X26N ... 7-64
Fwd/Rev/Up Motion Alarm, Opzon X2ON/K20W/X26N 7-65
Generator, Option, X20N/X20W/X26N oo 7-66
Proportional Control, Option, X20N,X20W X26N ... 7-68
Proportional Controller, Option, X20N X20W X26N ... 7-70
Alr To Platform, Option, X20N/X20W/X26N ... 7-72
iI

:,;,
¥ ¢ & t [ i b 1 i v
E N VER N G S

i

[ R f

'

1 [ T

G B Ll PO ek el ad e d ek e (OO0 SN LT

3

o o T e i S S e e e e e S e S S

List of IHlustrations

Title Page
X-Series Worl Platform . 1-1
Chassis Module, Right Side ... 2-1
Transporting machine ... 2-2
Controls and Indicators............ 3-3
Blocking the fievaf ing Assernbly L. 4-3
i’sauew C%afger ................................................... 4.4
ydrau ic Ol Tank and Filter ... 4.5
Hydraulic Manifold ... 4-6
Pump Relief Valves ..o, 4.7
Lift Relief Valve (X20W and X26 Only} ... 4-8
Tilt Sensor AdJUStMEnT e 4-8
Down Limit Switch Adjustment ..o 4-9
Proportional Control lter Adjustment ...........o.coo.o.... 4-9
Hydraulic Manifold ... -1

4-12

Brake Cylinder Installation ... 4-13

! St_seez'éﬁg Cylinder Installation ... 4-14

5 Lift Cy;'m BT e e 4-15

' H SCEiC MOEOT Service 4-16
Terminal Strip ldentification ... 6-3
Elec H'raﬁ SCREIMIATIC et 6-3
Electrical Schematic, Optional Proportional C ... 6-5
Hydmui cSchematic oo 6-7
Hydrautic Manifold .. 6-7

List of Tables

e Title Page
SpecifiCations oo 1-2
Controls and INAICatons oo 3-2
Preventative Maintenance ... 4.7

Hydraulic Component Torque ... ... 4-17

Bolt Torque oo 4-17
Troubleshooting ... 5-2
Electrical Schematic Legend ... 6-2

Electrical Schematic Legend,

Optional Proportional Controller ... H-4
Hydraulic Schematic Legend ... 6-6

X-Series Work Platform



Introduction & Specifications

1.0 Introduction

PURPOSE

This manual provides illustrations and instructions for
the operation and maintenance of the X-Series Work
Platform manufactured by UpRight, Inc. Selma, Califor-
nia. (See Figure 1-1).

SCOPE

This manual includes both operation and maintenance
responsibilities concerning the X-Series Work Platform’s
readiness. The Maintenance Section covers scheduled
maintenance, troubleshooting, repair, adjustment and
replacement.

1.1 General Information

DESCRIPTION

The X-Series Work Platform is a self-propelled aerial
work platform designed to be used as a means of
elevating personnel and equipment and to provide a
mobile work platform. They are designed to provide
mobility with the platform in a raised or lowered posi-
tion. Travel with the platform elevated is limited to the
low speed range.

PURPOSE AND LIMITATIONS

The objective of the X-Series Work Platform is to pro-
vide a quickly deployable, self-propelled, variable height
work platform. The elevating function shall only be used
when the work platform is on a firm level work area.
The work platform is intended to be self-propelled when

in relatively close proximity to the work area.

Platform/Cuardrails
Controller

Elevating Assembly
Chassis

e N

N\ M//

Vé
/
A

|

Figure 1-1: X-Series Work Platform

X-Series Work Platform

1-1



Introduction & Specifications

1.2 Specifications®

Table 1

-1: Specifications

ITEM

X20N

X-20W

X-26N

Platform Size
(inside Toeboards)
w/ Deck Extended

28 X 87 i 71T mmx 2.21 m)
28 in.x 124 in. 717 mmx 3.15 m}

Hadin. X87 in. (112 mx 22T m)
440 X124 i (1.

12 mx 305 my 44

A4 X887 i (P12 mx 2.2 m
in X124 00 (112 mx 335 m)

Max. Platform Capacity
on Slide Out Deck

750 1bs. (340 kg)
250 Ibs. (110 kg

1000 Ibs. (453 kg)
250 Ibs. (110 kg)

1000 ibs. (453 kg)
250 1bs, (110 kg

Max. No. of Uccupd nts
On Slide Out Deck

3 people
1 person

4 people
1 person

4 people
1 nerson

Height
Working Height
Max. Platform Height
Min. Platform Height

26 66.(7.92 m)
204 6.1 m)
38in. .97 m)

26 {6.(7.92 my
20 (6.1 m)
38in. (97 m)

3260975 m)
260t (7.92 m)
43 in (109 m)

Weight 3,651 Ibs, (1656 kgl 3,830 (1737 kg 4,315 Ibs. (1957 kg
Dimensions
Overall Width 32.5 in (B3 m) 48 in.{1.22 m) 48in. (1.22 w
Overall Height 785 (1.99 m) 78.5in.{1.99m) 83.5in.(2.12 m)
Overall Length 92.5n.(2.35 m} 92.5in. (2.35 ms 92.5in.(2.35 my)
Driveable Height 20ft (6.1 m) 20 (6.1 m) 26t (7.92 m)
Surface Speﬁcz
Platform Lowered 2.4 mph (3.9 km/h) 2.4 mph (3.9 km/h) 2.4 mph (3.9 ki/h)
Platform Raised .7 mph ‘? 1 ke/h) 7 mph (1.1 ke/h) 7 mph (1.7 ki/h)
Energy Source 24 Volt Saﬁeﬂ/ Pack (4-220 Amp | 24 Volt Battery Pack (4-220 A 24 Volt Battery Pack (4-220 Amp

Hour, 6 Volt Batteries, min. wi. 62
fbs. each (28.12 kg, 4 HP DC
Electric Motor

mp

Hour, 6 Volt Batteries, min. wt. 62

Is. each (2812 kg), 4 HP DC
Flectric Mozer

Hour, 6 Volt Batteries, min. wi. 62
lbs. each (28.12 kg, 4 HP DC
Electric Motor

System Voltage

24 Volt DC

24 Volt DC

24 Volt DC

Battery Charger

25 AMP, 60 Hz 110 VAC

25 AMP, 60 Hz T10VAC

25 AMP, 60 Hz 110 VAC

Rattery Duty Cycle

25% for 8 Hours

25% for 8 Hours

25% for 8 Hours

Hydraulic Tank Capacity

4 Gallons (15.21)

4 Gallons (15.2 1

4 Callons (15.2

Maximum Hydraulic
System Pressure

2400 psi (165 Bar)

3400 psi (234 Bar)

3400 psi (234 Bar)

Hydraulic Fluid

Normal (>32°F10°C)
Low Temp.

(1010 32°F 2310 0°Ch

15O #46

5W-20 Motor Ol

150 #46

SW-20 Motor Oil

150 #46

5W-20 Motor Oif

Lift System

One Single Stage Lift Cylinder

Ore Single Stage Lift Cylinder

One Single Stage Lift Cylinder

Drive Control

Two Speed

Two Speed

Two Speed

Control System

Joystick Controller with Interlock
Lever, Toggle Selector Switch, Red
Mushroom Emergency Stop

Joystick Controlier with Interlock
Lever, Toggle Selector Switch, Red
Mushroorn Emergency Stop

Joystick Controfler with Interlock
Lever, Toggle Selector Switch, Red
ML shm{)m Emergency Stop

Horizontal Drive

Du 3! Front Wheel Hydraulic Motors

Dual Front Wheel H yd raufic Motors

Dual Front Wheel Hydradlic Motors

n. {381 mm) Diameter
SO Rubber non-marking

15 in. (381 mm) Diameter
Solid Rubber, non-marking

15 in, (387 mmj Diameter
Solid Rubber, non-marking

Two, Spring Applied, Hydraulic
Release Brake Shoes with Manual
Brake Release

Two, Spring Applied, Hydraulic
Release Brake Shoes with Manual
Brake Release

wo, Soring Applied, Hydraulic

Two, Spring Applied, Hydraulic

Release Brake Shoes with Manual
Brake Release

Turning Radius

90 in. (2.29 m) Outside

96 in. (2.44 m) Qutside

96 in. (2.44 m) Oulside

Gradeability

23 % (13 degrees)

23 % (13 degrees)

20 % (17 degrees)

Whee| Base

7475 (1.9 my)

74.75 in 1.9 m)

7475 in. (1.9m)

Cuardrails

4G in (1.02 m)

40 in, (1.02 m)

40 in. {102 m)

Toeboard

6in. (152 mm) High

6 in {152 mm) High

6 in. (152 mm) High

*Specifications subject to change without notice.

1-2

X-Series Work Platform




reparation

achine

Read, gnﬁ?fgtanéiand follow all gafet}./ rules and 22 ?}‘gyﬁfﬁéiﬁn For ggﬁﬁgﬁﬁﬁé%ﬁ
operating instructions before attempting to operate
the machine. 1. Fully lower the platform,

2

Disconnect the battery negative (-} lead from the
battery terminal (Figure 2-1).

2.1 Preparation for Use

3. Band the Platform Assembly to the Chassis.

STAND CLEAR when cutting the metal
| banding to avoid being cut when the
banding snaps back.

1. Remove the metal banding from the machine.

2. Lift the front of the machine and remove banding
and blocks from front wheels.
3. Lower machine.

Connect the negative battery lead terminal (Figure 2-1).

Figure 2-1: Chassis Medule, Right Side

X-Series Work Platform 2-1



l[achine Preparation

2.3 Forklifting Of Work Platform
NOTE: Forlifting is for transporting only.

A  CAUTION

See specifications for weight of work
platform and be certain that forklift is of
adequate capacity to lift platform.

Forklift from the side or rear by lifting under the Chassis
{(Figure 2-2).

2.4 Lifting Work Platform

Secure straps to chassis tie lift points only (Figure 2-2).

Forklift: Rear L//

Front Lift

Rear Tie S ] !
Down/Lift . ﬁé . Points
Poinis Forkdift: S:deﬁ/ﬁm\

Front Tie Down

Figure 2-2: Transporting machine

2.5 Transport

Maneuver the work platform into transport position

and chock wheels, :

2. Secure the work platform to the transport vehicle
with chains or straps of adequate load capacity
attached to the chassis tie down points (Figure 2-2).

A CAUTION A

Overtighteni “ng of chains or siz'aps attached
to tie dc:;wn lugs may result in damage to
work platform.

2.6 Storage

No preparation is required for normal storage. Regular
maintenance per Table 4-1 should be performed. If the
work platform is to be placed in long term storage (dead
Si@&’aée} use the following preservation procedure.

PRESERVATION

1. Clean pasue d surfaces.
aged, repaint.

If the paint surface is dam-
F

N

Check the level of the hydraulic oil with the plat-
form fully lowered. Open the Right Module and
remove the reservoir cap, oil should be at the lower
line on the dipstick. Add ISO #46 hydraulic oil if

necessary.

Coat all exposed unpainted metal surfaces with
preservative,

BATTERIES

1. Disconnect the Battery ground cable
secure to the chassis.

(]

rminal and

2. Disconnect the remaining battery leads and secure
to the chassis.

3. Remove the batteries and place in alternate service.

X-Series Work Platform



eration

3.0 Imtroduction
GENERAL FUNCTIONING

The battery powered electric motor directly drives a two
section hydraulic pump. The low section supplies oil
under pressure to operate steering and low drive/lift, the
high section flow provides oil for high drive/lift. The oil
flow is directed to the different functions by electrically
activated solenoid valves.

DESIGN FEATURES

The X-Series Work Platform has the following features:
¢ The drive speed is limited to low speed when
operating the work platform while the platform is
elevated.

* Parking brakes are automatically engaged when
the Drive Switch is released and the machine
comes to a full stop or if power is lost.

* The Chassis Controls and Controller are equipped
with an Emergency Stop Switch for stopping ég
powered functions.

* The Interlock Lever must be depressed for the
Controller to function.

= An alarm (60 Hz) is provided to signal when the
platform is lowering.

= A Lift Switch is located in the Chassis Control
Panel on the right side of the Chassis for lifting and
lowering the Platform from ground level.

* Pothole Protection Supports rotate into position
under the machine whenever the platform is
raised. An alarm will sound and the Platform will
not elevate if the Pothole Protection Supports do
not fully deploy.

* The Tilt Alarm (600 Hz) is activated on slopes of 2
degrees side to side and fore and aft when the
machine is elevated, cutting power to Lift and
Drive functions.

* An Emergency Lowering Valve is provided to lower
the Platform in the event electrical power is lost.

X-Series Work Platform

3.1 Safety Rules and
Precautions

All personnel shall carefully read, understand and
follow all safety rules, operating instructions and the
Scaffold Industry Association's MANUAL OF RESPONSI-
BILITIES before performing maintenance on or operat-
ing any UpRight X-Series Work Platform:

NEVER operate the machine within ten feet of power
lines. THIS MACHINE IS NOT INSULATED.

NEVER elevate the platform or drive the machine while
elevated unless the machine is on firm level surface.

NEVER sit, stand or climb on guardrail or midrail.

NEVER operate the machine without first surveying the
work area for surface hazards such as holes, drop-offs,
bumps and debris.

NEVER operate the machine if all guardrails are not
properly in place and secured with all fasteners properly
torqued.

SECURE chain across entrance and lower the rear
guardrail after mounting platform.

NEVER use ladders or scaffolding on the platform.

NEVER attach overhanging loads or increase platform
size.

LOOK up, down and around for overhead obstructions
and electrical conductors.

DISTRIBUTE all loads evenly on the platform. See the
back cover for maximum platform load.

NEVER use damaged equipment. (Contact UpRight for
instructions. See toll free number inside front cover)
NEVER change operating or safety systems.

INSPECT the machine thoroughly for cracked welds,
loose hardware, hydraulic leaks, damaged control cable,
loose wire connections and wheel bolts.

NEVER climb down elevating assembly with the platform
elevated.

NEVER perform service on machine while platform is

elevated without blocking elevating assembly.
NEVER recharge batteries near sparks or open flame;
batteries that are being charged emit highly explosive
. &) < ¥
hydrogen gas.

AFTER USE secure the work platform against unautho-
rized use by turning key switch off and removing key.
NEVER replace any component or part with anything
we ety '+ ' DA &)
other than original UpRight replacement parts without
1 orig ,
the manufacturers consent.



Jperation

3.2 Controls and Indicators

The controls and indicators for operation of the X-Series

Work Platform are shown in Figure 3-1. The name and
function of each control and indicator are listed in
Table 3-1. The index numbers in the figure correspond
to the index numbers in the table. The operator should
know the location of each control and indicator and
have a thorough knowledge of the function and opera-
tion of each before attempting to operate the unit.

Table 3-1: Controls and Indicators

Platform/Controller

Table 3-1: Controls and Indicators (cont'd.)

Chassis
INDEX
NG, (NAME FUNCTION
6 Emergency Stop | Push red button to cut off power to all

Switch

functions (OFF).
Pullout to provide power (ON).

Chassis Lift
Switch

Toggle switch to UP to lift the work
platform and toggle switch to DOWN
to lower the work platform.

Chassis Key
Switch

Turn switch to PLATFORM to provide
power to Controller, to CHASSIS to
provide power to Chassis Controls and
to OFF to prevent unathorized use of
the machine.

Emergency
Lowering Valve

Pull handle out to lower the Platform.
To dose, release handie.

The platform cannot be raised until
this valve is closed.

10

Brake Release

Loosen locknut and turm Brake Release/
Adjustrent Bolt counterclockwise to
release brakes.

Turn Brake Release/Adjustment Bolt
clockwise until brakes fully engage tires,
secure bolt with locknut.

DO NOT operate the machine with
the Brakes disengaged.

Battery Charger

Charger turns on autormatically after a
short delay, the ammeter will indicate
DC charging current. Charger turns off
automatically when batteries are fully
charged, on some models a green LED
indicator will come on.

INDEX
NO. INAME FUNCTION
T lnterdockLever | Provides power to the Controller
only when depressed, preventing
inadvertent activation of the Controller.
2 |Emergency Stop | Push red button to cut off power to all
Switch functions (OFF). Pull up to provide
power (ON).
3 jControl Lever | Move joystick forward or backward to
{loystick) control Didve Valves or Liftand Down
Valves depending on pasition of Drive/
Lift Switch.
4 | (Steering Switch) | Push switch right or left to control
steering. Steering is not self-centering,
Wheels must be returned to straight
ahead position by operating Steering
Switch.
5 | Drive/Lift Selecting DRIVE allows the work
Switch platform to move forward or reverse.
Selecting LIFT allows the platform to
raise or lower.
3-2

Down Alarm
(60 H2)

Sounds an audible signal anytime the
platform is lowering during normal
operation. If the Emergency Lowering
Valve is used the alarm does not sound.

Tilt/Pothole
Protection Alarm
(600 Hz)

Sounds an audible signal when the
platform is elevated and: on a slope of
27 sicle to side or fore and aftor; the
Pothole Protection Supports do not fully
deploy.

* Not shown in Figure 3-1, Items 12 & 13 are the
same unit with two different inputs, mounted on the
electrical box inside the left Chassis Door.

X-Series Work Platform



I igr

Emergency Lowering Valve Handle

Chassis Module, Left Side

Chassis Modu

i

X-Ser

i

Figure 3-1: Controls anc

es Work Platform

}

ind

i

1iors




peration

3.3 Pre-Operation Inspection

NOTE: Carefully read, understand and follow all
safety rules, operating instructions, labels and the
Scaffold Industry Association's MANUAL OF RESPON-
SIBILITIES. Perform the following steps each day
hefore use.

DO NOT perf@rm service on or in the
scissor assembly with the platform elevated
unless the platform is properly blocked.

1. Open modules and inspect for damage, oil leaks or
missing parts.

2. Check the level of the hydraulic oil with the plat-

form ffg;EEy lowered. Open the Left Module and

remove the reservoir cap, oil should be at the lower

line on the dipstick. Add 150 #46 hydraulic oil if

necessary.

Check that fluid level in the batteries is correct (See

Battery Maintenance, Section 4.3).

Al

4. Verify batteries are charged.

Check that A.C. extension cord has been discon-
rected from charger plug.

[

6. Check that all guardrails are in place, the slide out
deck extension is secured with the pin and all
fasteners are properly tightened.

>4

Carefully inspect the entire work platform for dam-
age such as cracked welds or structural members,
loose or missing parts, oil leaks, damaged cables or
hoses, loose connections and tire damage.

8. Move machine, if necessary, to unobstructed area to
allow for full elevation

5‘0

Turn Chassis and Platform Emergency Stop Switches
ON (Figure 3-1) by pulling the bu tmﬂ out.

10. Turn the Chassis Key Switch (Figure 3-1) to CHASSIS.

11. Push Chassis Lift Switch (Figure 3-1) to UP position
and fully elevate platform.

12, Visually in nspect the elevating asqcmb ly, lift cylinder
cables and hoses for damage or erratic operation.
Check for missing or loose p parts.

13. Verify that the Pothole Protection Sugt}por?s have
fully rotated into position under each module and
that the Pothole Protection Support Alarm is opera-
tional by pu%? ng in on each support. The alarm
should sound and the s support should freely rotate
back into the deployed position.

8]
i
LN

14.

15.

20.

Partially lower the platform by pushing Chassis Lift
Switch to DOWN and check operation of the
audible lowering alarm.

Open the Chassis Emergency Lowering Valve (Figure
3-1) to check for proper operation by pulling and
%o;d ing the h“ﬂdie out. Once the platform is fully
lowered, close the valve by releasing the handle.

. Verify that the Pothole Protection Supports have

rotated into the stowed position.

7. Turn the Chassis Key Switch to DECK.
. Close and latch the module doors.
. Check that route is clear of persons, obstructions,

holes and drop-offs, is level and tdp&b e of support-
ing the wheel loads.

Unhook Controller from guardrail. Firmly grasp
Controller while performing the following checks
from the ground.

WA

STAND CLEAR of the work platform while

performing the following checks.
Protect control console cable from possible
damage while performing checks.

Moo b
[ A

24,

. Pull Emergency Stop Button out to the ON position
. Position Drive/Lift Switch to DRIVE,
. (;rasp the Control Lever so the Interlock Lever is

depressed (releasing the Interlock Lever cuts power
to Controller), slowly position the Control Lever to
FORWARD then REVERSE to check for speed and
directional control. The farther you push or pull the
Control Lever from center the faster the machine
will travel.

Push Steering Switch RIGHT then LEFT to check for
steering control.

Push the Emergency Stop Switch Button.

26. Rehook Controller at front guardrail.

X-Series Work Platform



eration

3.4 Operation

Note: Before operating work platform ensure that
pre-operation and safety inspection has been com-
pleted, any deficiencies have been corrected and the
operator has been thoroughly trained on this ma-
chine.

TRAVEL WITH PLATFORM
LOWERED

1. Check that route is clear of people, obstructions,
holes and drop-offs, is level and capable of support-
ing wheel loads.

2. Verify Chassis Key Switch is turned to DECK and
Chassis Emergency Stop Switch is ON, pull button
out.

3. After mounting platform lower top rail across en-
trance and latch the chain. Check that guardrails are
properly assembled and in position with the slide
out deck extension secured with the pin. Attach
Controller to guardrail.

4. Check clearances above, below and to the sides of
platform.

5. Pull Controller Emergency Stop Button out to ON
position. When button is pushed down Emergency
Stop Switch will automatically go to OFF position.

6. Position Drive/Lift Switch to DRIVE.

7. Grasp the Control Lever so the Interlock Lever is
depressed (releasing the Interlock Lever cuts power
to Controller), slowly push or pull the Control Lever
to FORWARD or REVERSE position to travel in the
desired direction. The farther you push or pulf the
Control Lever from center the faster the machine
will travel.

STEERING

1. Position Drive/Lift Switch to DRIVE.

2. While holding the Control Lever so that the Inter-
lock Lever is depressed, push the Steering Switch to
RIGHT or LEFT to turn wheels in the desired direc-
tion. Observe the tires while maneuvering the work
platform to ensure proper direction.

NOTE: Steering is not self-centering. Wheels must be
returned to straight ahead position by operating
Steering Switch.

X-Series Work Platform

ELEVATING PLATFORM

LOOK up and around for obstructions
before performing the lift function.

DO NOT elevate the platform unless the
work platform is on a firm and level surface.

DO NOT operate the work platform
within ten feet of any electrical lines. THIS
WORK PLATFORM 1S NOT INSULATED,
NEVER enter the elevating assembly while
the platform is elevated without first blocking
the elevating assembly.

1. Position Drive/Lift Switch to LIET.

2. While holding the Control Lever so that the Inter-
lock Lever is depressed, push Control Lever forward
to UP, the farther you push the Control Lever the
faster the platform will elevate.

3. If the machine is not level or the Pot Hole Protec-
tion Supports do not fully deploy an Alarm will
sound and the machine will not lift or drive. If an
Alarm sounds the platform must be lowered and
the machine moved to a level location before
attempting to re-elevate the platform or the Pot
Hole Protection Supports must be repaired if they
are not properly deploying.

TRAVEL WITH PLATFORM
ELEVATED

A& WARNING A

Travel with platform elevated ONLY on
firm and level surfaces.

NOTE: Work platform will travel at reduced speed
when platform is elevated.

1. Check that route is clear of people, obstructions,
noles and drop-offs, is level and capable of support-
ing the wheel loads.

2. Check clearances above, below and to the sides of
platform.

3. Position Drive/Lift Switch to DRIVE,

4. Grasp the Control Lever so the Interlock Lever is
depressed (releasing the Interlock Lever cuts power
to Controller), push Control Lever to FORWARD or
REVERSE for desired direction of travel,

%
Lt




)peration

If the machine is not level or the Pot Hole Protec-
tion Supports do not fully deploy an Alarm will
sound and the machine will not lift or drive. If an
Alarm sounds the platform must be lowered and
the machine moved to a level location before
attempting to re-elevate the platform or the Pot
Hole Protection Supports must be repaired if they
are not properly deploying.

LOWERING PLATFORM
1. Position Drive/Lift Switch to LIFT.

2. Grasp the Control Lever so the Interlock Lever is
depressed, pull back Control Lever to DOWN.

EMERGENCY LOWERING

Ask a person on the ground to open the Emergency
Lowering Valve (Figure 3-1) to lower the platform.

L

This valve is @gwneé with the handle located at the rear
of the machine

1. Open the Emefgem‘,y Lowering Valve by pulling on

the handle.

Note: the Down Alarm will not sound when using the
Emergency Lowering Valve.

2. To close, release the handle.

The platform will not elevate if the Emergency Lower-
ing Valve is open.

AFTER USE EACH DAY

1. Ensure that the platform is fully lowered.

2. Park the machine on level ground, preferably under
cover, secure against vandals, children or unautho-
rized operation.

3. Turn the Key Switch to OFF (center position) and
remove the key to prevent unauthorized operation.

N

Plug in Battery Charger and verify che qrger is operat-
ing, see Battery C /mmmg, Section 4.3

PARKING BRAKE RELEASE
(Figure 3-1)

Perform the following only when the machine will not
operate under its own power and it is necessary to move
the machine or when towing the machine up a grade or
winching onto a trailer to transport.

The Brake Adjustment/Release Bolt is located at the rear
of the machine between the rear wheeis,

ocknut and tumn

1. FO release the brakes loosen the |
the brakes disengage

the bolt counterclockwise until
from the tires.

The machine will now roll when pushed or pulled.
To reengage the brakes tighten the bolt until the
brakes have fully engaged the tires, secure the bolt
with the locknut. Be sure to verify that the brakes

have fully engaged the rear tires before the machine
is operated.

A  WARNING A

Never operate work platform with the
Parking Brake released. Serious injury or
damage could result.

Never tow faster than 1 Ft./sec. (03 m/sec.).

X-Series Work Platform



faintenance

4.0 Introduction

This section contains instructions for the maintenance of
the X-Series Work Platform. Procedures for the opera-
tional checkout adjustment, scheduled maintenance,
and repair/removal are included.

Referring to Section 3.0 will aid in understanding the
operation and function of the various components and
systems of the X-Series Work Platform and help in
diagnosing and repair of the machine.

SPECIAL TOOLS

The following is a list of speciaf tools that are required to
perform certain maintenance procedures. These tools
may be purchased from your dealer.

Part Number
10119-000-00
147124-030-00
14124-060-00
63965-002-00

Description
Inclinometer
Gauge, 0-3000 psi
Gauge, 0-6000 psi
Fitting, Quick Disconnect

X-Series Work Platform

4.1 Preventative Maintenance
(Table 4-1)

The complete inspection consists of periodic visual and
operational checks, together with all necessary minor
adjustments to assure proper performance. Daily inspec-
tion will prevent abnormal wear and prolong the life of
all systems. The inspection and maintenance schedule is
to be performed at regular intervals. Inspection and
maintenance shall be performed by personnel who are
trained and familiar with mechanical and electrical
procedures. Complete descriptions of the procedures
are in the text following the table.

Before performing preventative mainte-
nance familiarize yourself with the opera-
tion of the machine.

Always use the elevating assembly brace
whenever it is necessary to enter the
scissor assembly when the Platform is
elevated.

The Preventative Maintenance Table has been designed
to be used for machine service and maintenance repair.
Please copy the following page and use this table as a
checklist when inspecting a machine for service.

4-1



aintenance

Preventative Maintenance Table Key Table 4-1: Preventative Maintenance
COMPONENT INSPECTION OR SERVICES INTERVALY Y | N | R
gmerr"/ﬁ . Battery Check electrolyte level Daily
Daégy:ﬁeach shift or every da‘;/ System Check battery cable condition E%aif)z
50h/30d=every 50 hours or 30 days Charge batteries Daily
250h/6m=every 250 hours or 6 months Check charger condition & operation | Daily
1000h/2y=every 1000 hours or 2 years Check specific gravity 50h/30d
Clean exterior 250h/6m
Y::YQS/ACC@?MM@ Clean terminals 250h/6m
N=No/Not Acceptable Fydradlic O] Check oil fevel Daily
2 ggpagge@/ﬂgggpmb%@ Change filter 250h/6m
. . Clean Reservoir Breather/Cap 250h/6m
Preventative Maintenance Report Drain and replace ofl (150 #46] | 1000R/2y
Hydraulic | Check for leaks Daily
Date: System Check hose connections 50h/30d
Check for exterior wear 50h/30d
Owner: Ernergency | Open the emergency lowering
Hydraulic  |valve and checl for
Mode! No: Serial No: i System serviceability Daily
i Controlier  |Check condition & operation Daily
Serviced By: Control Checl the exterior of the cable
o . Cable for pinching, binding or wear Daily
Service Interval: Platform Check fasteners for proper torque | Dally
Deckand  {Check welds for cracks Daily
Rails Check condition of deck Daily
Check entry way closure Daily
Hydraulic  1Check for hose fitting leaxs Daily
Pump Wipe clean 50h/30d
Check for leaks at mating surfaces | 50h/30d
Check mounting bolts for
proper torque 50h/30d
Drive Motars| Check for operation and leaks Daily
Steering Lubricate pivot pins 250h/6m
System king pins 2501/6m
Check steering cylinder for feaks | 50h/30d
Check hardware & fittings
for proper torque 250h/6m
Elevating Inspect for structural cracks Daily
Assembly | Check pivot bearings for wear 50h/30d
Check pivot pin mounting bolts
for proper torque 50h/30d
Check Scissor Arms for bending | 250Rh/6m
Chassis Check hoses for pinch or
rubbing points Daily
Check welds for cracks Daily
Check tires for damage Daily
Check wheel bolts/nuts for proper
torque Daily
Check component mounting
for proper torque 250h/6m
Lift Check cylinder rod for wear 50h/30d
Cylinder Check pivot pin retaining rings 50R/30d
Check seals for leaks 50h/30d
Check pivot points for wear 50R/30d
Check fittings for proper torque 1 50h/30d
Entire Perform pre-operation inspection Daily
Unit Check for and repair collision damage | Daily
Lubricate 50h/30d
Check fasteners for proper torque | 250h/6m
Checl for corrosion-remave
and repaint 250h/6m
Labels Check for peeling, missing, of
unreadable labels & replace Daily

4.7 X-Series Work Platform



aintenance

4.2 Blocking Elevating
Assembly (Figure 4-1)

Never perform service on the work plat-

form in the Elevating Assembly area while
platform is elevated without first blocki ing
the Elevating Assembly.

DO NOT stand in Elevating Assembly area
while installing or removi ng brace.

INSTALLATION

1. Park the work platform on firm level ground.
2. Verify Platform Emergency Stop Switch is ON.
3. Turn Chassis Key Switch to CHASSIS.

4. Position Chassis Lift Switch to UP and elevate

platform approximately 9.5 Ft. (2.9 m).
5. Rotate 5cissors Brace towards the front and allow it
' to hang vertical over the lower scissor pivot tube.

6. Push Chassis Lift Switch to DOWN position and
‘ gradually lower platform until brace rests on lower
scissor arm pivot tube.

REMOVAL

1. Push Chassis Lift Switch to UP position and gradually
raise platform until the lower end of the Scissors
Brace will clear the lower scissor arm pivot tube.

2. Rotate Scissors Brace up and over towards the rear

so that it rests on the cylinder mount, stowed position.

Push Chassis Lift Switch to DOWN position and

completely lower platform

4. Turn Chassis Key Switch to DECK.

()

Scissor Brace

Figure 4-1: Blocking the Elevating Assembly

X-5Series Work Platform

4.3 Battery Maintenance

Electrical energy for the motor is supplied by four 6 volt
batteries wired in series for 24 volts DC. Proper care and
maintenance of the batteries and motor wi ill ensure
maximum performance from the work platform.

Hazard of explosive gas m
sparks, flame and smoking materials away
from batteries

nixture. Keep

Always wear safety glasses
with batteries.

Battery fluid is hi ghiw corrosive. Rinse away
any spilled fluid thoroughly with clean water.

BATTERY INSPECTION AND
CLEANING

Check battery fluid level daily, especi ially if work plat-
form is being used in a warm, dry climate. If required
add distilled water only, use of tap water with high
mineral content will shorten battery life.

A  CAUTION

If battery water level is not maintained,
batteries will not fully charge, creating a
low discharge rate which will damage
Motor/Pump unit and voi d warranéjy.

when working

Batteries should be inspected periodicall y fors gm of
cracks in the cases, Pfeﬂm%yz@ leakage and corrosion of
the terminals. Inspect cables for worn spots or breaks in
the insulation and for broken cable te(ménaks.

Clean batteries that show signs of corrosion at the
terminals or onto which electrolyte has overflowed
during charging. Use a baking soda solution to clean the
batteries, taking care not to get the solution inside the
cells. Rinse thoroughly with clear water. Clean battery
and cable contact surfaces to a bri ight metal finish
whenever a cable is removed.




Maintenance

BATTERY CHARGING
(Figure 4-2)

Charge batteries at end of each work's
hatteries have been discharged.

CAUTIO! A

Charge batteries in a well ventilated area.

shift or sooner if

Do not charge batteries when the work
platform is in an area containing sparks or
flames.

Permanent damage to batteries will result
if batteries are not immediately recharged
after discharging.

Never leave charger operating unattended
for more than two days.

Never disconnect cables from batteries
when charger is operating.

Keep charger dry.

When night air ‘fempﬂra‘fufe“ fall below 65°F (18°C)
batteries chargec’ in unheated areas should be placed on
charger as soon after use as possible. Under such condi-
tions a 4 hour equalize charge once a week in the Ldf‘y
afternoon will improve state of charge and battery lif

1. Check battery fluid level. If electrolyte level is Eowe
than /s in. m mm) above plates add distilled water
only.

2. The battery charger is located inside the right chassis
door. Connect extension cord (12 gauge (1.5 mm?)
conductor minimum and 50 ft. (15 m) in length
maximum] to the charger outlet piurr loca ted in the
right chassis door. Connect other em of extension
cord to properly grounded outlet of proper voltage
and frequency.

3. Charger turns on automatically after a short delay,
the ammeter will indicate DC charging current.
4. Charger turns off automatically when batteries are

fully charged, on some models a green LED indica-
tor will come on.

4-4

BATTERY CELL EQUALIZATION

The specific gravity of the electrolyte in the battery cells
should be equa lized monthly. To do this, Charge baéteru
ies as outlined in Battery Charging. After this in

charge, check the electrolyte level in all cells and ad
distilled water as necessary. Then, turn the charger on
for an additional eight hours. During this time, the
charging current will be low (four amps) as cells are
equ ualizi ing.

After equalization, the specific gravity of all cells should
be checked with a hydrometer. The temperature cor-
rected specific gravity in this state should be 1.260. If
any corrected readings are below 1.230, the batteries
containing such cells should be replaced.

Do not check the specific gravity in a cell to which
water has just been n added. If there is not enough
electralyte in a fully charged cell to obtain a sample for
the hydrometer, add water and continue charging for
one to two hours to adequately mix the water and
electrolyte.

Figure 4-2: Battery Charger

¥-Series Worlk Platform



laintenance

4.4 Lubrication

STEERING LINKAGE

Apply two to three drops of ol to each linkage bearing.

Use a grease gun with multipurpose grease ana:i apply
grease to the each zerk fitting at the steering pivots.

HYDRAULIC OIL TANK AND
FILTER (Figure 4-3)
Fluid Level

With the platform fully lowered
and remove the reservoir b eﬁf“af/a ap
the full mark.

Oil and Filter Replacement

, open the Left Module
oii should be at

1. Operate the work platform for 10-15 minutes to
bring the hydraulic oil up to normal operating
temperature

A CAUTION A

The hydraulic oil may be of sufficient

temperature to cause burns. Wear safety
gEovm and safety glasses when handling
hot oil.

2. Provide a suitable co
Hydraulic tank has a 7 liter capacity.

Lad

Open Left Module Door.

4. Remove the drain plug and allow all oil to drain.
Dispose of hydraulic fluid properly, contact your
local oil recycler.

5. Reinstall the drain plug.

6. Unscrew the filter from the Filter Assembly.

7. Apply a thin film of clean hydraulic oil (150 #46) to
the gasket of the replacement filter.

8. Screw the replacement filter onto the filter head
until the gasket makes contact then rotate the filter
"/4 of a turn further.

9. Fill the hymau ic reservoir with 1ISO #46 hydraulic

oi i until the oil is up to the f

Hydraulic tank has a 7 liter capacity.

Reservoir Breather/Cap

Qw”)

CE n bmaf’h@r/cap/ when filter is replaced, v
ng solvent and blow dry with clean dry « fompre

X-Series Work Platform

ontainer to catch the drained oil.

i mark on the dipstick.

"*'ZZ‘

Breather/Cap/
Dipstick

Drain Plug
{Under Tank

ééi Tank and Filter

Figure 4-3: Hydraulic

4-5




Maintenance

4.5 Setting Hydraulic Pressures
(Figure 4-4)
Check the hydraulic pressures whenever the pump,

manifold or relief valves have been serviced or
replaced.

The hydraulic oil may be of sufficient

temperature to cause burns. Wear safety
gloves and safety glasses when handli ing
hot oil.

The oil in the hydraulic system is under
very high pressure whi ch can easi ily cause
severe cuts. Obtain medical assistance
immediately if cut by hydraulic oil.

1. Main Refief 7. Dirive/Lift Valve

2. Steering Relief 8. Steer‘rw Valve

3. Fwd. C-Balance Valve 9. High %psuﬁ Valve

4. Rev. C-Balance Valve 10. Forward/Reverse Valve
5. High Press. Gauge Port 11, Drive Dump Valve

6. Low Press. Cauge Port

MAIN RELIEF VALVE (Figure 4-4)
X20N Machines

-4

{. Operate the hydraulic system 10-15
warm the oil.

minutes to

2. Remove high pressure gauge port cap and install the

pressure gauge assembly.

3. Loosen locknut or remove cover on the Main Relief
Valve and turn adjusting screw counterclockwise
two full turns.

4. Place the maximum rated load, see Table 7-7, on
the platform.

Turn the Chassis Key Switch to CHASSIS. Position
the Chassis Lift Switch to UP position and hold it
there.

[

jul

Slowly turn the Main Relief Valve adjusting screw
clockwise to increase the pressure until the platform
just begins to raise. Check the gauge and verify the
pressure does not exceed 2400 ps i {165 bar). Eii

does readjust the Main Relief Valve to 2400 psi (165

bar) maximum.

Release the Chassis Lift Switch. Tighten locknut or
epbce Ma in Relief Valve cover and tor rque to 6 Ft/
L -

Lbs (é}

N

46

Figure 4-4: Hydraulic Manifold

X20W and X26N Machines

1. Op@fat the hydra
warm the oil.

ulic system 10-15 minutes to

2. Remove high pressure gauge port cap and install the
pressure gauge assembly.
Loosen locknut or remove cover on the Main Relief

Valve and turn adjusting screw counterclockwise
two full turns.

L

4. Slowly turn the Main Relief Valve ad usting screw
clockwise to increase the pressure until the gauge
reads 3400-3450 psi (234-238 b@i’f

5. Release the Chassis Lift Switch. Tighten locknut or
replace Main Relief Valve cover and torque to 6 Ft/
Lbs (8 Nm).

X-Series Work Platform



aintenance

STEERING RELIEF VALVE

1.

6.

Operate the work platform for 10-15 minutes to
b

bring the hydraulic oil up to normal oz;erahng
temperature.

Install gauge in low pressure gauge port.

Loosen locknut or remove cover on the Steer mg
Relief Valve and turn adjusting screw counterclock-
wise two full turns.

While Onc person holds the Steering Switch to steer
right or left, slowly turn the Steering Relief Valve
adjusting screw clockwise to increase the pressure
until the gauge reads 1500 psi (103 bar).

Tighten locknut or replace Steering Relief Valve
cover and torque to 6 Ft/Lbs (8 Nm).

Remove gauge and replace cap.

COUNTERBALANCE VALVES
(Figure 4-4)

1.

b

o

Operate the work platform for 10-15 minutes to
bring the hydraulic of il up to normal opefatmg
temperature.

Remove high pressure gauge port cap and install the
I
pressure gauge assembly.

Lift work platform and block chassis so front wheels
are off the ground.

Loosen the locknuts on Counterbalance Valves,

With the Chassis Key Switch on DECK and the
Drive/Lift Switch in DRIVE depress the Interlock
Lever and slowly pull the Control Lever to REVERSE
to drive the wheels,

Adjust the Forward Counterbalance Valve by turning
the adjustment screw until the pressure gauge
indicates 325 psi (22.4 bar).

Slowly push the Control Lever to FORWARD to
drive the wheels.

Adjust the Reverse Counterbalance Valve by turning

the adiu@fmertgc “ew until the pressure gauge
indicates 325 psi (22.4 bar).

Check the semngs by slowly moving the Control
Lever FORWARD, then REVERSE checking the

gauge to ensure pressures are properly set. Readjust

as needed.

Tighten locknuts on valves to 6 Ft/Lbs (8 I\

Remove blocks and lower work platform {o g round.

1. Remove the gauge from port and reinstall cap.
12.

Check for proper operation of the drive system and
brake.

X-Series Work Platform

R

Tank Ssééﬂ(}sc '
and Fitting

Low Side Pump

Figure 4-5:

PUMP RELIEF VALVES (Figure 4-5)

1. Operate the work platform for 10-15 minutes to bring
the hydraulic oil up to normal operating temperature.

Pl

Move the machine, if necessary, to a location that will
allow the platform to be elevated.

3. Remove the low side pump hose from the valve
block and install the 0-6000 pressure gauge assembly
on the hose.

4. Remove the hose and fitting from the tank side of
the pump relief valve connected to the low side of
the pump.

5. Turn the adjustment screw, inside the tank side of
the valve, counterclockwise tw full turns.

6. Use a clean dry container or bucket (one gallon
minimum). While peim%ng the relief valve into t?v*
container have another person hold the Chassis L
Switch to the UP positi on cweck the gauge.

7. With the pump off turn the a@;ust ng screw slightly
clockwise and repeat step 6 until gauge reads 3400 p
(234 bar) maximum. Make certain the other peman
does not push the Chassis Lift Switch while the valve
is being adjusted.

Note: DO NOT continue with this adjustment if more
than one gallon (3.8 |} of hydraulic oil has been
discharged into the bucket without returning it to
the hydraulic reservoir.

8. Remove the low side pump relief valve and exchange
it for the high side pump reli @{ va ve (the valve that you
just adjusted now becomes the high side relief valve).

9. Repeatsteps 5, 6, & 7 for %’h%s re%gef valve.

10. Replace the hose and fitting on the relief valve,
remove the gauge assembly and reinstall the hose on
the valve block and return ihfe h\/drm% ic oil in the
container to the hydraulic tank.

11. Operate the machine and verify it is working properly.

4-7



laintenance

LIFT RELIEF VALVE, X20W AND
X26N MACHINES (Figure 4-6)

This procedure is for X20W and X26N machines only.

1. Operate the work platform for 10-15 minutes to bring
the hydraulic oil up to normal operating temperature.

2. Move the machine, if necessary, to a location that will

allow the platform t.o be elevated and raise the plat-
form fully.

Lo

gh press

P

d nd fitting from the tank side of
ve

Install gauge in hi ure gauge port.

4. Remove the hos
the Lift Relief V
Turn the ;zd;&;;t"ﬂent screw, inside the tank side of
the valve, counterclockwise two full turns.

Lt

6. Use a clean dry container or bucket (one gallon
minimum). While pointing the relief valve into the
container have another person hold the Chassis Lift
Switch to the UP position, check the gauge.

7. With the pump off turn the adjusting screw slightly
clockwise and repeat step 6 u 1% il gauge reads 2400 psi
(165 bar) maximum. Make certain the other person
does not push the Chassis Lift Switch while the valve
is being adjusted.

Note: DO NOT continue with this adjusimeni if more
than one gallon (2.8 1) of hydraulic oil has been
discharged into the bucket without returning it to

the hydraulic reservoir,

8. Replace the hose and fitting on the relief valve and
return the hydraulic oil in the container to the
hydraulic tank

9. Operate the lift fun
properly.

ction and verify it is working

Foat e S
Tank Side Hose
and Fitting

Figure 4-6: Lift Relief Valve (X20W and X26N Only)

4-8

4.6 Switch Adjustments
TILT SENSOR (Figure 4-7)

Introduction
The Tilt Sensor has three wires; red-power (24 v in),

black- g und, white-output (2 4y oy t). To verify the
sensor is working proper iy there are two LED's under the
sensor; green indicates the sensor is on (has power), red
indicates the sensor is level and the white wire is ‘hot
(24 v out).

Adjustment

el surface = 4%

107119-000-00) to ensure
level &+ V4%,

1. Place machine on firm lev

2. Use the Inclinometer fP/F
front and rear of Chassis

(a2

Use the Chassis Cont m%* to raise platform to ap-
proximately 9.5 feet (2.9 m).

4. Install the Scissors
5. Remove Tilt
machine.

Brace, see page 4-3.

Sensor Electrical Box cover at front of

6. Adjust the three leveling locknuts until the bubble is
centered in the circle on the ditac,hed bubble level.

7. Replace the Tilt Sensor Electrical Box cover.

8. Store the Scissors Brace and lower the Platform.

Bubble Levell

Figure 4-7: Tilt Sensor Adjustment

X-Series Work Platform



aintenance

DOWN LIMIT SWITCH (Figure 4-8)

The Down Limit Switch cuts power to the High Speed
Circuit and supplies power to the Tilt Sensor/Pothole
interlock Circuit when the Platform is elevated. The
Down Limit Switch is located in the Tilt Sensor Electrical
Box at the front of Lé”zf:‘ rmachine.

Adjust the wand on the Down Limit Switch to just
contact the Scissor Wdf@m@ nt at the same t;m@ the
Pothole Protection Actuator Roller contacts the Scissor
Weldment .

A§w&v5 use {ﬂwe €Eﬂv&;mg %‘aegembéy Brace

whenever it is necess sary to enter the
elevating asgemb%y when the Platform is
elevated.

Down Limit | Pﬁthé}'ie
| Switch Wand Protection
Actuator

Figure 4-8: Down Limit Switch Adjustment

X-Series Work Platform

OPTIONAL PROPORTIONAL
CONTROLLER (Figure 4-9)

To perform the adjustment the Controller (Control Box)
must be opened by removing the screws at the corners
of the Controller and rotating the top forward to expose
the proportional controller. Remove the potting mate-
rial from the LO potentiometer adjustment screw if
necessary.

Only the LO potentiometer might require adjustment,
DO NOT attempt to adjust the other potentiometers
as they are preset at the factory.

1. With Drive/Lift Switch in DRIVE push Control Lever
very slightly.

2. Turn the 'LO' pot screw so the motor turns on and
the machine just starts to move.

3. Select Lift with Drive/Lift Switch and elevate plat-
form 6 in. (152 mm).

Select Drive with Drive/Lift Switch.

5. Push Control Lever fully to forward or Reverse and
check that machine speed is 20 ft. (6.1 m) in 18-22
seconds.

6. Adjust 'LO' trim pot if required, turning clockwise
increases speed.

C@éfim%%er

%.O Peientmmﬂe

Hﬁme -4% 9: Proportional Controller Adj ugiment

4-9



laintenance

4.7 Hydraulic Manifold
(Figure 4-10)

Though it is not necessary to remove the manifold to
perforn all maintenance procedures, a determinati on
should be made as to whether or not the manifold should
be removed before maintenance procedures begin.

REMOVAL

1. Tag and disconnect the solenoid valve leads.
2. Tag, disconnect and plug hydraulic hoses.

3. Removsﬂ the bolts that hold the manifold to the mod-
ule, being careful not to damage the ground wires.

4. Remove m(ﬁv{ofd block.

DISASSEMBLY

NOTE: Mark all components as they are removed so as
not to confuse their location during assembly. Refer to
Figure 4-10 often to aid in disassembly and assembly.

1. Remove coils from solenoid valves.

2. Remove solenoid valves, relief valves and counterbal-
ance valves.

3. Remove fittings and plugs.

CLEANING AND INSPECTION

1. Woash the manifold in deawneb solvent o remove built
up contaminants and then blow out all passages with
clean compressed air

2. Inspect the manifold for cracks, thread damage and
scoring where O-rings seal against internal and external
surfaces.

Wash and dry each component and check for thread
damage, torn or cracked O-rings and proper operation

S_,‘.,‘

4. Replace parts and O-rings found unserviceable.

4-10

ASSEMBLY

Note: Lubricate all O-rings before installation to prevent

damage to O-rings.

1. Install fittings and plugs.

2. Install counterbalance valves, relief valves and solenoid
valves.

Note: Refer to Table 4-2 for the proper torque values

when installing any hydraulic component.

3. Install coils on solenoid valves.
INSTALLATION

Note: Refer to Table 4-2 for hydraulic component
torque specifications.

1. Attach manifold assembly to module with bolts, make
sure all the ground wires are attached with the front
right hand bolt.

2. Connect solenoid leads (as previously tagged).

Connect hydraulic hoses. Be certain to tighten hoses to

manifold.

4. Operate each hydraufic function and check for proper
function and leaks.

5. Adjust all relief valves mounted on the Hydraulic
Manifold according to instructions in Section 4.5.

X-Series Work Platform



aintenance

1. Valve Block
2. Bottom Plate
3. O-Ring
4. Plug, 9mm Expander 59 -
5. Valve, Ste,er ng Gn
6. Valve, Lift, High Speed & Reverse }jg,
7. Valve, Dnve Dump (¥R
8. Valve, Main Relief & Valve, e
St@ering Relief N
9. Valve, Counterbalance High Speed 2y
=)
10.Plug, Cﬁv Ey =
11 . Fitting, 90° £ %%:}O‘N bl . ! ' Progortiongl
17 ?iuf’ g#4 <e \\\ Qh}&lhcer \E’fg( P - Velic
13.Fitting, Straight N [ =
14.F tt{mg, S{fazght Left gtwfﬂ \f} E)
15.Fitting, 90° Elbow Y C%)v b
16.Screw, Flat Hd Soc 10-24 X 5/8 G 7 RE
17.Connector, Gauge P N ) = r
18.Fitting, 90° Elbow V4 ? DD s Dup votee
Citing, Ciral o o £ (0 F
20.Fitting, Straight SV A N 5~ 8y
21 Fitting, 90° Elbow “- L — /‘/gL \"4(/& \t ﬁ |
22.Fitting, 45° Swivel peasiilg - ,\_?o BN :f
23 Fitting, 90° Elbow FQ% e Fooe T e
24 Valve, Proportional ® RS AR :\TYJ'E\G”p e g
ES.BEock, Froportional Valve* e QT e ) ol © //
. P [~ : L
26.Screw, Soc Hd Cap 10-24 x 2% o h \ : &
27'O‘ng* ’ Forvord
Counterbalance
— 12
— 8
Hoin Retief
s L
Bress N§<’ Y, \ High Supply
f St€;ri;’gg \
Retiet P8
Tark

* Optional Proportional Valve Only.

Figure 4-10: Hydraulic Manifold
X-Series Work Platform 4-11



aintenance

4.8 Hydraulic Pump (Figure 4-11)
REMOVAL

NOTE: If the hydraulic tank has not been drained,
suitable means for plugging the hoses should be
provided to prevent excessive fluid loss,

1. Mark, disconnect and plug the hose assemblies.

2. Loosen the capscrews and remove the pump assem-
bly from the motor.

INSTALLATION

1. Lubricate the pump shaft with general purpose
grease and attach the pump to the motor with the
capscrews.

2. Using a crisscross pattern torque each capscrew a

little at a time until all capscrews are torqued to 20
Ft/Lbs (27 Nm).

3. Unplug and reconnect the hydraulic hoses.
Check the oil level in the hydraulic tank before
operating the work platform.

5
1. Inlet Hose
2. Outlet Hose
3. Outlet Hose
4. Capscrew®
5. Pump Assembly
6. Electric Motor
7. Coupling
* Some Purmps require only 2 mounting bolts

Figure 4-11: Hydraulic Pump

4-12

4.9 Hydraulic Drive Motors and
Hubs (Figure 4-12)

REMOVAL

1. Use a1 ton (1000 Kg) capacity jack to raise the front
of the machine. Position blocks under the machine
to prevent the work platform from falling if the jack

-

fails.

2. Block the rear wheels to prevent the machine from
rolling.

Remove the wheel bolts and wheel.

(8]

Remove the cotter pin, slotted nut, hub and shaft
key.

NOTE: Before disconnecting hoses, thoroughly clean
off all outside dirt around fittings. (After disconnect-
ing hoses and before removing from vehicle, IMME-

5. Tag, disconnect and piu o nose assemblies to
5. Tag, disconnect and plug the hose assemblies t
prevent foreign material from entering.

6. Remove the locknuts, capscrews and drive motor.

INSTALLATION

1. Position the drive motor in the wheel yoke and
secure with capscrews and locknuts.

]

Install the shaft key, hub and slotted nut. Torque the
stotted nut to 140 to 160 Fi/Lbs (190-217 Nm).
Install & new cotter pin, DO NOT back-off the nut
to install the cotter pin.

1. Drive Motor 4, Wheel
2. Wheel Yoke 5. Cotter Pin
3. Hub 6. Slotted Nut

Figure 4-12: Drive Motor Installation

X-Series Work Platform




Maintenance

3. Remove the plugs from the hose assemblies and DISASSEMBLY
connect to the drive motor.

[ &1

. o L " ) 1. Remove the set screw from the outside barrel
install the wheel and secure with wheel bolts, sssembly and unserew the evlinder
torque to 80 Ft/Lbs (108 Nm)b ‘ assemulty INSCrEw the cylmaer.

2. Completely disassemble the cylinder including

6. Remove Blocks, lower the; k and remove. Oper- e
removing the piston nut and pzszon‘

ac
ate the drive system and check for Eaakb A
3. Remove zz%% the seals and o-rings noting their loca-

4.10 Brake Q}}gﬁ%@g{f? tion to aid in reassembly.

(Figure 4-13) QzEEA@NENG AND INSPECTION

The brake cylinder is located between the rear wheels at | 1. Wash all the metal parts in cleaning solvent anc

the rear of the chassis. blow dry with filtered compressed air.
REMOVAL 2. Inspect all the threaded components for stripped or

damaged threads.
1. Block the wheels to prevent the work platform from 3

a Check the inside surface of the cylinder barrel for
rolling when the brake is removed.

scoring or excessive wear,

2. Remove the adjustment nut and bolt. 4. Check the piston and headcap for scoring or exces-

Tag and disconnect the hose assemblies and cap the sive wear.
openings to prevent foreign material from entering.

Lad

5. Inspect the surface of the shaft for scoring or exces-
6. Remove the <;hou Ider bolt and locknut that mounts sive wear.
the cylinder rod to the brake tube. ASSEMEBLY
7. Remove the cotter pin and pivot pin from the rear ‘ . '
cylinder mount. Remove the cylinder. 1. Lubricate and install new seals and o-rings.

Install the headcap onto the shaft.

3. Install the new internal backup rings and o-rings on
the piston.

4. Install the piston on the shaft and secure with the
piston nut, torque to 250 Ft/Lbs (339 Nm).

5. Lubricate the piston seal with clean hydraulic fluid
and install the shaft assembly in the inner cylinder

; : ; barrel.
f oo S . 6. Install the spring and screw the cylinder barrels

~ = P : together until tight and the ports are in-line.

\Z) 7. Install the set screw.
INSTALLATION
1. Install the clevis end p E ivot pin through the cylinder

clevis and cylinder link and secure with a new cotter
pin.

2. Install the rod end shoulder bolt through the cylin-
der rod and brake tube mounting tabs and secure
with the locknut.

% g B / 1
e ‘\(@ 3. Install the hydrautic hoses.
Y

4. Install E‘co adjustment bolt and locknut. Tighten the

1. Brake Cylinder 5. Clevis End Pivot Pin bolt untif the b rake shoes fully engage the tires,

2. Rod End Shoulder Bolt 6. Adjustment Bolt & Nut secure with the locknut.

3 [ {efr Brake Shoe - . . . .

. Eéocj‘/‘”%g be (o ; E?HEB“;}L Shoe 5. Lower the machine and operate the drive ¢i FCL 1t

4 “Lz = .f H \e‘ / LF o — i - 3
| eopraxe | HRe shawn v Lotter Fin and check that the brake shoes retract and clear the
| removed for clarity only)
i ' tires when driving and fully engage the tires when

Figure 4-13: Brake Cylinder Installation stopped. Check for leaks.

X-Series Work Platform 4-13



aintenance

4.11 Steering Cylinder
(Figure 4-14)
REMOVAL

1. Turn the wheels to the straight position.

2. Elevate the platform and block the elevating assem-
bly with the brace (see page 4-3).

3. Tagand disconnect the hose assemblies from the
cylinder fittings and ;mmedsa{ely cap the openings
to prevent foreign material from entering.

4. Remove the.cotter pins from the pivot pins.

Remove the pivot pins, straight up through the

Chassis, while supporting the cylinder. Remove the

cylinder.

1. Steering Cylinder
2. Bell Crank
3. Rod End Pivot Pin
4. Clevis End Pivot Pin
5. Cotter Pins
Figure 4-14: Steering Cylinder Installation
4-14

DISASSEMBLY

1. Remove the set screw that secures the thread cap on
the cylinder barrel.

Unscrew the thread cap from the barrel.

2. Withdraw the head cap, piston and shaft assembly
from the barrel tube.

3. Remove the piston nut, piston and head cap

4. Remove the rod wiper, u-cup, o-ring and uackup

ting from the headcap and discard the seals.
5. Remove the internal backup rings, o-ring, and cast
iron piston seals from the piston and discard.
CLEANING AND INSPECTION
1. Wash all the metal parts in cleaning solvent and
blow dry with filtered compressed air
2. Inspect all the threaded components for stripped or
damaged threads.
Check the inside surface of the cylinder barrel for
scoring or excessive wear.

4, Check the
sive wear.

o8]

piston and headcap for scoring or exces-

5. Inspect the surface of the shaft for scoring or exces-
sive wear,

ASSEMBLY

1. Lubricate and install new rod wiper,
and backup ring on the headcap.

u-cup, o-ring

2. Install the headcap onto the shaft.

3. Install the new internal backup
piston seal on the piston.

rings, o-ring and

4. Install the piston on the shaft and secure with the
piston mzt, torque to 75 Ft/Lbs (102 Nm).

5. Lubricate the piston seal with C;eaw hydrau?ic iEu&d
and install the shaft assembly in the cylinder barre

o

Screw head cap into cylinder z}aweé until tight and
secure with set screw.

INSTALLATION

1. Position the cylinder assembly in the chassis and
insert pivot pins and secure with new cotter pins

(]

Connect the hose assemblies to the fittings.

Operate the steering circuit several times thoughobn
its entire range of travel to expel trapped air and
check for leaks.

X-Series Work Platform



faintenance

4.172 Lift Cyli > for1ive - 2. Unscrew the headcap and withdraw the rod and
.12 ii"’ t é/%ﬁ”@déy (?ggz&zfg 4-15) piston assembly from the barrel tube.
REMOVAL 3. Unscrew the piston from the rod and then remove

) o n the head cap from the cylinder rod.
1. Elevate platform and install brace (see page 4-3). ) .

R - ‘ . 4. Remove all o-rings, seals and wipers from the head
2. Provide a suitable container to catch the hydraulic cap, piston and rod.

fluid, then disconnect the hydraulic hoses from the

cylinder. Immediately plug hoses to prevent foreign CLEANING AND INSPECTION
aterial from enferd . i .
material from entering, . 1. Clean all metal parts in solvent and blow dry with
3. Remove Emergency Lowering Valve Cable and filtered compressed air.

Down Valve wires from the Emergency Lowering/

- 2. Check all threaded parts for stripped or damaged
Diown Valve. . patt P amag

threads.

4. Remove retaining rings securing Lift Cylinder Pivot Pins.
On X26N machines remove the left roll pin in the
Upper Pivot Pin.

3. Check the bearing surfaces inside of the head cap,
inside of the cylinder barrel and the rod for signs of
SCOTINgG OF excessive wear. ‘

o v s OWE S Y iy by rivi i OWaras i
5. Remqvg F?f’*’f‘;? Pivot Pin i}{ydrﬁx;ng pin towa ;ic ] 4. Replace all seals and o-rings.

Locking Pin side. Lower cylinder to rest on chassis. o
6. Attach a suitable hoisting device and sling to the REASSEMBLY

cylinder and remove upper Pivot Pin. 1. Lubricate and install new o-rings, seals and wipers
7. Carefully remove cylinder. on the head cap and piston.
DISASSEMBLY NOTE: Multipurpose lubricant should be used.
1. Remove the fittings and Down Valve from the 2. install the headcap on the cylinder rod from the

cylinder assembly. piston end.

. 3. Apply Locktite #262 to the threads on the piston

and screw the piston on the rod. 1

4. Lubricate the piston and install the piston and rod
assembly in the barrel tube.

6. Thread the head cap into the barrel tube and hand
tighten, then turn V4 turn further.

7. Install the Down Valve and fittings.
INSTALLATION
1. Attach a suitable hoisting device and sling to the

cylinder. Carefully position cylinder in the Elevating
Assembly and install the upper Pivot Pin,

2. On X20 machines make sure the Locking Pin fully
engages the pivot and pin and install the retaining
ring.

On X26N machines install a new roll pin.

3. Carefully lift the cylinder and align the lower mount
and install the Pivot Pin. Make sure Locking Pin is
properly installed then install the retaining ring.

4. Connect the Emergency Lowering Valve Cable and

1. Lift Cylinder j Down Valve wires.

2. Pvot Pin - | 5. Unplug hydraulic hoses and attach to the cylinder.

3. Retaining Ring ) , o , r

4. Locking Pin 6. Replace hydraulic fluid removed from Lift Cylinder.
g ol Pin h : ' B s H .

5. Roll Pin 7. Test with weight at rated platform load to check

6. Washer

system operation. Check for leaks and level of fluid.

Figure 4-15: Lift Cylinder Installation

X-Series Work Platform 4-15



aintenance

4.13 Electric Motor
(Figure 4-16)

TROUBLESHOOTING

1. Read the f*zam@p fate to become familiar with the
motor, especially the rated voltage.

2. Try to turn the shaft by hand. Keep motor leads
separated while doing this. If the shaft turns freely go
to step 3. If the shaft won't turn, proceed to step 2A.

2A. The shaft could be tight for a number of reasons, this

check is to determine if the tightness is of a tempo-
rary nature only. Obtain power to produce the
nameplate voltage. Do Not Make A Permanent
Connection. First touch the motor leads quickly to
the p@W@r supply just long enough to observe if the
shaft runs. If it does turn, then hold the motor leads
on the power supply for a longer time. If the motor
sounds normal, go to step 3. If the motor sounds
noisy, it should be taken apart as described in the
disassembly section.

Lot

If the motor turned freely, connect an &r*ﬂme{er in
the circuit as shown in Figure 4-16A. With rated
voltage applied and the shaft running free, the

ammeter sh(} {d read less than 20% Of th<, name-
plate full load current. {t'he;s motor meets the above
conditions then it can be assumed the original
problem is external to the motop

DISASSEMBLY

Remove thru bolts.

2. Remove pulley end cover.

(W%

Pull the armature out of the assembly in one swift
motion.

4. Remove commutator end cover.

NOTE: Do not place the stator ring in any mechanical
holding device during the disassembly or assembly
operation. Permanent distortion or other damage will
result.

INSPECTION

Once the motor has been disasse nbécd go through the
following check list steps to determine where the
problem lies.

1. Bearings should spin smoothly and easily and have

armple lubrication and be free of corrosi on

2. Armature should be checked for groundﬂ and
shorted turns. Refinish commutator surface if pitted
or excessively worn

4-16

3. Brushes should be checked for wear and to ensure
that they are free in the brush holders.

NOTE: Observe how brushes are assembled in brush
holders and position of brush lead. New brushes
must be insialled in same manner. Brushes should be
removed as follows:

* Remove brush sprin
brush aesembiy‘

s Lift b

* Disconnect brush assembly lead.

* New brush assembly to be installe
above procedure

g clip from its mounting on
sh assembly from brush holder.

d by reversing

AMMETER
- A
o £ o
POWER A LMOTOR
SUIPPLY YVOLTRETER m
A
BRUSHES AND SPRINGS
THE SPRINGS IN LOCKED iM THEIR FIRAL
POSITION ON THE $S1DE POSITION,
OF Trig BRUSKH
B
A
KEEP FINGERS
CLEAR OF THIS |
SPACE
C
Figure 4-16: Eleciric Motor Service

X-Series Work Platform



aintenance

4. Inspect wire harness and all connections for signs of
damage due to overheating.

5. Check stator to see it is securely mounted.

REASSEMBLY

1. Install new brushes and be sure they are free in the
holder. Install brush with the lead wires positioned
as when received. Raise all brushes to the locked
p@s tion. (See Figure 4-168 and step 3 in the Inspec-
tion section).

2. Place commutator cover on a work bench with

brush assembly facing upward.

Lad

Place the bearing spring into the bearing bore.

4. Take a complete armature assembly, including
bearings, and insert commutator end bearing into
the bearing bore.

Note: Do not reuse bearings which have been re-
moved from armature shaft. Keep assembly ina
vertical position. Use extreme care not to damage
armature with bearing pullers. New bearings should
be installed by pressing inner race of bearing onto
proper position on armature shaft.

5. Set the brushes to final position as shown in Figure
4-168.

6. Place the complete stator down over the vertical
armature, and into position on the commutator
cover.

7. The stator assembly must be placed in a definite
relationship with the commutator covers in order to
obtain a neutral brush setting. There is a match-mark
on both items. These two marks must line up
exactly. Rotate until they do.

8. Assemble the pulley end cover in the proper rela-
tionship. Insert mounting bolts and ti tghtfm alter-
naﬁeiv to ensure a good mechanical alignment.

o

Spin the shaft by hand to see if it is free. Be sure
motor leads (if used) are not touching together. I
the leads are touching, a generator action will give
the effect of friction in the motor. A no-load test can
now be performed. At rated voltage, observe the no-
load current. It should be less than 20% of the

nameplate full load current. Anything higher indi-
cates:

= Brushes are not on neutral setti ing {check match-

marks for exact alignment).

* Faulty armature

X-Series Work Platform

4.14 Torque Specifications
HYDRAULIC COMPONENTS

Use the fo

llowing values to torque hydraulic compo-
nents used on UpRight Work Platforms.

Note: Always lubricate threads with clean hydraulic
oil prior to installation.

Table 4-2: Hydraulic Component Torque
TYPE: | CARTRIDGE| HTTINGS HOSES
SAEPART | POPPET

SERIES | (Ft/ths Nm) | (Ft/Lbs Nm) [ (n/tbs Nmy)
#4 NI N/A N/A /A 135-145  15-16
#6 N/A N/A 10-20 14-27 | 215-245 24-28
#8 25-30 3441 125-30 3441 430470 49-53
#10 35-40  47-54 13540 4754 | 680750 7785
#12 85-90 115412218590 115122 | 9501056 107-131
#16 130-140 176-190 130-140 176-190 | 13001368 147-155

Coil nuts: 30 IN/Lbs (3 Nm}

FASTENERS

Use the following values ¢

UpRi

ght Work |

iL atforms

o torque fasteners used on

unless a 5@&0%

called out for the part being installed.

- torque value is

Table 4-3: Bolt Torque
THREAD | WIDTH TORQUE

SIZE ACROSS YVALUE
e FLATS ENGLISH METRIC
I 110 in/lbs 12 Nm
e Y, 190 In/Lbs 22 Nm
y . 30 Ftfibs 41 Nm
e A 50 Ft/Lbs 68  Nm
Y, i, 75 Fi/lbs 102 Nm
7 /. 150 Ft/Lbs 203 Nm
', 1Y, 250 Ft/ibs 339 Nm
I, 1%, 400 Ft/Lbs 542 Nm
1 1 i/2 600 Ft/Lbs 813 Nm

4-17




aintenance

NOTES

4-18 X-Series Work Platform



Troubles

ooting

5.0 Introduction GENERAL PROCEDURE
Table 5-1 provides a logical sequence of tests that are iraubieg;oom&g S’.hc"“;jf b(f <:a£r'r§ec% gutsm two S?pg' first
- ® . " - 5351 ;o . ¢ - aval [ al ho
designed to isolate problems with X-Series machines. boi@ug y study i?;"{t ‘;ya;aui;c and eiectric schematics
1 . . . {=1d NG ST PRrapav OV : 03 SV
This table includes a list of probable causes and remedies. to determine possible causes. Loose terminal connec

tions and short circuits are always a potential cause
when troubleshooting. Secondly, check suspect compo-
nents electrically, hydraulically and mechanically to
determine if they are at fault. Refer to Tables 6-1 and
6-2 for Reference Designations used in Table 5-1.

When troubleshooting, ensure that the
work platform is resting on a firm, level
surface.

When performing any service on or in the
Elevating Assembly area which requires the
platform to be raised, the Elevating Assembly
must be blocked.

Disconnect the batteries ground cable
when replacing or testing the continuity of
any electrical component.

X-Series Work Platform

(f‘?
iy



Troubles

ooting

noperable,

Circuit Breaker (CB).

Reset if opern (button out).

¢

Table 5-1: Troubleshooting
TROUBLE | PROBABLE CAUSE REMEDY TROUBLE | PROBABLE CAUSE HREMEDY
All furctions 1. Open control circuit 1 Check controf circuit Circuit Breaker. Work platform | 1. Faulty Steering Test Steering Switch for continuity.

will not steer Switch. Replace if faulty.
right. 2. Faulty Diode (D1}, Test Diode. Replace if faulty.
3. Faulty Steer Right Test Steer R:gxt So 6ﬂ0xd if the
So%&f\o d {SOL1). proper voltage is present and the col
is not magnetized, replace.
Work platform | 1. Faulty Steering Test Steering Switch for continuity.
will not steer Switch, ) Replace if iau@/A
left. 2. Faulty Diode (D2)., Test Diode. Replace if fau!fy
3. Faulty Steer Left Test Steer Left Solenoid. If the proper
Solenoid (SOL2). voltage is present and the coil is not
magnetized, replace.
Work platform [ 1, Faulty Drive/Lift Check continuity of Drive/Lift Switch,
will not drive Selector Switch (S5). | Replace if faulty.
FORWARD or | 2. Faulty diode (D3). Test diode, replace if faulty.
REVERSE. Lift 1 3. Faulty Drive/Lift Refay | Test Relay (R2). Replace if faulty
function (R2).
operable. 4. Mechanical failure. Inspect Drive Motor shafts, hubs, and
keys.
5. i Drive Motors | Check hydraulic

(MOTT, MOT2).

delivered to the Drive N otors. If

(V9,5018).**

Electric Motor | 2. Blown Electric Motor | Check 175 amp Electric Motor Fuse.
does not start. Fuse {FUT). Replace if blown.
3. Faulty Battery Check the voltage output of the
Charger. Battery Charger. If less than 24 VDC,
repair or replace.
4. Faulty Battery{ies} Adter completely charging Batteries,
(BATY. test each Battery. Replace as required.
5. Faulty Electric Motor | While operating the steering function,
(MOT). check voltage across the Electric
Motor terminals. If 24 VDC is
present, replace the Motor,
6. Faulty Motor Relay While operating the steering, check
(R1). voltage across the coil terminals of
Motor Relay. If no voltage is present,
proceed with step 7. If 20 VDC or
more, check continuity across the
contact terminals of Motor Relay
while still operating the steering
function. If there is no continuity,
replace the faulty Motor Relay.
7. Emergency Stop With the Emergency Stop Switch in
Switch failed open. the ON position, check continuity
across the contacts. If none, replace.
8. Fau t\/ Down Limit Check continuity of switch, replace if
Switch (LS1). fautty.
9. F ﬂtty Tilt Alarm Relay| Test relay, replace if faulty.
(R3).
0.Faulty Interlock Check continuity of switch, replace if
itch. faulty.
11.Faulty Controller, Check operation, adjust if necessary.
Al functions 1. Hydraulic Reservoic | Check hydraulic fluid level, top off as
inoperable. fow, required.
Electric motor 12, Faulty Hydraulic Check pressure and delivery of the
starts wher Purnp (PMP) aulic Pump. Replace if required.
control is 3. Faulty Controfler “heck continuity of switch, replace if
actuated, switch (S1).% faulty.
4. Faulty Controller Check operation, adjust if necessary.
{CONT).** Replace if required.
5. Proportional Valve Check operation, replace if required.

Electric Motor
ontinues o
run after
controls are
returned to the
OFF position.

Motor Relay (RT)
contacts fused
together.

Check operation. Adjust or replace if
required.

With 0 voltage at the coil terminals of
the Motor Relay [R1) check continuity
across the contact terminals. [f there is
continuily, replace the Motor Relay.

Steering
inoperable or
functions

Faulty Steering
Switch.

iechanical damage.

Test Steering Switch for continuity.
Replace if faulty.
Imspect all steering componen

sluggishly. Replace damaged parts.

3. Steering Valve (V1) !n@pef,t Steemm Valve. f spool is
stic U, replac

4. F’r S*ﬁ@rmt C\/ inder for leak
from one port to another. Repair as

§ required.

5. Steering Relief (RV2). | Adjust the reliefl valve, if not

adjustable replace.
5-2

sufficient, replace Drive Motors.
War% Platform {1, Faulty Down Limit Adjust and test the Limit Switch,
will not drive Switch (L5 replace if faulty.
while elevated. | 2. Level Sensor (SNSR) | Adjust and test the Level Sensor,
out of adjustment or | replace if
f'ﬁu«??y.
3. Replace fuse if necessary.
(FU >) biown.
4. Pothole protecti Verify Pothole Protection Tubefs) have
system fully deployed. Test Limit Switche
(L52, 153), replace if faulty.
5. Faulty Tile Alarm Test relay, replace if faulty.
Relay (R3).
No high speed |1, Faulty Drive/Lift
drive. Swi:(h
2. Faulty Dovm Limit
Switch {157
3. Faulty High SﬁQed
CoilValve (SOL7VE)*
4. Faulty Controller Check continuity of switch, replace if
Switch (54).% faulty.
5. Faulty Controller Checl operation, adjust if necessary.
(CONTY** Replace if required.
6. Proportional Valve Check operation, replace if required.
(V9,5018).%*
iNo drive FWD | 1. Faulty Drive/Lift Relay | Test Refay {R2). Replac
but drives in contacts (R2).
REV. Life 2. Faulty Forward/ Check the Drive/Lift Valve, If the
function Reverse Valve (V5. | spoal is not shifting, replace the valve.
operable. 3. Faulty Counterbal- Check pressure of Counterbalance
ance Valves (V2, V3L | Valves. Replace or reset valves as
required
No drive FWD 11, Faulty Drive/Lift Relay | Test Relay (R2) Replace if faulty
but drives in contacts (R2)
REV. No lift 2. Faulty UpfForward r switch.
function. Controller Switch (52).
X-5eries Work Platform



Trou

leshooting

Table 5-1: Troubleshooting

elevates slowly.

r

[

6.

1

=

Platform overloaded.

. Faulty Down/Reverse

Controller Switch
52).%

Faulty High Speed
Controller Switch
(541.%

. Faulty Controller

(CONT)F*
Proportional Valve
(V9,50L8).**

. Faulty Drive/Lift

Valve/Coil (V4/5SOL5)

. Faulty Drive/Lif

Selector Switch,

. Main Relief Valve

(RV1Y out of
adjustment or faulty

Faulty Down Limit

Switch (LS.

Observe maximum load rating (See
Table 1-1).

Check operation of Controlier switch.
Replace if required.
Check operation of Controller switch.
Replace if required.

Check operation, adju
Replace if required.
Check operation, replace if

if necessary.
required.

Check the Drive/Lift Valve, If proper
voltage is presoni and coil is not
magnetized replace the cofl, if th
spool is not shifting, replace th# valve.
Test Drive/Lift Switch for continuity.
Replace if faulty.
Adjust the Main Relief Valve.
adjustable, replace.

if not

Test Down Limit Swit
Replace if faulty.

ch for continuity.

TROUBLE | PROBABLE CAUSE REMEDY TROUBLE | PROBABLE CAUSE REMEDY

Nodrive REV 11, Faulty Drive/Lift Relay | Test Relay (R2). Replace if faulty. Motion Alarm Faulty Down Alarm | Check voltage to Down Alarm . If

but drives in contacts (R2}. does not sound. (ALMT). proper voltage is present, replace the

FWD. Lift 2. Faulty Forward/ Check the Drive/Lift Valve. if proper Alarm,

function Reverse Solenotd/ voltage Is present and coil is not Brakes will not | 1. Brake Orifice (ORFT) | Remove and clean Orifice.

operable Valve (5OL3/V5). magnetized replace the cofl, if the refease. n?ugged
spoal is not shifting, replace the valve. 7. Faulty Brake Cylinder | Check and replace seals in Brake

3. Faulty Counterbalance | Check pressure of Counterbalance (CYL). Cylinder.
Valves (V2, V31 Valves. Replace or reset valves as 3. Brakes out of Adiust Jrakw 5 to disengage tires when

required. adjustment. driving only

No drive REV | 1. Faulty Drive/Lift Relay | Test Relay (R2). Replace if faulty. Brake will not | 1. Brake Orifice (ORFT) | Remove and clean Crifice.

but drives i contacts (R2). lock wheel. plugged.

FWD. Mo down | 2. Faulty Down/Reverse | Check operation of Controller switch. 2. Faulty Brake Cylinder | Check and replace seals and spring in

function. Controller Switch (52). | Replace i required. (CYL2). Brake Cylinder.

Platform will 1. Emergency Down Close Emergency Down Valve, push in 3. Brake out of Adjust brakes to engage tires when

not elevate of Valve (V7) open. on knob. adjustment, not driving .

(ORF2).

11.Faulty Drive/Lift Relay | Test relay, replace if faulty.
(R2.
12.Faulty Lift Cylinder Check and replace seals in Lift
(CYL3L Cylinder.
Platfore drifts Emergency Lowering/ | Ensure that the Emergency Lowering
down after Down Valve (V7) Valve is completely closed, push knob
being elevated. partly open o faulty. | in. Replace the valve.
Platform will 1. Faulty Down Valve Test Down Valve Coil. If proper
not lower. Coit {(5S0O18). voltage is present and coil is not
Drive function magnetized, replace.
operable. 2. Down Valve (V7] Rept 1e Down Valve.
stuck.
3. Plugged Down Orifice | Remove and clean Orifice

¥-Series Work Platform

* On machines with standard two speed controller.

** On machines with optional proportional control-

ler.




Troubleshooting

NOTES

(.‘ﬂ
£

X-Series Work Platform



Schematics

6.0 Introduction
This section contains electrical and hydraulic power

schematics, and associated information for maintena
pUrposes.

X-Series Work Platform

nce

The diagrams are to be used in conjunction with Table
5-1: Troubleshooting Guide. They allow understanding
of the makeup and functions of the systems for check-
ing, tracing, and faultfinding during troubleshooting
analysis.

The components that comprise the electrical and
hydraulic systems are given a reference designation and
are explained as to function and location in the follow-
ing tables.

INDEX

Figure Page
Figure 6-1: Terminal Strip ldentification ... 6-3
Figure 6-2: Electrical Schematic................ TS 6-3
Figure 6-3: Electrical Schematic, Optional Proportional

Controls ..o
Figure 6-4: Hydraulic Schematic
Figure 6-5: Hydraulic Manifold ... ...




Sche

atics

6.1 Electrical Schematic

62

Table 6-1: Electrical Schematic Legend
REFERENCE REFEREMCE
DHESIGRNATION  INAPE FUNCTION LOTATION DESIGMATION  INAME FURCTHON LOCATION
S ALMT Alarm, Motion Provides wam‘x"}) In front of 153 Switch, Left In series with Right | Mounted on front
sound (60 Mz} when |electrical box Pathole Interlock {Pothole Interlock end of Left
any function is inside left Chassis Switch, provides Module
activated. podule. Red wire power to Tilt Alarm
for 60 Hz. Relay from Level
ALMZ m, Platformn | Provides warning [l front of Sensor when machine
t/Pothole sound (600 Fiz) electrical box is level and the
Protection when Platform is inside left Chassis Platform is elevated.
on slopes of 2°side | Module. White wire MOT Motor, Electric Provides power to | Left Chassis
to sicde and 2°fore {for 600 Hz. Drrive Hydraulic Maodule.
and aft, or when the Pump.
Pothole Protection MITR Meter, Low Shows state of Battery| Chassis Control
Supports do not >.\age/§ tour charge and hours | Panel.
deploy properly {Optionaly machine has been
BAT Batteries (4) To store energy. Inside right Chassis operated.
6 volts Module. R1 Relay, Mator Connects Batteries | inside Left Chassis
CE Circuit Breaker [ Overioad protection | Chassis Control Start to Motor. Maodule. Mounted
for the control circult. | Panel. on right bulkhead.
D1 Diode Supplies power Controller terminal RZ Relay, Drive/Lift Energ’zed when Right hand relay in
to Motor Start circult, [strip between C3 Drrive/Lift Switch Electrical Box,
from Steer Right and C6. is in DRIVE, provides| closest to side
cireuit. power to Forward [ where cables enter
02 Diode Supg}%&e% power Com: oller terminal or Reverse Coils from | box,
tiotor Start circuit, p between C4 Controller or to
from Steer Left circuit. and C6. Up or Down Coils
D3 Diode Provides power to | In Controller frarn Controller when
Maotor Start circuit | between Drive/ not energized.
through Controller I Lift Selector Switch R3 Relay, Tilt Alarm | Energized by Tilt Left hand relay ir
Power On Sw‘%(h and 57 and 52. Sensor when level, | Electrical Box
from Drive/Lift Switch or Down Limit farthest from \A({
when in DRIVE. Switch when Platform | where cables enter
04 Driode Prevents feedback  [Connec is down, provides [ box.
into the Chassis Lift | betwes power 1o Motor Start
Circuit from the Key 1A12 and the Relay or Tit Alarm
Switch. | Chassis Lift Switch. when not energized.
S Diode Prevents feedback | Connected St Switch, Joystick Supplies power to | Left rear switch
into the Controller  |between terminal Power Motor Start circuit.  fwhen top of
Circuit from the A12 and the Cantroller is held
Chassis Lift Circuit. | Key Switch. in assembled
D6 Diode Provides power to |On Chassis Terminal position.
Dirive Durnp Coil trip between 52 Switch, Joystick  {Supplies power to | Left front switch
fromR e Circuit IA3 and Ad. Down/Reverse Motor Start circult | when top of
FUT Fuse, 175 AMP [ Overload protection | Inside left Chassis or DQW”/Q@V@@@ QO”UOHQ is held
for the electric motor. jModute on right circuits. in assembled
butkhead. position.
FlU2 Fuse, T AMP Overload proted In-fine fuse on 53 Switch, joystick Supplies | Q W@’ to | Right rear switch
for the Tilt § the Tilt Sensor. Up/forward Up/Forward circuits. N%“ top of
151 Swm‘h Down Provides p()wm to |Left rear corner Controfler is held
Limit {Tilt/Pothole | Tilt Alarm Relay of Tilt Sensor in assernbled
,ntm.ocx Circuit) | when Platform is electrical box: position,
devwn. Contacts 1,2,384 S4 Switch, Joystick Cup plies power o Right front switch
High Speed Cuts power to High | Contacts 6,788, High Speed High Speed circu hen op o
Dirive Circuit Speed Coil when Controller is held
Platform is elevated. in assembled
LS2 Switch, Right Inseries with Left [ Mounted on front § - . S position.
Pothole Interlock | Pothole Interfock  Jend of Right 5 switch, Chassis | Control circuit
iwitd‘, mmwde«( Maodule. Emergency 5top | shut off.
power It Alar
Rf—idy from Lp\/e: 56 Switch, Chassis | Provides power to s Control
Sensor when machin Selector Key either the Chassis Panet.
is level and the Controls or the
Platform is elevated. Controller.
57 Switch, Controller IControl circuit Platiorm Controlle
Emergency Stop  ishut off. bottom left.
Button.
58 itch, Interlock  [Supplies power Front of joystick.

to Controller.

X-5eries Work Platform



Schematics

Table 6-1: (cont'd.) S5 154 e
£ST0P CIRCUIT CASSIS  sg
REFERENCE s BREAKER KEY SWITCH =%
DESIGNATION [NAME FUNCTION LOCATION 2400 + o= g~—ﬁ£ o T ';M
S9 Switch, Drive/Lift | Supplies powerto | Controller cB
Selector High Speed circuit, | bottom right.
and Drive/Lift Relay
and Motor Start - - - - - T
circuit when in i
DRIVE Position. 175 & ! !
510,11 Switches, Steering | Supplies powerto | Rocker actuator on FUSE | !
either Right or Left | top of Controller U4
Steer Valve Solenoids. | Joystick, switch : ﬁ i
bodies inside
Joystick handle. ' :
512 Switch, Chassis | Provides power to | Chassis Control e ! !
Lift either UP or Down | Panel. E !
circuits, i
SNSR Sensor, Tilt Cuts power to Tilt | Inside Tilt Sensor 1 )
Alarm Relay when | Electrical Box. ! !
Platform is on slopes T
of 2% side to side and ; }
2° fore and aft to i
activate Tilt Alarm. ! ’“ﬁ eg !
SO Solenoid, Right | Shifts Steer Valve | Coil closest to 1 E o s e e e Y oenon
s 7 ar ey E0/BLK
Steer {coil) i to RIGHT turn block on left side ! "‘i *?f%?}w& {15 j, , REO/BL
position. of Manifold Block. l | T W1TCH e S1 Q,? 1 ;o
SOLZ Solenoid, Left Shifts Steer Valve | Coll farthest from [ /1 S Ty STEERING L | g9 g3 5| !
Steer {coil) 10 LEFT turn bleck on left side VAN > | f é SWITCHES /! !
i o [s i < i
position. of Manifold Block. T 1 IR T ] x
50L3 Solenoid, Reverse | Shifts Forward/ Top of Manifold S ) | 5 J !
(coi) Reverse Valve to Block towards _l I iw S 1 I U GO N U SR
reverse position. right side. I v S8 s D3z it JOYSTICK ]
SOL4 Solenoid, Drive | Closes Drive Dump | Top center of ! %?a o b—w-J_ = e ]
Dump {coil) Valve, Manifold Block % P_E i/QH E__ &) > ;
towards front. L | [SELECTR e — 4 MD‘!_ — e e ]
SOLS Solenoid, Lift Shifts Drive/Lift Valve | Top center rear of = e = ML=z o = ?
(coil) to Lift position. Manifold Block. L s = g e s [HASSIS |
SOL6 Solenoid, Down | Opens Down Valve | Base of Lift Ef:;.r’j Al g = LIFT |
{coil Cylinder. O 12 DA | yron
SOL7 Solenoid, High | Shifts High Speed | Top center left of i‘fﬁjﬂ I L ¥
Speed {cof) Valve to High Speed | Manifold Block. TR g - 512
position. N E— _SWITCH f~ g—g‘i r ? o g‘v o
LB ] |
= R gg o = = ot = = E
/,O Terminal Strip - R2 R2 R2 R2 R2
Cable Hole’ Bar” T LEGEND .
e Wy
g B De
Terminal Strip Al CHASSIS CONTROL BOX TERMINAL STRIP -~~4>i~“~~--~———\\
A" Comirolier [BA] LEVEL SENSOR WIRING TERMINAL STRIP (/ 13 Gy [ ] () (]
{Bottom of Box) [CH CONTROLLER WIRING TERMINAL STRIP N W
T MTR 2 A8
R Terminal Strip i,((k \
10111211 f MB!; 1\:’ 'VAL\:E (OI; . o ; LSQ Lsg
.;_7 Y Y- L i e Fj ] ;
| Td = : Gaoe 2Ly BN
“hassis Control Par { vy - \ SENSDR SRTUR T i
Chassis Control Panel] §§§ L Swileh Ri == RELAY CONTACT N/O 500 Hy ‘jiﬁp POTHOLE % % g % l%z = . 60 Hz
Control Module e T Sensor | : P ALARM SNSR INTERLOCK © S e T 4@3 ggj\ - ALARM
H & gl . SEL AV RANMTART N SN N SWITCHES e ) 4= L.
Elecirical Box sedl ﬂ‘“\\ Ry :{L RELAY CONTACT N/C (oroR) ALMZD ] SWETCHES . v - ) 4 < = 5}( N 1[
n (© o | Ry 7 ® 5 - & =29 = 228V 5
iflos N (a#) BELAY COTL MOT 2 = T = 9 % £ | Ho 7 ALMI
}‘i S e \\‘I e Y L. I S | = i [} l
ilt Sensor [
Electrical Box
Figure 6-1: Terminal Strip Identification Figure 6-2: Electrical Schematic
X-Series Work Platform 6-3

0805671-001



Schematics

6.2 Electrical Schematic, Optional Proportional Controls

Table 6-2: Electrical Schematic Legend, Optional Proportional Controls

REFERENCE REFERENCE
DESIGNATION  INAME FUNCTION LOCATION DESIGNATION [NAME FUNCTION LOCATION

ALMT Alarm, Motion Provides warning In front of L51 Switch, Down Provides power to | Left rear cormer
sound {60 Hz) when |electrical box Limit (Tilt/Pothole | Tilt Alarm Relay of Tilt Sensor
any function is inside left Chassis interlock Circuity |when Platformis  |electrical box:
activated. Module. Red wire down. Contacis 1,2,344;

for 60 Hz. {High Speed Cuts power to High {Contacts 6,748,

ALMZ Alarm, Platform | Provides warning  |In front of Drive Circuit) Speed Coil when

Til/Pothole sound (600 Hz) electrical box Platform is elevated.
Protection when Platform is inside left Chassis L52 Switch, Right In series with Left | Mounted on front
on slopes of 2°side  |Module. White wire Pothole Interlock |Pothole Interlock  |end of Right
to side and 2%fore  {for 600 Hz. Switch, provides Module.
and aft, or when the power to Tilt Alarm
Pothole Protection Relay from Level
Supports do not Sensor when machine
deploy properly, is level and the

BAT Batteries (4) To store energy. inside right Chassis Platform is elevated,

6 volts Module. 1S3 Switch, Left In series with Right I Mounted on front

CB Circuit Breaker | Overload protection | Chassis Conwol Pothole Interlock |Pothole Interlock  end of Left
for the control circuit. | Panel. Switch, provides Module,

CONT Controller, Supplies power to; | Platform Controller power to Tilt Alarm

Joystick Motor Start Relay  |center. Relay from Level
circuit, Proportional Sensor when machine
Coil, and Up/Forward is level and the
or Down/Reverse Platform is elevated.
circuits. Includes MOT Motor, Electric | Provides power to | Left Chassis
switches 52, S3, Drive Hydraulic Module,
56,58, &59. Pump.

D1 Diode Supplies power Controller terminal MTR Meter, Low Shows state of Battery | Chassis Control
to Motor Start circult, strip between C3 Voltage/Hour charge and hours | Panel.
from Steer Right  land C6. {Optional) machine has been
circuit. operated.

02 Diode Supplies power Coniroller terminal 21 Relay, Motor Connects Batteries | Inside Left Chassis
to Motor Start circuit, |strip between C4 Start to Motor, Module. Mounted
from Steer Left circuitland C6. on right bulkhead.

03 Diode Provides power to 1On Drive/Lift R2 Relay, Drive/Lift  |Energized when Right hand relay in
Joystick + terminal Iselector switch. Drive/Lift Switch Electrical Box,
when Drive/Lift is in DRIVE, provides) closest to side
Switch is in DRIVE, power to Forward  [where cables enter

D4 Diode Preventsfeedback  [Connected or Reverse Coils from | box.
into the Chassis Lift {between terminal Controller or to
Circuit from the Key [A12 and the Up or Down Coils
Switch. Chassis Lift Switch. from Controller when

D5 Diode Prevents feedback | Connected not energized,
into the Controller  thetween terminal R3 Relay, Tilt Alarm Energized KL)\/ Tilt Left hand reiay in
Circuit from the A12 and the Sensor when level, |Flectrical Box,
Chassis Lift Circuit.  {Key Switch. or Down Limit farthest from side

D6 Diode Provides power to  [On Chassis Terminal Switch when Platform {where cables enter
Drive Dump Coil | Strip between is down, provides | box.
from Reverse Circuit.jA3 and A4 power to Motor Start

D7 Diode Provides power to | Between Chassis Relfay or Tilt Alarm
Lift Circuit from Lift Switch and when not energized,

Chassis Lift Switch  tterminal AS. $1 Switch, Chassis  |Control circuit Chassis Control
and prevents Emergency Stop  |shut off. Panel.
feedback into

Proportional Circuit. S2 Switch, Joystick | Provides power to [ Left front switch

D8 Diode Provides power to | Between Chassis Down/Reverse  oystick + term. on Joystick when
Proportional Circuit {Lift Switch and during LIFT operation | Joystick is held in
from Chassis Lift terminal A4, or to Down/Reverse | assembled position.
Switch and prevents circuit when Joystick
feedback into Lift is pulled back

) Circuit. 53 Switch, Joystick  [Provides power to | Left rear switch on

FU1 Fuse, 175 AMP | Overload protection | Inside left Chassis Lift/Forward Orive/Lift circuit Joystick when
for the electric motor. jModule on right when Joystick is Joystick is held in

bulkhead. pushed forward. assembled position.

FU2 Fuse, 1 AMP Overload protection | In-line fuse on 54 Switch, Chassis | Provides powerto | Chassis Control

for the Tilt Sensor.

the Tilt Sensor.

1-001

Selector Key

either the Chassis
Controls or the
Controller.

Panel,

X-Series Work Platform



Schematics

Table 6-2: (cont'd.)
REFERENCE S1 15 A .
DESIGNATION | NAME FUNCTION LOCATION 24 VL ¢ TP op R WSSIS  ap
S5 Switch, Controller] Control circuit Platform Controller ™ BREAKER KEY SWITCH
Emergency Stop | shut off, bottom left. e s N
Button. C:D‘ %é
56 Switch, Interlock | Suppiies power Front of joystick., = 1[-‘7 CONTRMLLER
to Controller. § Dby e T 1= s U
57 Switch, Drive/Lift | Supplies power to | Controfler (S i § l . }
Selector High Speed circuit, | bottorn right, l & ESIOP %
and Drive/Lift Relay 175 | 85 BLL/ELY
and Motor Start - rug_ !
circuit when in fﬁg}j i %
DRIVE Position, i |
58,9 Switches, Steering | Supplies power to | Rocker actuator on ! H
either Right or Left | top of Controller L e N 11
Steer Valve Solenoids. | Joystick, switch —_— T i -
}bod;gs}\i?sidgl CRIVHHT | CKT BOARD j Z
oystick handle. , 0
510 Switch, Chassis | Provides power 1o “hassis Control [ A - } % } E R 3 |
Lift either UP or Down | Panel. IS_J L
circuits.
SNSK Sensor, Tilt Cuts power to Tilt | Inside Tilt Sensor . CONT j i
Alarm Relay when | Electrical Box. !
Platform is on slopes TER) . | eenmik
of 27 side to side and NTERLOCK ‘ ] % £D/8L
2% fore and aft to e 53,9 i i
activate Tilt Alarm, = =, STEERING 3%/{ SS@)’; ;
SO Solenoid, Right [ Shifts Steer Valve | Coil closest to ' “jgi#iTEHirS S/ i
Steer {coib) to RIGHT tumn block on left side g | !
position. of Manifold Block. : ‘ i i
SOL2 Solenoid, Left Shifts Steer Valve Coil farthest from T "égé% A I A R By ¥ T R
Steer {coil to LEFT turn block on left side § o7 o Rt :
position. of Manifold Block. . A e — 'y ) D2
SOL3 Solenoid, Reverse | Shifts Forward/ Top of Manifoid nAT fat Eé_‘ (3} /rg_§ J
{roil) Reverse Valve to Block towards = P:"_ — ot e = = o = o
reverse position. right side. = E = @ % & = CHASSIS
50L4 Solenoid, Drive | Closes Drive Dump | Top center of T e = = [ 0T
Dump (colf) Valve. Manifold Block . o = = na m;j %rg
towards front. 2. e PN Bl
SOLS Solenoid, Lift Shifts Drive/Lift Valve | Top center rear of :ﬁ( | $ 181D
{coil) to Lift position. Manifold Block. >~’L Plogle
SOL6 Solenoid, Down | Opens Down Valve.| Base of Lift ?5 |
{coil} Cylinder. = =R A L - 3 2
SOL7 Solenoid, High | Shifts High Speed | Top center left of = el nol nol o "Ral §
5 1 o alve igh Speet anj . ) '
Speed (coil) ;gg:éc:\ High Speed | Manifold Black LEGEND g o
. S [ ! o
SOL8 Solenoid, Closes Proportional | Top center of S W i & ég I
Proportional (cotl) | Valve, Marifold Block. N ~ R > T ¥
- [AE) CHASSIS CONTROL BOX TERMINAL STRIP Sy l g
55
- o ) S T 1 ps i
[Bf] LEVEL SENSOR WIRING TERMINAL STRIP e 55 W A Ao (3] (5]
S renrom | En b N e MTR
[C# CONTROLLER WIRING TERMINAL STRIP N -
L}; ; =
%
< VALVE COIL LSZ LS8 N TN o =
| | ) e ponatil o © o0 @ 5 | E
Ry % RELAY CONTACT N/D i 600 Hz megi% & P LSOt Y é{ / 50 HZ’ P
; -~ ALARM ENSR INTERLOK 5= R < 9 < | e
y ey A, N YITCHES st ] = ity N7 en
RY 3 RELAY CONTACT M/C (o) U WIS oy B @ = 9 J 5 - 1|3
‘ [ ’ A @3}' o v % o=t I zlQ W T / ALMA] o
. | Mot . |ALM2 r 5 = ST s 7] K
(R#) RELAY COLL B S , = il B O = = - |
-
Figure 6-3: Electrical Schematic, Optional Proportional Controls
X-Series Work Platform , 6-5

060571-001




Schematics

6.3 Hydraulic Schematic

Table 6-3: Hydraulic Schematic Legend

REFERENCE REFERENCE
DESIGNATION |NAME FUNCTION LOCATION DESICNATION | NAME FUNCTION LOCATION
CYL] Cylinder, Steering | Provides force Under Chassis V2 Valve, Reverse Prevents machine  [Right front of
fo turn front wheels. {at front of machine. Counterbalance  {from running away {Manifold Block,
YLz Cylinder, Brake  [Stops machine from | Rear of machine on slopes and lower unit.
moving while parked. | between wheels. cushions stops.
CYL3 Cylinder, Lift Provides force to Inside the Elevating V3 Valve, Forward Prevents machine  |Right front of
lift Platform. Assembly. Counterbalance  {from running away |Manifold Block,
CYi4 Cylinder, Cushion | Provides smooth Mounted to right on slopes and upper unit.
starting and stopping  [side of Hydraulic cushions stops.
when driving, Tank. V4 Valve, Drive/Lift | Provides control of | Top center rear of
£ Filter Filters ofl retuming | Mounted to oif for Drive or Lift  |Manifold Block.
to Tank. Hydraulic Tank. functions,
FL2 Suction Screen © [Traps particlesin | Inside Hydraulic V5 Valve, Forward/ | Provides control of | Top of Manifold
Hydraulic Tank. Tank at outlet, Reverse oil for Forward or | Block, towards
MOTT Drive Motor Provides tractive On left front Reverse drive. right side.
offort for work Steering Spindle. V5 Valve, High Speed | Controls oil flow into [Top left center of
platform. ) Drive and Lift circuits | Manifold Block.
MOTZ Drive Motor Provides tractive On right front by dumping oil
effort for work Steering Spindle. back to tank.
platform. V7 Valve, Down Allows oil to flow Mounted on base
ORF1 Orifice, Brake Delays the Under rod end and Emergeﬂw out of Lift Cylinder of Lift Cylinder.
engagement of the  Hitting of Brake Lowering to Tank, ranually
Brake Cylinder. Cylinder. operated for
ORF2 Orifice, Down | Controls the Under fiting Emergency Lowering.
platform rate of on base of Lift V3 Valve, Drive Allows oiltoflow to | Top right center of
descent. Cylinder. Dump Forward/Reverse Manifold Block
ORF3,4 Orifice, Cushion  [Controls drive Inside each end of Valve for Drive towards front
Cylinder cushion rate. Drive Cushion operation. During Lift,
Cylinder. drive circuit oil is
PMP Duplex Pump Supplies hydraulic  nside left Chassis —_— . returned © {ank: ,
oil flow for all Maodule, right Ygr* Valve, Proportional | Controls oil flow into [Top center of
functions., font. {Optional) Drive and Lift circuits 1Manifold Block.
RV1 Yalve, Main Pravides over Center front of by pm‘pom?naﬂy .
Relief pressure protection to] Manifold Block. GU’FP’“g oit back to
Pump and limits fank.
Platform lifting
capacity.
RV2 Valve, Steering Provides over Lower left front of p B .
Relief ° pressure protection {Manifold Block. * Used on X20W and X26 machines th”
o steering
components when *% Op%iona%
steering.
RV3* Valve, Lift Provides over In-line valve
pressure protection {mounted on hoses
o Lift Cylinder on [between lift port
X20W and X26N  jand return filter.
Machines only.
Rv4 Vaive, Lift Provides over in-line valve
pressure protection jmounted on hoses
to high side of Pump |between Pump
and. and tank.
RVS Valve, Lift Provides over in-hine valve
pressure protection | mounted on hoses
w0 Jow side of Pumnp | between Purmp
and. and tank.
V1 Valve, Steering Provides directional {left side of
control for Steering | Manifold Block.
Cylinder.
6-6 X-Series Work Platform
1-001



6-7

Figure 6-5: Hydraulic Manifold

T

P
-
=

cyL2

- [w%
w [ el
o )y E
© — 2=
[anp
,,,,,,,,,, Nl wE [T ]
L | s
b \«7 ~E | A A
{ e { ]
w @) a5 | O N/
4 A -
@ o
sl
4 p 5
ﬁ e s
e [* g =
@ © 2
. g
e E
w B R
C W
[
ek €
N
O
wf,» s — e [N (]
ey & [ o
* an= N N R IR
Pas) . o [ o |
= oyl b o ] [ = ;
o LH o o |
- - e o ) w
|l ! “i_A gy * =
P AN ! 4 A L f
: ,@l?FﬂT! l_lmt_,z/ o=t _ m
] § i i | o D i ?
- [ @
| | { | [ | -
L _ S— Lw —— . 5]
| r P | <
e .
_ | wa iy Mm [Amge=pe m m
L T i
P | | _ 5 o [ e d
I = i =
i hﬁ h{«xmln i el 1_ s
| N W 7 2 | o
O (L = _ b
R =-ah gl 1. :
| L | 22 :
LAy WL == : o0
M P HU | LLI bl
i - = ! ”U/‘,ﬁ)‘w;_xﬁz
, ﬁ.%w [ V_ i i m i
| ! - g
| e >
os 5 .
_ T e ===
s A
§1h4 PR | ¢ wrli..sl..x M‘M M),,I\_ m\
_ | ] r — e s
1 i |
i
L S =
= S .
‘‘‘‘‘‘‘‘‘‘‘ e
oy _ B Sy B M m ﬁu
T mm— 1 ! A
_ =0 o .
: SR
' i
| s =1 N UJ QL
O =H S =
. = e | o _WEL =
..... o S — - 07 L &
: _ o e 2 it B
— eV = i lopd L=t v :
v O N Lo [ o
o |2 . & EBT 2 K
> o J = Pt
o = SO AR (S - = ”
| oz o o & T =
NS s &
= =
< @
@
o g
&
a
@
by




Schematics

6-8 X-Series Work Platform
71-001



Illustrate

7.0 Introduction

This section lists and illustrates the replaceable assem-
blies and parts of the X20N/X20W/X26N Work Plat-
forms, as manufactured by UpRight, Inc. Each parts list
contains the component parts for that assembly indented to
show relationship where applicable. ‘

7.1 Index

Asgembly Sheets
Final Assermnbly, X20MN Lo 7-2
Final Assermbly, X2O0W .o 7-6
Final Assembly, X26R ... . 710

Basic Assembly, X20N ...

Basic Assembly, X20W ... .. 716
Basic Assembly, X26N i e 718
Chassis Assembly, X20M oo e T-TOA
Chassis Assembly, X20W/XZ6M oo, 7-19E
Scissor Arm Assembly, X20N i 7-20
Scissor Arm Assembly, X20W i, 7-22
Scissor Arm Assembly, XZ6N oo, 7-24
Guardrail Assembly, X20N ..o, . 7426

Guardrail Assembly, X20W/X26N, W/Deck Ext. ..ooooovcvrennne, 7-28
Guardrail Assembly, X20W/X26N, W/O Deck Ext. .......cvve. 7-28
Deck Extension Assemnbly, X20N ..o e 7-30

Deck Extension Assembly, X20W/X26N ..ccovorirooncinnnnn, 7-32
Control Module Assembly, X20N ..o 7-34
Control Module Assembly, X20W/X26N L. 7-36
Hydraulic Tank Assembly, X20N oo, 7-38
Hydraulic Tank Assembly, X2Z0OW/X26N Lo, 7-38
Power Module Assembly, X20MN .. 7-40
Power Module Assembly, X20W/X26N i, 7-42
Hose Kit, X20MN i 7-44

Hose Kit, X20W/X26N oo e 7-46
Control Valve Assembly, X20N/XZOW/X26N ..o, 7-48

Controller Assembly, X20N/X20W/XZEMN oo, 7-50
Lower Control Box Assembly, X20N/X20W/K26N e 7-52

Label Kit, K20MN oo et e 7-54
Label Kit, XZOW oo oo 7-56

Label Kit, X2BMN L 7-58
Power To Platform, Option, X20N/X20W/X26N ...... o 7460
%‘Qm Option, XZONXZOW/XZEN .o 7-61
Flashing Amber | Light, Option, X20N/X20W/X26MN ... 7-62
Fwid/Rev Motion Alarm, Opﬂ()f‘ X20 N/XLGW/XZM ............... 7-64
Fwd/Rev/Up Motion xséamﬂ Option, X2ZON/X20W/X26M ... 765
Generator, Option, XH*N/XQQW/P’;:E)N ..................................
Proportional (om’roi Option, XZO0NX20W X26N .
Proportional Controller, Option, X20N X20W,X26N
Air To Platform, Option, X20N/X20W/X26N oo,

X2ON2O0WIX26N Work Platform




reakdown

FINAL ASSEMBLY

X20N
[TEM PART DESCRIBTION ary, fTER PART DESCRIPTION a1y,
1 66001000 BASIC ASSEMBLY 1 33 66399-000 WELDMENT COVER 1
2 66008-001 CONTROL MODULE 1 34 15793011 LIMIT SWITCH 1
3 66009-000 POWER MODULE 1 35 29945-011 LEVEL SENSOR 1
4 66005000 GUARDRAIL INSTALLATION 1 36 29928-004 TERMINAL BLOCK 1
5 11828008 SCREW, 1/4-20 ¥ 1 FLAT HD SOC 2 37 11275-003 SCREW, #10-32 X 3/8 6
6 05832-000 WASHER, LOCK 1/4 2 38 11275-006 SCREW, #10-32 X 3/4 2
7 66010-000 LABEL KIT INSTALLATION 1 39 11275012 SCREW, #10-32 X 1 3/4 2
8 66012-000 CONTROL CABLE ASSY 1 40 11238-002 WASHER, #10 LOCK 10
9 66011001 HOSE KIT INSTALLATION 1 41 15793-015 LEVER 1
0 66013-000 COMNTROLLER ASSEMBLY 1 43 29601015 CONN,, RING, 14-16 GA. 3/8 4
11 15796-000 BATTERY, 6V 220AMP 4 4 29601-013 CONN,, RING, 14-16 GA. #10 4
12 66166-000 CHARCER 1 45 29931003 CONM,, PUSH, 14-16 CA, 25 16
13 11253-006 SCREW, HHC 5/16-18UNC X 3/4 2 46 259610-002 CONN., FORK, 14-16 GA. #8 3
14 11248-005 NUT, 5/16-18 HEX 8 47 29601-019 CONN,, FORK, 10-12 CA. .25 1
15 64195001 CABLE ASSY. X 12 3 48 11252-008 SCREW, HHC GR5 1/4-20 UNC X 1 2
16 64195-056 CABLE ASSY. X 56 1 49 66006-000 DECK EXTENSION INSTALLATION 1
17 64195-104 CABLE ASSY, X 104 1 51 66516-002 PLUG, 1.75 DA, i
18 66014-000 ELECTRICAL BOX ASSEMBLY 1 53 11248-047 MNUT, HEX LOCK #6-32 2
19 11728-004 SCREW, SOC HD #10-32 X 1/2 2 54 11240005 WASHER, 5/16 FLAT 2
20 66017-000 CONTROL VALVE ASSEMBLY 1 55 13913-014 SPRING 1
21 11941005 FITTING, STRAICHT 2 56 29961-000 INLET PLUG 1
22 65369-099 HOSE GUARD, NYLON 1.5F7 57 (6464-004 SCREW, RH #6-32UNC X 1/2 2
23 11252-006 SCREW, HHC 1/4-20UNC X 3/4 2 58 10131099 WIRE, 16 AWG 17 COND. 15FT
24 66696-001 RELIEF VALVE ASSY,, PUMP 2 59 29961-001 SEAL, INLET PLUC 1
26 11252032 SCREW, HHC CR5 1/4-20 X 4 3 60 10154-000 TERM. COVER 8
27 11240-004 WASHER, FLAT 1/4 DIA 3 63 64195-004 CABLE ASSY X 1
28 66179-000 VALVE, DOWN 1 64 64195-009 CABLE ASSY X 9 1
29 65754-001 CABLE 1 65 29601-039 CONN,, RING, 10-12 CA. 5/16 3
30 66368-000 BRACKET 1 66 29452099 WIRE, 16 AWG BLK 3T
3 63664-008 ORIFICE i 67 29496-099 WIRE, 16 AWG 2 COND, SFT
32 11248-004 NUT, 1/4-20 HEX 5

POWER MILE REF

&)
2

BAFTERY G VL

B 1
@ § LT

FINAL ASSEMBLY
X20N
DRAWING 1 OF 4

72 M20MDOQ0WIX26N Work Platform



Parts Breakdown

QJ
e
e
P
i
W
-
]
i
s

FINAL ASSEMBLY

X20N

DRAWING 2 OF 4

- : ,,‘/ A

\ N /w//l\ O/MHWHWW! . gy

i~ - \wQ e )

T W)
7/,

7 N/

/ \\\\\\ w@
7/ / )
\\\ \\ \M\w\\ /

. \\\w o/
7

\\\\ \ /)
/ \\ \

73

ZONIX20WIX26N Work Platform



‘/8?‘ AR INTHIADT AN

\\ / :“\

L

™,
ac
NN

(%)

FINAL ASSEMBLY
X20N
DRAWING 30F 4

74 XZON/XZO0W/X26N Work Platform



arts

)
sl
ae/
o]
sl
w
=
o]
]
|

P SRR

I A

romeres e s v oot f s s e i o] i it o e i in o o o o o o

DR M 127

““““ S
TR g e

LR 13 355

FINAL ASSEMBLY

X20N
DRAWING 4 OF 4

ER:shprin:E Y

JUD LAY o = e o]

7-5

X2ONIXZO0WIX26N Work Platform



FINAL ASSEMBLY

X20W
TEM BAAT DESCRIPTION ary. TEM PART DESCRIPTION avy.
1 66051-000 BASIC ASSEMBLY 1 33 66399000 | WELDMENT, COVER 1
2 66058-001 CONTROL MODULE REF 34 15793011 LIMIT SWITCH 1
3 66053-000 POWER MODULE REF 35 20945011 LEVEL SENSOR 1
4 66055-000 GUARDRAIL INSTALLATION 1 36 29928-004 TERMINAL BLOCK 1
5 11828-008 SCREW, 1/4-20 X 1 FLAT HD SOC 2 37 11275003 SCREW, #10-32 X 3/8 6
6 05832-000 WASHER, LOCK 1/4 2 38 11275006 SCREW, #10-37 X 3/4 2
7 66060-000 LABEL KIT INSTALLATION 1 39 11275012 SCREW, #10-32 X1 3/4 2
8 66012-000 CONTROL CABLE ASSY. 1 40 11238-002 WASHER #10 LOCK 10
3 66061-001 HOSE KIT INSTALLATION 1 41 15793015 LEVER 1
10 66013-000 CONTROLLER ASSEMBLY 1 43 29601015 CONN., RING, 14-16 CA, 3/8 4
11 15796-000 BATTERY, 6V 220AMP 4 44 29601013 CONN,, RING, 14-16 CA #10 8
12 66166-000 CHARGER 1 45 29831-003 CONN,, PUSH, 14-16 GA. .25 16
13 11253-006 SCREW, HHC 5/16-18UNC X 3/4 8 46 29610-002 CONM, FORK, 14-16 GA, #8 31
14 11248-005 NUT, 5/16-18 HEX 8 47 29616-003 CONN,, PUSH, 10-12 CA. .25 1
15 64195-001 CABLE ASSY. X 12 3 48 11252008 SCREW, HHC GRS 1/4-20 UNC X 1 2
16 64195-070 CABLE ASSY. X 70 1 49 66056-000 DECK EXTENSION INSTALLATION 1
17 64195-128 CABLE ASSY. X 128 1 51 66516-002 PLUC, 13/4 DA 1
iB 66014-000 ELECTRICAL BOX ASSEMBLY 1 53 11248-047 NUT, #6-32UNC HEX LOCK 2
19 11728-004 SCREW, SOC HD #10-32 X 1/2 2 55 13913014 SPRING 1
20 66017-000 CONTROL VALVE ASSEMBLY 1 56 29961-000 INLET PLUG 1
21 11941005 FITTING, STRAIGHT 2 57 06464-004 SCREW, RH MACH #6-32UNC X 1/2 2
22 65365-099 HOSE GUARD, NYLON 1.5FT 58 10131099 CABLE 16 GA 12 COND 15FT
23 11252006 SCREW, HHC 1/4-20UNC X 3/4 2 59 29961001 SEAL 1
24 66696-001 RELIEF VALVE ASSY, PUMP Z 60 10154-000 COVER, BATTERY TERMINAL 8
26 11252-032 SCREW, HHC GRS 1/4-20 X 4 3 63 64195-004 CABLE ASSY. X 4 1
27 11240-004 WASHER, FLAT 1/4 DIA 3 64 64195-009 CABLE ASSY. X 9 1
28 66179000 VALVE, DOWN 1 65 29601039 CONN, 5/16 RING - 10/12 GA 3
29 65754-001 CABLE i 66 29452-099 WIRE, 16CA. BLK 3T
30 66368-000 BRACKET 1 67 29496-099 WIRE, 16GA. 2 COND. 10FT
31 63664-008 ORIFICE 1 68 66696-000 RELIEF WALVE ASSY, 1
32 11248-004 NUT, 1/4-70 HEX 5

i (i) B ~ e o 0
| LT COHTRE HOLE REF {839 X . 53) POVER MR 67
L ] N ! Y t
| ae T 1 } 7 i
| | |
e e )/ ;
= AP |
% i e y % § g %
! ! l sreeng | 1R | o . E ' t f :
EREE TN vl LA |
Al R N T R A E
‘ iy » : ?1}' @‘4\; ! ! BelTERT § Lt i
l ! | EO— _/ ! ! ;
i H i H
X J ! [
| - | I _l:{_ Fi |
; [— | ; BRI 6 VR ]
| ‘ ? g
L - - - - - s s w’_j ‘ peEr r«_r»[
AR =
s o s f);
BatERT 8 o i
! ( r\, | ER:R
A 18 A
FINAL ASSEMBLY | ~ g% |
o)
X20W | T
DRAWING 10F 4 B e

7ol XZON/XZOW/X26N Work Platform



Illustrated Parts Breakdown

FINAL ASSEMBLY

X20W

DRAWING 2 OF 4

77

XZON/XZ20W/IX26W Work Platform



Breakdown

S

N 5 S \\ ARN 7 e
5 \‘i‘ \\\%‘ 3 \}é::\\y / X
D NI\ /K¢

FINAL ASSEMBLY
X20W
DRAWING 3 0OF 4

7-8 K2ON/X20W/X26M Work Platform



D,
Y

() &) -
9 ()
{ \
[A—
. A g 3o e TR0 g
(s 5 ) " e Lan T ! A.\ my
s ey S &4
J.\ o 2 < q&
i L= = \
e s WS IO /

FINAL ASSEMBL?
DRAWING 40F 4

X20W

75

Y
e
&
e
st
uh
=
g
i
]

1
1
M
i

!
1
i
1
1

X20NX20WIX26N Work Platform




FINAL ASSEMBLY

X26N
PTEM PART DESCHIETION Qry, ITE#M PART DESCRIPTIOHN arvy.
1 66101-000 BASIC ASSEMBLY 1 33 66399-000 WELDMENT, COVER 1
2 66058-001 CONTROL MODULE BEF 34 15793-011 LIMIT SWITCH 1
3 66059-000 POWER MODULE REF 35 29945-011 LEVEL SEMSOR 1
4 66055-000 GUARDRAIL INSTALLATION i 36 29928-004 TERMINAL BLOCK 1
5 11828-008 SCREW, 1/4-20 X 1 FLAT HD SOC 2 37 11275003 SCREW, #10-32 X 3/8 6
6 05832-000 WASHER LOCK 1/4 Z 38 11275-006 SCREW, #10-32 X 3/4 2
7 66110-000 LABEL KIT INSTALLATION 1 39 11275-012 SCREW, #10-32 X1 3/4 2
8 66012-001 CONTROL CABLE ASSY 1 40 11238-002 WASHER, #1060 LOCK 10
9 66061-001 HOSE KIT INSTALLATION 1 41 15793-015 LEVER 1
10 66013-000 CONTROLLER ASSEMBLY i 43 29601015 CONM., RING, 14-16 CA, 3/8 4
1 15796-000 BATTERY, 6V 220AMF 4 44 29601013 CONM,, RING, 14-16 CA. #10 ]
12 66166-000 CHARCER i 45 29931003 CONK,, PUSH 1416 CA, 25 16
13 11253006 SCREW, HHIC 5/16-18UNC X 3/4 3 46 29610-002 CONN,, FORK, 14-16 CA. #8 31
14 11248005 NUT, 5/16-18 HEX 8 47 29601019 CONN,, FORK, 10-12 GA. .25 i
15 64195-001 CABLE ASSY. X 12 3 48 11252-008 SCREW, HHC GR5 1/4-20 UNC X 1 2
16 £4195-063 CABLE ASSY. X 63 1 49 66056-000 DECK EXTENSION INSTALLATION 1
17 £4195-128 CABLE ASSY. X128 1 51 66516-002 PLUG 1 3/4 DIA. 1
18 66014-000 ELECTRICAL BOX ASSEMBLY 1 53 11248-047 NUT, #6-32UNC HEX LOCK 2
19 11728-004 SCREW, SOC HD #10-32 X 1/2 2 55 13913014 SPRING 1
20 66017-000 CONTROL VALVE ASSEMBLY 1 56 29961000 INLET PLUC 1
21 11941-005 FITHING, STRAIGHT i 57 06464-004 SCREW, RH MACH #6-32UNC X 1/2 2
22 65369099 HOSE CUARD, NYLON 1.5 FT 58 10131099 CABLE, 16 GA. 12 COND 15 FT
24 66696-001 RELIEF VALVE ASSY., PUMP 2 59 29961-001 SEAL 1
23 11252006 SCREW, HHC 1/4-20UNC X 3/4 2 60 10154-000 COVER, BATTERY TERMINAL 8
26 11252-032 SCREW, HHC GRS 1/4-20 % 4 3 63 64195-004 CABLE ASSY. X 4 1
27 11240-006 WASHER, FLAT 3/8 DIA 3 64 64195-009 CABLE ASSY. X 9 1
28 66179-000 VALVE, DOWN i 65 29601-039 CONN, 5/16 RING - 16/14 GA 3
29 65754001 CABLE 1 66 25452-099 WIRE, 16CA. BLK 3FT
30 66368-000 BRACKET 1 67 29496-099 WIRE, 16CA. 2 COND. 10FT
31 63664-008 ORIFICE 1 68 66696-000 RELIEF VALVE ASSY. 1
32 11248-004 NUT, 1/4-20 HEX 5
e e e e - s
. Q) IR £ L (5)
/ (GHIRTL FODULE REF N ? \\/‘ ) POYER HOLALE REF
i }
e ©); — ifi% % -t @/\} !
») { e, '
e | ’
G 3 +
| |

!

|
i
£
i
1
H
i
i
|
|
BT 6 Wit !
i

FINAL ASSEMBLY
X26N :
DRAWING 1 OF 4 s

7-10 XZONX20WIX26N Work Platform



rea

I
i
54
P2
s
o
-
g
]
e

Parts

FINAL ASSEMBLY

X26N

20F4

vy
T

DRAWINC

711

X2OND20WIX26N Work Platform



/

5
Ny

N
S e B ng)

FINAL ASSEMBLY

X26N
DRAWING 3 0OF 4

KON ZOWIX26N Work Platform

7-12



713

5 -
2 L S O
\fiv/ﬂ o i lﬁwﬂﬂiﬁlJ%\/ 25 ¥
@ cJ t - 2 w o G
.ﬁ ! 8 ) ﬂm% ﬁ@ L
el it f;z_ ,HL; M s Aﬂ m
] miii - ;i:«w!iuu\:a LT T \,Sst LT p—
ﬁﬁw%m G T | 2, 2
N IO == S mery | > &
v | - | £y B
i |
- . 1 <
! 15@@ i
| - — I
1 i ) |

A
[ W

R,

w
sl
B
0
o
O
it
1)
e
o
w
=
—
]
Joesns]

AL 1413 SIS EUNES LS )

£
e —

X2ON/X20W/IX26N Work Platform




BASIC ASSEMBLY

X20N
66001-000
ITEM PART DESCRIPTION oty

1 66002-000 CHASSIS ASSEMBLY 1
2 66003-000 SCISSOR ASSEMBLY 1
3 66250-000 FLATFORM WELDMENT 1
65 66189-000 WEAR PAD, 1/4 16
7 66189-001 WEAR PAD, 3/8 2
11 66183-001 BEARING 2
12 66222-001 MOUNTING PIN 4
13 66227002 MOUNTING PIN 4
14 66191000 SUDE BLOCK 6
15 11287032 SCREW, SOCHD 3/8-16 X 410 8
16 11254-024 SCREW, HHC 3/8-16 X 3 LG 8
18 11240006 WASHER, 3/8 FLAT 8
20 11248-006 NUT, 3/8-16 16
21 66520-099 TAPE PRESSURE SENSITIVE 2 X 2 X060 FT13

7-14 MEON/X20WIX26N Work Platform



OIS HIW3 €

BASIC ASSEMBLY

715

X2ONX20W/26N Work Platform



reakdown

Illustrated Parts

BASIC ASSEMBLY
X20W
66051-000
TTEM PART DESCRIPTION aTy,
1 66052-000 CHASSIS ASSEMELY 1
2 66053-000 SCISSOR ASSEMBLY 1
3 66292-000 PLATFORM WELDMENT 1
1 66189-000 WEAR PAD, 1/4 16
7 66189-001 WEAR PAD, 3/8 2
11 66183-001 BEARING 2
12 66222001 MOUNTING PIN 4
13 66222-002 MOUNTING PIN 4
14 66191-000 SLIDE BLOCK 6
15 11287032 SCREW, SOC HD CAP 3/8-16 X4 LG i
6 11254-032 SCREW, HHC 3/8-16 X 4 LG 8
18 11240-006 WASHER, 3/8 FLAT 8
20 11248-006 NUT, 3/8-16 16
21 66520-099 TAPE, PRESSURE SENSITIVE 2 X 2 X .060 FTi3

7-16 X20N/X20WIX26N Work Platform



Parts Breakdown

el
[89]
P
ik
W
=
f e |
e
g

~ - = s -
~ A 5 i
- - y
B LN - e
A N / o
NN
©
X <

BASIC ASSEMBLY

X20W

7-17

XZONIX20W/X26N Work Platform



BASIC ASSEMBLY

X26N
66101-000
ITEM PART DESCHIPTION GrY,
1 66052-000 CHASSIS ASSEMBLY 1
2 66103-000 | SCISSOR ASSEMBLY 1
3 66292-000 PLATFORM WELDMENT 1
6 66189000 [ WEAR PAD, 1/4 16
7 66189-001 WEAR PAD, 3/8 2
11 66183-001 BEARING 2
12 66222001 MOUNTING PIN 4
13 66222-002 MOUNTING PIN 4
14 66191-000 SLIDE BLOCK 5
15 112874032 SCREW, SOCHD CAP 3/8-16 X 41G 8
16 11254032 SCREW, HHC 3/8-16 X 4 1LC 8
18 11240-006 WASHER, 3/8 FLAT 8
20 11248-006 NUT, 3/8-16 16
21 66520-099 TAPE, PRESSURE SENSITIVE 2 X 2 X 030 2FT

7-18 X2ONOOWIX26N Work Platform




Illustrated

,//W\\.,..Nw
/\/HC\

BASIC ASSEMBLY

X26N

SHeY 40 SLS DAL ddddn
J0ISI0 9 J0ISNY OF HOVLLY

G

7-19

XZONX20WIX26N Work Platform



Il1lustrated Parts Breakdown

CHASSIS ASSEMBLY

X20N
66002-000
ITEM PART DESCRIPTION ary. ITEM PART DESCHIPTION QaTty.
1 11248-008 NUT, HEX 1/2-13 UNC 8 47 26553-012 RIVET, 3/16 DIA X 1 1/8 CRIP 2
2 11248-006 NUT, HEX 3/8-16 UNC 4 48 66542-000 DISK, SPRING RETAINER 2
3 11248-004 NUT, HEX 1/4-20 UNC 2 49 66311-000 WELDMENT, STEERING ANGLE LH 1
4 11261-003 NUT, HEX #10-32 UNF 1 50 66312-060 WELDMENT, STEERING ANCLE RH 1
5 11252-008 SCREW, HHC GRS 1/4-20 UNC X 1 4 51 66313-001 WELDMENT, BELL CRANK 1
6 11254-008 SCREW, HHC CR5 3/8-16 UNC X 1 4 52 11848-044 CLEVIS PIN, 34 X3 1/2 1
7 11256010 SCREW, HHC GRS 1/2-13 UNC X 11/4 3 53 66158-000 STEERING LINK WELDMENT R.H, 1
8 11275-008 SCREW, HHC GRS #16-32 UNF X 1 1 54 66307000 WELDMENT, LADDER 1
S 11256-024 SCREW, HHC GRS 1/2-13 UNC X 3 8 55 66303-000 WELDMENT, DRIVE SHAFT 2
11 63559-016 SHOULDER BOLT, 5/8-TTUNC X 3/4 X 2 z 56 66304-000 WELDMENT, BRAKE TUBE 1
12 11240-004 WASHER, 1/4 FLAT 4 57 66305-000 WELDMENT, BRAKE 2
13 11240-006 WASHER, 3/8 FLAT 8 58 66096-024 BOLY, 1/2-13 X3 FULLTHD 1
14 11240-008 WASHER, 1/2 FLAT 7 59 66514-000 CABLE 1
15 11753-012 COTTER PIN, 1/8 X 11/2 4 &0 66515000 CABLE 1
16 11782-008 BEARING (STEER) 2 61 11240016 WASHER, 1 FLAT 2
17 11781024 BEARING (DRIVE) 4 62 11274016 NUT, HEX SLOTTED 1-14 UNF 2
i9 11154-026 THRUST WASHER, (MODULE) 2 63 18080-001 34 X 109 WX .56 LG STLTUBE 1
20 11934-024 FITTING 4 &4 11254-022 SCREW, HHC GRS 3/8-16 X 2 3/4 2
21 11757007 Pir, COTTER 5/8 2 65 63559005 SHOLDERBOLT 5/8 X3 1/2-13 THD 1
22 11757010 PIN, COTTER 3/4 5 66 27931071 BEARING (BRAKE) 2
23 27931064 BEARING (STEERING) 2 67 275931-043 BEARING (ACTUATOR) 1
24 27931-022 BEARING (BELL CRANK) 1 68 11246010 LOCKNUT, 5/8-TTUNC THIN ESNA 2
26 £2881-001 SWITCH, BALL 2 69 66414-000 WELDMENT, BRAKE SHOE 1
27 18097-001 7/8 X 095W X 17116 LG STLTUBE 2 70 14122003 WHEEL BOLT, 1/2-20 X 1 16
28 66602-000 STEERING CYLINDER 1 71 11240012 WASHER, 3/4 FLAT 4
- 66602-010 SEAL KIT, STEERING CYLINDER 1 72 02186-000 WASHER, 3/16 FLAT 2
29 61817001 MOTOR HYD. 2 73 27931061 BEARING, 340D 58 1D 1
* 61817-010 SEAL KIT, MOTOR 1 74 66396-000 COVER 2
- 61817011 NUT, MOTOR SHAFT 1 75 66541-001 HUB, SPRING RETAINER 1
* 61817012 KEY, MOTOR SHAFT 1 76 26554003 RIVET, 1/4 OIA. X 3/8-1/2 GRIP 4
30 618456001 WHEEL & TIRE 4 77 66585-000 ROLLER 1
31 66604-000 BRAKE CYLINDER 1 78 61796-09% CROMMET T35

* 66604-010 SEAL KIT, BRAKE CYLINDER 1 79 | 11704-005 | SCREW, 5/16-18 UNC X 5/16 2
32 | 11934003 EITTING 7 50 | 66404001 | CABLETIE 2
33 | 63664007 | ORIFICE 1 81 11764020 | RETAINING RING 2
34 | 66300000 L WELDMENT - CHASSIS i 82 1 11273008 [ NUT, IAM 1/2-13 1
35 | G6009-000 | POWER MODULE 1 83 | 11246-006 | NUT, THN 3/8-16 HEX 1
36 | 66008-001 | CONTROL MODULE 1 84 | 13336011 | FITTING, GREASE 2
37 | 66510-000 | SPRING 2 85 | 64350010 | SHIM AR
18 | 66541000 | HUB, SPRING RETAINER 1 86 | 11246:005 | NUT, HEX FSNA 5/16-18 1
39 | 66586-000 | ACTUATOR WELDMENT 1 87 | 11848041 | CLEVISPIN, 3/4 X 2 2
40 1 66325-000 | HUB, FRONT 2 88 | 66346001 | BRACKET, DOOR PIVOT 2
41 11254-026 | SCREW, HHC CRS 3/8-16 X3 1/ 1 89 | 27931058 | BEARING 2
42 | 63559-006 | BOLT SHOULDER, 3/8 X 2 1 90 | 11287014 | SCREW, SOC HD 3/8-16 X 1 3/4 7
43 | 11848009 | CLEVIS PIN, 5/8%2 1 91 11239-006 | WASHER, FLAT ASTM A325 3/8 DIA 6
44 | 66322:000 | CYLINDER LINK 1 92 | 66153060 | DOOR SHIM, 060 )
45 | 66159-000 | STEERING LINK WELDMENT LH. 1 91 | 66153030 | DOORSHIM, .030 2
46 | 66190-000 | BEARING - STRIP 2 94 | 66153015 | DOORSHIM, 015 2

95 | 66153005 | DOORSHIM, 005 2
96 | 27931054 | BUSHING 2
97 | 62642006 | BUSHING 2
99 | 11246008 | LOCKNUT, 1/2-13UNC THIN FSNA 1
*Not Shown 100 | 14996-012 | WASHER, SAE 3/4 FLAT 4

7-19A X2ON/X20W/X 26N Work Platform



I1lustrated Parts B

AW

/ \
7N\
s A )

/
B R

CHASSIS ASSEMBLY

X20N

DRAWING 1 OF 3

7-19B

X20N/X20W/X26N Work Platform



oh
s
po
e
I
e’
W
sald)
€
P
e
o
w
]
o]
Yummaa]

o
I
m e
n O
VAT
< U
2 £
W
N, =
< £ <
o D n«m
e
UxO
S
)
// //(,1
=
/W/.U “».
)

X2ONX20W/IX 26N Work Platform



ustrated

CHASSIS ASSEMBLY }
X20N ;
DRAWING 3 OF3

XZON/X20W/X26N Work Platform 7-191



[l1lustrated Parts

CHASSIS ASSEMBLY
X20W/X26N
66052-000

TEM PART DESCRIPTION QTY, 46 66190-000 BEARING STRIP
1 11248-008 NUT, HEX 1/2-13 UNC 47 26553012 RIVET, 3/16 DIA X 11/8 GRIP

o<

2 11248006 NUT, HEX 3/8-16 UNC 48 66542-000 DISK, SPRING RETAINER

3 11248-004 NUT, HEX 1/4-20 UNC 49 66311000 WELDMENT, STEERING ANGLE LH
4 11261003 NUT, HEX #10-32 UNF 50 66312-000 VELDMENT, STEERING ANCLE RH
5 11252-008 SCREW, HHC GRS 1/4-20 UNC ¥ 1 51 66069-001 WELDMENT, BELL CRANK

& 11254008 SCREW, HHC GRS 3/8-16 UNC ¥ 1 52 11848-044 CLEVISPIN, 3/4 X3 1/2

7 11256-010 SCREW, HHC CR5 1/2-13 UNC X 11/4 53 66151000 STEERING LINK WELDMENT, R H,
8 11275008 SCREW, HHC GRS #10-32 UNF X 1 54 66307-000 WELDMENT, LADDER

S 11256024 SCREW, HHC CR5 1/2-13 UNC X 3 55 66303-000 WELDMENT, DRIVE SHAFT

11 63559016 SHOULDER BOLT, 3/4 X 2 (5/8-11 THD) 56 66073-000 WELDMENT, BRAKE TUBE

12 11240-004 WASHER, 1/4 FLAT

13 11240-006 WASHER, 3/8 FLAT

14 11240-008 WASHER, 1/2 FLAT

i5 11753012 COTTER PIN, 1/8 X 11/2
16 11782008 BEARING (STEER)

17 11781024 BEARING (DRIVE]

1 11154-020 THRUST WASHER (MODULE)
20 11934-024 FITTING

21 11757-067 iy, COTTER 5/8

22 11757010 PiN, COTTER 3/4

23 27931064 BEARING (STEERING)

24 27931022 BEARING (BELL CRANK)
25 27931070 BEARING (BELL CRANK)

57 66305-000 WELDMENT, BRAKE
58 66096-024 BOLT, 1/2-13 X 3 FULL THD
59 66514-001 CABLE
60 66515001 CABLE

1 11240016 WASHER, 1 FLAT
52 11274016 NUT, HEX SLOTTED 1-14 UNF
63 18080-001 3/4 X 109W X.56 LG STL TUBE
64 11254072 SCREW, HHC GRS 3/8-16 X 2 3/4
65 63559-005 SHOLDER BOLT, 5/8 X 3 - 1/2-13
66 27931071 BEARING (BRAKE)
67 27931043 BEARING (ACTUATOR}
68 11246010 NUT, 5/8-11 UNC THIN ESNA
69 66414-000 WELDMENT, BRAKE SHOE

S N P N B N R L] LRI B By PR S T B RN L0 T Py B INCY (NER Y

25 62881000 SWITCH, BALL 70 14122003 WHEEL BOLT, 1/2-20 X 1 16
27 18097001 718 X 095W X 1 7/16 LG STL TUBE 71 11240-012 WASHER, 3/4 FLAT 4
28 66609-000 STEERING CYLINDER 72 02186-000 WASHER, 3/16 FLAT 2
* 66602-010 SEAL KIT, STEERING CYLINDER 3 27931-061 BEARING, 3/400 5/8 1D 1
29 61817-001 MOTOR HYD. 74 66396-000 COVER 2
* 61817-010 SEAL KIT, MOTOR 75 66541-001 HUB, SPRING RETAINER 1
- 61817-011 NUT, MOTOR SHAFT 76 26554-003 RIVEY, 1/4 DIA X 3/8-1/2 CRIP 4
* 61817-012 KEY, MOTOR SHAFT 77 66585-000 ROLLER 1
30 61846-001 WHEEL & TIRE 78 61796-099 CROMMET T3

31 66604-000 BRAKE CYLINDER
M 66604-010 SEAL KIT, BRAKE CYLINDER
32 11934-003 FITTING

79 11704-605 SCREW, SET 5/16-18 UNC X 5/16
80 66404-001 CABLE TIE
81 11764020 RETAINING RING

33 63664-007 ORIFICE 82 11273008 NUT, JAM 1/2-13
34 66070-000 WELDMENT, CHASSIS 83 11246-006 NUT, 3/8-16 THIN HEX
35 66059-000 POWER MODULE 84 13336-011 FITTING, CREASE

85 64350-010 | SHiM
86 11246-005 | NUT, HEX ESNA 5/16-18
87 11848-041 | PIN, CLIVIS 3/4 X 2
83 66346-001 | BRACKET, DOOR PIVOT
89 27931-058 | BEARING, OILITE
90 11287-014 | SCREW, SOC HD 3/8-16 X 1 3/4
91 11239-006 | WASHER, FLAT ASTM A325 3/8 DIA
92 66153060 | DOOR SHIM, .060
93 66153-030 | DOOR SHIM, .030
66153-015 | DOOR SHIM, 015
95 66153-005 | DOOR SHIM, .005
96 27931-054 | BUSHING
97 62642006 | BUSHING
g 11246-008 [ LOCKNUT, 1/2-13UNC THIN ESNA
*Not Shown 100 | 14996-012 | WASHER, SAE 3/4 FLAT

36 66058-001 CONTROL MODULE

37 66510-000 SPRING

38 66541-000 HUB, SPRING RETAINER

35 66586-000 ACTUATOR, POT HOLE

40 66325-000 HUB, FRONT

41 11254-026 SCREW, HHC GRS 3/8-16 UNC X 3 1/4
42 63559-006 BOLY SHOULDER, 3/8 X 2

43 11848-009 CLEVIS PIN, 5/8 X 2

44 66322000 CYLINDER LINK

45 66152-000 STEERING LINK WELDMENT, L.H.

sl

B R o L L B B NS DU PO R B3 LT EECE RSV BN BT DRSNS P D) PUR R 120 DN PR P PR T PR N E N N LS B N AN 153 JCN DR Fo B R [PER Ny UG PR PR N

Py
e
S

b~—-&vw:wmmwwc‘,\a‘\wwt\)«»zzi!x)»«—a_-aws\)b\)

7-19E HZONSOW2EN Work Platform



USE TWO WASHERS

2

&

o
{8

CYLIROER MOUNT REF.

G

— STEERIM

S

AN

CHASSIS ASSEMBLY

X20W/X26N
DRAWING 1 OF 3

7-19F

X2ONZOW/X26N Work Platform



&w \x\ \\ \ﬂ\ \\// /ﬁfellﬁ! m;zz\ w \/\\\,\ %mmw
7 \\ / A /m\ W ~ \‘ wa 7]
ge , \ !
«b : |
5 o
wlpll
o
=
g
]
o]
NN
N N
V\\m\w})/%\\\

X2ON/X20W/X26N Work Platform

JIX26N

CHASSIS ASSEMBLY
DRAWING 20F 3

X20

7-19G




Parts

G
v
4!
st
s
o
-
o]
pe
|

premm—

CHASSIS ASSEMBLY

X20W/X26N
DRAWING 2 OF 3

7-19H

XION/X2ZO0W/IX26IN Work Platform



reakdown

Il1lustrated Parts

SCISSOR ARM ASSEMBLY

X20N

66003-00

ITEM PART DESCRIPTION Qry,

1 66183000 BEARING, OILITE #EP3236-24 14
z 661568-000 UFT CYLINDER 1
* 66168-010 SEAL KIT, LIFT CYLINDER 1
3 66201000 WELDMENT, MID INNER TUBE 1
4 66202-000 WELDMENT, TOP & BOTTOM OUTER 2
5 66200-000 WELDMENT, BOTTOM INNER 1/4 1
6 66211000 WELDMENT, MID OUTER 2
7 66210-000 WELDMENT, PIVOT PIN 14
8 66224000 PIN, LIFT CYLINDER 2
g 66225-000 PN, SHAFT LOCKING 2
10 11764032 RETAINING RING 2z
11 66214-000 WELDMENT, SAFETY STAND 1
13 11248-006 NUT, HEX 3/8-16 15
14 11287032 SCREW, SOC HD 3/8-16 X 4 14
15 11254044 SCREW, HHC CR5 3/8-16 X 5 1/2 1
17 66203-000 WELDMENT, TOP INNER 3/16 1
18 66199-000 PIPE RING Y3
13 66226-000 CHANNEL CABLE 1
20 11248004 NUT, HEX 1/4-20 2
21 11252-006 SCREW, HHC GRS 1/4-20 X 3/4 2

*Not Shown

720 X2OM/X20W/X26N Work Platform



SCISSOR ARM ASSEMBLY
X20N

X20N/X20WIX26N Work Platform

721



Illustrated

arts

reakdown

SCISSOR ARM ASSEMBLY
X20W
66053-00
TEW FART DESCRIETION Find
1 66181-000 | BEARING, OILITE #£93236-24 28
2 66601-000 | LIFT CYLINDER 1
. 66601010 SEAL KIT, LIFT CYLINDER 1
T | 66201000 | WELDMENT, MID INMER TUBE /3 1
4 1 66240-000 | WELDMENT, TOP & BOTTOM OUTER 1/8 2
5 56295-000 | WELDMENT, BOTTOM INNER 3/16 1
6 | 86211003 | WELDMENT, MID OUTER /8 2
7 1 66210000 |WELDMENT, PIVOT PIN 14
8 | 66224000 | PIN, LIFT CYLINDER 7
9 | 56225000 | PIN, SHAFT LOCKING 2
10 | 11764022 | RETAINING RING 7
11 | 56214000 |WELDMENT, SAFETY STAND 1
13 | 11248006 | NUT, HEX ¥/8-16 15
14 | 11287032 | SCREW, SOC HD 3/8-16 X 4 14
15 | 11254044 | SCREW, HHC GRS 3/8-16 X 5-1/2 1
16 | 66238007 | WELDMENT, TOP ARM 1
18 1 66199000 | PIPE RING 2
19 1 66226000 | CHANNEL, CABLE 1
20 | 11248004 |NUT, HEX 1/4-20 7
21 1 11250006 | SCREW, HHC GRS 1/4-20 X 3/4 2
*Not Shown
722

X2ON20WIX26N Work Platform




SCISSOR ARM ASSEMBLY
X20W

XIONO2OWIXCEN Work Platform

7-23




Illustrated Parts Breakdown

CISSOR ARM ASSEMBLY
?(261\@
66103-00
ITEW PART DESCHIPTION ary.
1 66183-000 BEARING 42
2 66601-000 LIFT CYLINDER 1
* 66601-010 SEAL KIT, LIFT CYLINDER 1
3 66201-001 WELDMENT, MID INNER TUBE 1/8 1
4 66240-000 WELDMENT, TOP & BOTTOM OUTER 1/8 2
S 66238-000 WELDMENT, BOTTOM INNER 3/16 1
6 66211002 WELDMENT, MID OUTER 1/4 2
7 66210-000 WELDMENT, PIVOT PIN 19
8 66224-000 PIN, LIFT CYLINDER 2
9 66225-000 PIN, SHAFT LOCKING 2
16 11764032 RETAINING RING 2
1A 66214-000 WELDMENT, SAFETY STAND 1
13 11248-006 NUT, HEX 3/8-1% 21
14 11287032 SCREW, SOCHD 3/8-16 X 4 20
15 11254-044 SCREW, HHC GRS 3/8-16 X5 1/2 1
17 66211-001 WELDMENT, MID GUTER ARM 1/8 2
18 66199-000 PIPE RING 3
19 66226-000 CHARNNEL, CABLE 1
20 11248-004 NUT, HEX 1/4-20 4
21 11252008 SCREW, HHC CRS 1/4-20 X 1 3
22 66120-000 WELDMENT, MID INNER ARRM 3/16 1
23 66121000 WELDMENT, TOP INNER ARM 1/8 1
24 11239-002 WASHER, 2 DIA ASTM 2
25 11740-024 ROLL PIN, /2 X3 2
26 55367001 BEARING 1
27 66574-001 WELDMENT, TORSION ARM L H, 1
28 11257-028 SCREW, HHC 5/8-11 X3 1/2 1
29 11248-010 NUT, 5/8-11 HEX 1
30 66224-001 PIN, LIFT CYLINDER 1
31 66226-001 CHANNEL, CABLE 1
32 66210-002 WELDMENT, PIVOT PIN 1
33 66574-002 WELDMENT, TORSION ARM R.H. 1

*Not Shown

7-24 X2OMN20W/IX26N Work Platform



TN

kf}(l@ PLLTSY

2
\ Y A \\\ 7\:\\/
4 >
. N g

RO

. TN
D A
\“' J—
a @ e

(Y 20)2) 3 pues

\ N
N 20Y 21
A \(K;/\MN; ER
_ N
// \1} (2 PLC'SY - END GUSSETS 10 INSIOE

o

P oA
e

~ /@T.@&\\\ .
\ \Q ) (42 PLC'S) SEE NOTE 1.
o

SCISSOR ARM ASSEMBLY
X26N

KZONX20W/X 26N Work Platform

7-25

RS SARTR



reakdown

Il1lustrated Parts

GUARDRAIL ASSEMBLY

X20N
66005-000
ITEM PART BESCRIPTION ory,
1 66171003 CAP SCREW, 3/8-16 X 2 1/2 [FULL THREAD) 4
4 03570-000 RETAINING PIN ASSY. 2
6 66498-000 WELDMENT, GATE LATCH 2
7 66257-000 WELDMENT, SIDE RAIL 2
8 66261-000 WELDMENT, END RAIL 1
10 63133-000 CHAIN ASSY. 1
11 15748-002 REPAIR LAPLINK 1
12 11248-005 MUT, 5/16-18 4
14 11253-016 SCREW, 5/16-18 HHC X 2 4
16 11254-020 SCREW, 3/8-16 HHC X 2 1/2 2
18 11240-006 WASHER, 3/8 FLAT 6
20 11248-006 NUT, 3/8-16 HEX 6

726 X2O0W/X20W/IX26W Work Platform



rea

Illustrated Parts

GUARDRAIL ASSEMBLY

X20N

727

X2ONX20W/IX26N Work Platform



reakdown

Illustrated Parts

GUARDRAIL ASSEMBLY GUARDRAIL ASSEMBLY
X20W/X26N, W/DECK EXT. X20W/X26N, W/O DECK EXT.
66055-000 66055-004
WEM] PART | DESCHIPTION ris ER]PART [BESCAIPTION SN
4| 03570000 | RETAINING PIN ASSY., 6 2 | 66518:001 [ KICKRAL 1
6| 66498000 | WELDMENT, GATE LATCH 2 3 | 66525001 | FRONT GUARDRAIL WELDMENT 1
7| 66126000 | WELDMENT, SIDE RAIL 7 4| 03570000 | RETAINING PIN ASSY. 6
8| 66125000 | WELDMENT, END RAIL 1 5| 27966:005 | SAFETY WALK4X 24 i
10| 63133000 | CHAIN ASSY. 1 6| 66498-000 | WELDMENT, CATE LATCH 2
11| 15748002 | REPAIR LAPLINK 1 8 | 66125000 | WELDMENT, END RALL :
12| 11248005 |NUT5/16-18 4 10 | 63133000 | CHAINASSY. 1
14| 11253016 | SCREW, 5/16-18 HHC X 2 4 11| 15748002 | REPAIR LAPLINK 1
16 | 11254020 | SCREW, 3/8-16 HHC X 212 2 12 | 11248005 |NUT,5/16-18 1
17 | 11254008 | SCREW, 3/8-16 HHC X 1 4 13 | 66126001 | WELDMENT, SIDE RAIL 2
18 | 11240006 | WASHER, 3/8 FLAT 6 14| 11253016 | SCREW, 5/16-18 HHC X 2 4
20 | 11248006 |NUT, 3/8-16 HEX 5 16 | 11254020 | SCREW, 3/8-16 HHC X 2172 2
17 | 11254008 | SCREW, 3/6-16 HHC X 1 it
18| 11240006 | WASHER, 3/8 FLAT 18
19 | 11254006 | SCREW, 3/8-16 HHC X 3/4 1
20| 11248:006 | NUT, 3/8-16 HEX 14

728 XZONX20W/X26N Work Platform



) o° (E‘
\\
\ .
. 3
\ ~
~. s s
\ “
S
GUARDRAIL ASSEMBLY

X20W/X26N

7-25

XY \\\

/
/
N

\

% \\ \\\/\ \W\MU \\ \ \\\\\\ )
\\\ \ \\ /Q \\@M\ /<A Vi \ | -

Y \\/\,._\ \

% \\\ \\
fvﬁ% i,,\% Lﬁ\\

pae *

o]

s —
s ,/WU /\w
e (B

XZON/X20W/X26N Work Platform




I11ustrate arts Breakdown

DECK EXTENSION ASSEMBLY

X20N
66006-000
TEM PART DESCRIPTION [
1 66251000 WELDMENT, DECK EXT, i
2 66198-000 WEAR PAD 4
3 66193-000 STOP 4
4 66176-000 WEAR PAD 2
5 66170-000 WEAR PAD 2
6 26553-002 RIVET, 3/16 DIA X 126-.250 GRIP 8
7 66195-000 PLATFORM ROLLER 4
g 66407-000 BRACKET 2
9 66256-000 WELDMENT, ROLLER MOUNT 2
10 66410-000 WELDMENT, DECK STOP 1
11 66068-000 RETAINING STRAP 2
12 66260-000 WELDMENT, EXT, RAIL 1
13 27966-605 SAFTY WALK, 6 X 24 10
14 11254-016 SCREW, HHC 3/8-16 X 2 2
15 26553-008 RIVET, 3/16 DIA X 1/2 GRIP 16
16 03570-000 RETAINING PIN ASSY 1
19 11254014 SCREW, HHC 3/8-16 X 1 3/4 6
20 11252006 SCREW, HHC 1/4-20 X 3/4 4
21 66171003 SCREW, HHC 3/8-16 X 2 1/2 4
22 11240-006 WASHER, 3/8 FLAT 2
23 11254-006 SCREW, HHC 3/8-16 X 3/4 2
24 11240-004 WASHER, 1/4 FLAT 4
25 11238-006 WASHER, 3/8 LOCK 8

7-30 XZON20WIX06N Work Platform



e 4 DECK EXTENSION ASSEMBLY
X20N

X2ON/X2Z0WIX26N Work Platform 7-31



reakdown

Illustrated Parts

DECK EXTENSION ASSEMBLY

X20W/X26N
66056-000
ITEM PART DESCRIPTION a7y,
1 66294-000 WELDMENT, DECK EXT, 1
2 66198-001 WEAR PAD 4
3 66193-000 STOP 4
4 66176-001 WEAR PAD 2
5 66170-001 WEAR PAD 2
6 26553-010 RIVET, 3/16 DIA X 5/8 GRIP 4
7 66195-000 PLATEORM ROLLER 4
8 66407-001 BRACKET 2
9 66256-000 WELDMENT, ROLLER MOUNT 2
10 66410-000 WELDMENT, DECK STOP 1
11 66068-000 RETAINING STRAP 2z
12 66130-000 WELDMENT, EXT. RAIL 1
13 27966-005 SAFTY WALK, 6 X 24 16
14 11254016 SCREW, HHC 3/8-16 X 2 2
15 26553-008 RIVET, 3/16 DIA X 1/2 GRIP 16
16 03570-000 RETAINING PIN ASSY, 5
17 11254-008 SCREW, HHC 3/8-16 X 1 4
19 11254-014 SCREW, HHC 3/8-16 X1 3/4 &
20 11252006 SCREW, HHC 1/4-20 X 3/4 4
22 11240-006 WASHER, 3/8 FLAT 2
23 11254-006 SCREW, HHC 3/8-16 X 3/4 2
24 11240-004 WASHER, 1/4 FLAT 4
25 11238-006 WASHER, 3/8 LOCK 8

7-32 XZON/X20W/X26N Work Platform



el S DECK EXTENSION ASSEMBLY
X20W/IX26N

X2ON/X20W/X 26N Work Platform 7-33



CONTROL MODULE ASSEMBLY

X20N
66008-001
TEM BART DESCRIPTION 7Y,
1 66309001 | CONTROL MODULE WELDMENT 1
2 56314000 | WELDMENT, TUBE 1
3 66316-000 | SHAFT, WELDMENT 1
4 20733-002 | ADAPTER, SWIVEL TEE 2
5 66317000 | WELDMENT, BAR 2
6 66173000 | SPRING, TORSION LH. 2
7 11781011 | BUSHING, FLANGE 2
8 11753010 | COTTER PIN, 1/8 X1 1/4 2
g 27931058 | BUSHING, OILITE 1
11 | 11240004 | WASHER, 1/4 FLAT 3
12 1 11248004 INUT, 1/4-20 HEX 3
13 | 63559-003 | SHOULDER BOLY, 5/8 DIAX 2 1/4 1
14 | 11240.008 | WASHER, 1/2 FLAT 1
15 | 11246008 ENUT, 1/2-13 HEX THIN 1
1 15797-000 | POWER UNIT 1
. 15797010 PUMP 1
: 15797011 MOTOR 1
s 10145001 BRUSHES (8}, MOTOR i
17 1 66184004 | WELD NUT, 5/16-18 2
1 66016000 | HYDRAULIC RESERVOIR ASSY. 1
1 11737008 | ROLL PIN, 1/4 DIA X1 1G 1
21 1 11934004 | FITIING, ELBOW 2
22 | 11941012 | EITTING, ADAPTOR 1
231 1 11937007 |FITTING, 90° SWIVEL 1
24 | 11253008 | SCREW, HEC GRS 5/16-18 X 1 2
75 | 62791002 | LATCH, COVER 1
29 | 11248006 | NUT, E5NA 3/8-16 2
31 1 10122000 | SOLENOID, 24V 1
33 | 11252010 | SCREW, HHC GRS 1420 X 1 1/4 3
34 | 66192000 | BLOCK, COVER 2
35 | 11828-008 | SCREW. 1/4-20 X 1 FLAT HD $OC 2
36 | 14066-008 | SCREW, 1/4-20 X1 HEXHD 2
39 | 10149000 | FUSE BLOCK 1
40 | 10148001 | FUSE, 175 AMP 1
42 | 11709010 | SCREW, RD HD #1024 X 1 1/4 2
43 | 11248003 I NUT, HEX #10-24 2
44 | 66347000 |ANGLE 1
45 | 11240006 | WASHER, 3/8 STD FLAT 7
47 | 11741-010 | SCREW, 3/8-16 X 1 1/4 FLAT HD SOC 2
48 | 66157-000 | WELDMENT, SPRING PLATE 1
*Not Shown
734

X2ONMZOW/IX26N Work Platform



- [REASE SHAFT BEFLRE INSTALLING SPRING

CONTROL MODULE ASSEMBLY
X20N

XZON/X20WIX26N Work Platform

7-35



IMlustrated Parts Breakdown

CONTROL MODULE ASSEMBLY

X20W/X26N
66058-001

TEM PART DESCRIFTION QryY.
1 66309-001 CONTROL MODULE WELDMENT {
2 66314-000 WELDMENT, TUBE 1
3 66316-000 SHAFT, WELDMENT 1
4 20733002 ADAPTER, SWIVEL TEE 2z
b} 66317000 WELDMENT, BAR 2
6 66173-000 SPRING, TORSION, LH. 2
7 11781-011 BUSHING, FLANGE, OILITE 2
8 11753010 COTTER PIN, 1/8 X 1 1/4 2
g 27931058 BUSHING, OILITE 1
11 11240-004 WASHER, 1/4 FLAT 3
12 11248004 NUT, 1/4-20 HEX 3
13 63559003 SHOULDER BOLT, 5/8 DIAX 2 1/4 i
14 11240008 WASHER, 1/2 FLAT 1
15 11246-008 NUT, 1/2-13 HEX THIN 1
16 15797000 POWER UNIT 1
- 15797010 PUMP 1
- 15797011 MOTOR 1
* 10145001 BRUSHES (8}, MOTOR

17 66184-004 WELD NUT, 5/16-18

18 66016001 HYDRAULIC RESERVOIR ASSY.
19 11737008 ROLLPIN, /4 DIAX1LC

21 11934004 FITTING, ELBOW

22 11941012 FITTING, ADAPTOR

23 11937007 FITTING, 90° SWIVEL

24 11253008 SCREW, HHC GRS 5/16-18 X 1
25 62791002 LATCH, COVER

29 11248-006 NUT, ESNA 3/8-16

31 10122-000 SOLENOID, 24V

33 11252010 SCREW, HHC GRS 1/4-20 X 11/4
34 66192000 BLOCK, COVER

35 11828-008 SCREW, 1/4-20 X 1 FLAT HD SOC
36 14066-008 SCREW, 1/4-20 X 1 HEX HD

39 10149-000 FUSE BLOCK

40 10148-001 FUSE, 175 AMP

42 13965-010 SCREW, HEX HD #10-24 X1 1/4
43 11248003 NUT, HEX #10-24

44 66342-000 ANGLE

45 11240006 WASHER, 3/8 STD FLAT

47 11741010 SCREW, 3/8-16 X 1 1/4 FLAT HD SOC
48 56157000 WELDMENT, SPRING PLATE

*Not Shown

B N L R L Ll e B L F N L B e o B el ol Bl B SR P

7-36 X20M/X20WIX26N Work Platform



SE SHAFT BEFORE INSTALLING SPRING

e
1
|

HAF

CONTROL MODULE ASSEMBLY
X20W/X26N

s

NIONXZOW/X26N Work Platform 737



IMlustrated Parts

HYDRAULIC TANK ASSEMBLY HYDRAULIC TANK ASSEMBLY
X20N X20W/X26N
66016-000 66016-001
fres BART DESCRIPTION GTY. fTEM BARY DESCRIFTION Gy,
1 66306-000 | WELDMENT, RESERVOIR 1 1 66308-000 | WELDMENT, RESERVOIR 1
2 65396-000 CUSHION CYLINDER 1 2 65396-000 CUSHION CYLINDER 1
3 14924007 UBOLT, 1 1/2-5/16-18 2 3 14924-007 UBOLY, 11/2-5/16-18 2
4 05154-001 FILTER ASSY. 1 4 05154-001 FILTER ASSY. 1
- 05154-002 FILTER 1 - 05154-002 FILTER 1
5 05963-001 FILLER / BREATHER 1 5 05963-001 FILLER / BREATHER 1
6 61818-000 SUCTION SCREEN 1 6 61818-000 1 SUCTION SCREEN 1
7 21305006 PLUG, MAGNET 1 7 21305-006 PLUG, MACNET 1
8 11661-006 BUSHING 1 8 11661-006 BUSHING 1
9 11940-010 FITTING, 90° ELBOW 1 g 11940010 FITTING, 90° ELBOW 1
10 14123-006 3/4 PIPE CUPLER 1 10 14123-006 3/4 PIPE CUPLER 1
i1 14028-005 3/4 PIPE NIPPLE X 2-1/2 1 11 14028-005 3/4 PIPE NIPPLE X 2-1/2 1
12 63931012 FITTING, 3/4 ELBOW 1 12 63931-012 FITTING, 3/4 ELBOW . 1
1 11934-004 FITTING, 90° ELBOW 2 14 11934-004 FITTING, 50° ELBOW 2
15 11937003 FITTING, 50° ELBOW 5 15 11937003 FITTING, 90° ELBOW 5
i6 11940-006 FITTING, 90° ELBOW 1 16 11940-006 FITTING, 90° ELBOW 1
17 65556-001 FITTING, ORIFICE PLUG 046 2 1 65556-001 FITTING, CRIFICE PLUG 046 2
18 20733-002 FITTING, SWIVEL TEE 3 13 20733-002 FITTING, SWIVEL TEE 4

738 H2ONI20W/IX26N Work Platform



* [tem not used on X20N machines.

HYDRAULIC TANK ASSEMBLY
X20N/X20W/X26N

X2ON/X20WIX26WN Work Platform 7-39



POWER MODULE ASSEMBLY

X20N
66009-000
ITEM PART DESCRIPTION Qry,
1 66310-000 POWER MODULE WELDMENT 1
2 66314-000 WELDMENT, TUBE 1
3 66316000 WELDMENT, SPRING SHAFT i
5 66318-000 WELDMENT, BAR 2
4 66172-000 SPRING, TORSION R.H. 2
7 11781011 BUSHING, FLANGE 2
8 11753010 COTTERPIN, 1/8 X 1 1/4 2
9 27931-058 BUSHING, OILITE 1
10 11741010 SCREW, 3/8-16 X 1 1/4 FLAT HD 50C 2
i1 11240-006 WASHER, 3/8 STD FLAT 2z
12 11248-006 NUT, 3/8-16UNC HEX 2
13 63559003 SHOULDER BOLT, 5/8 DIAX 2 1/4 1
14 11240008 WASHER, 1/7 FLAT 1
1 11246-008 NUT, 1/2-13 HEX THIN 1
16 11737-008 ROLL PIN, 1A DIAX 1L 1
17 66192-000 BLOCK, COVER 2
18 11828-008 SCREW, 1/4-20 X 1 FLAT HD SOC 2
19 52791-002 LATCH, COVER 1
20 14066-008 SCREW, 1/4-20 X 3/4 HEX HD 2
21 66342-000 ANGLE 1
22 66156-000 WELDMENT, SPRING PLATE 1

740 X2ON/X20WIX26N Work Platform



Y
B

W
whued
s
3
by
e
W
et
4
st
o
W
‘ﬁm
]
possos]
]

AFT BEFORE INSTALLING SPRING

N
13

/l;\/ 2

"

S

(%)
A

POWER MODULE ASSEMBLY

X20N

7-41

X2O0MN/X20W/IX 26N Work Platform



Il1lustrated Parts Breakdown

POWER MODULE ASSEMBLY

X20W/X26N
66059-000
ITER PART DESCRIPTION QTy,
1 66310-000 POWER MODULE WELDMENT 1
2 66314-000 WELDMENT, TUBE 1
3 66316-000 WELDMENT, SPRING SHAFT 1
5 66318-000 WELDMENT, BAR 2
6 66172-000 SPRING, TORSION R.HL 2
7 11781011 BUSHING, FLANGE 2
8 11753010 COTTER PIN, 1/8 X1 1/4 2
9 27931-058 BUSHING, OILITE 1
10 11741010 SCREW, 3/8-16 ¥ 1 1/4 FLAT HD SOC 2
11 11240006 WASHER, 3/8 5TD FLAT 2
12 11248006 NUT, 3/8-16UNC HEX 2
13 63553-003 SHOULDER BOLY, 5/8 DIAX 2 1/4 1
14 11240-008 WASHER, 1/2 FLAT 1
15 11246-008 NUT, 1/2-13 HEX THIN 1
16 117374808 ROLLPIN, 14 DIAX T LG 1
17 66192-000 BLOCK, COVER 2
18 11828008 SCREW, 1/4-20 X 1 FLAT HD 50C 2
19 62791002 LATCH, COVER 1
20 14066-008 SCREW, 1/4-20 X 3/4 HEX HD 2
21 66342-000  [ANGLE 1
22 66156-000 WELDMENT, SPRING PLATE 1

7-42 X20N/X20W/X26N Work Platform



Illustrated Parts

reakdown

~— PRE LOAD SPRING
[ 172 TURNS

\/m\@mg SHAFT BEFTRE INSTALLING SPRING
e

S

e

POWER MODULE ASSEMBLY
X20W/X26N

X2ON/X20WIX26N Work Platform

7-43




HOSEKIT

X20N
66011-001
ITEM BART DESCRIPTION GTY,
1 60861022 HOSE ASSEMBLY X 14 1
2 60867053 HOSE ASSEMBLY X 144 1
3 61789012 HOSE ASSEMBLY X 13 1
4 60861-074 HOSE ASSEMBLY X 58-1/2 1
5 60861-002 HOSE ASSEMBLY X 42-1/2 1
& 60861082 HOSE ASSEMBLY X 56 1
7 60861047 HOSE ASSEMBLY X 54 1/2 1
8 60861005 HOSE ASSEMBLY X 45 1
9 60861012 HOSE ASSEMBLY X 191 1
10 60861046 HOSE ASSEMBLY X 114 1
12 60861039 HOSE ASSEMBLY X 15 1
13 60861-042 HOSE ASSEMBLY X 13 1/2 1
4 65234-022 HOSE ASSEMBLY X 40 1/2 1
15 55234026 HOSE ASSEMBLY X 29 1
16 60861069 HOSE ASSEMBLY X 87 1
17 66096-001 RELIEF WALVE ASSY. PUMP REF,
744

X2ONX2OWIX26N Work Platform




Illustrated Parts Breakdown

HOSE KIT
X20N

X2OMW20W/IX26N Work Platform

745




Parts Breakdown

HOSE KIT
X20W/X26N
66061-001
ITEM PART DESCRPTION Q1Y
1 60861-022 HOSE ASSEMBLY X 14 1
2 60861-095 HOSE ASSEMBLY X 164 1
3 61789012 HOSE ASSERBLY X 13 i
4 60861-018 HOSE ASSEMBLY X 18 3
5 60661-055 HOSE ASSEMBLY X 60-1/2 1
6 60861-089 HOSE ASSEMBLY X 70 1
7 60861050 HOSE ASSEMBLY X 72 2
8 60861074 HOSE ASSEMBLY X 58 1/2 1
9 60861-092 HOSE ASSEMBLY X 201 1
i 60861-091 HOSE ASSEMBLY X 124 i
11 60861-045 HOSE ASSEMEBLY X 8 3
12 60861-039 HOSE ASSEMBLY X 15 i
13 60861-042 HOSE ASSEMBLY X 13 1/2 1
14 65234022 HOSE ASSEMBLY X 40 1/2 1
15 65234-026 HOSE ASSEMBLY X 29 1
16 60861-023 HOSE ASSEMBLY X 97 1/2 1
17 66696-001 RELIEF VALVE ASSY., PUMP REF.
18 66696-000 RELIEF VALVE ASSY, LIFT REF.

746 X2ON/2O0WIX26N Worlk Platform



HOSE KIT
X20W/X26N

X20N/X20W/IX26N Work Platform 7-47



reakdown

[1lustrated Parts

CONTROL VALVE ASSEMBLY

X20N/X20W/X26N
66017-000
ITEM PART DESCRIFTION ory,
1 66099 VALVE BLOCK 1
- 30576008 VALVE BLOCK, SERVICE 1
2 66098-000 BLANK PLATE, BOTTOM 1
3 13888-047 O-RING, -231, 70 DURO 1
4 63977001 MM EXPANDER PLUC 17
5 63523-007 CARTRIDGE VALVE, 4 WAY 3 POS TANDEM 1
5 63923-006 CARTRIDGE VALVE, 4 WAY 2 POS REV., 3
7 63923-005 CARTRIDCE VALVE, 2 WAY 1
8 12877007 RELIEF VALVE, DIRECT ACTING ADJSTBL, 2
9 15900-000 COUNTERBALANCE VALVE 2
10 63555008 CAVITY PLUG, 8 X 2 WAY 1
11 11934-004 ADAPTER 90 SAE 6-6 1
12 12004-004 PLUG, SAE-4 3
13 11941-001 ADAPTER STR. SAE 4-4 2
14 11941005 ADAPTER, STR. SAE 66 3
15 11937001 SWIVEL, 90 DEC -4 2
16 66097005 FLAT HD SOC BOLY, 10-24 X5/8 LC 4
17 63965-001 FITTING, CUACE PORT 2
18 11934007 ADAPTER, 50 DEG SAE 8-6 1
20 11941-002 ADAPTER, STR. SAE 4-65 3
21 11934-026 ADAPTER, 50 SAE 4-65 1
22 11932003 ADAPTER, 45 SWIVEL -6 2
23 11937-003 ADAPTER, 50 DEC SWIVEL -6 1

7-48 X20N/X20W/X26N Work Platform



=
2
©
]
<
')
o

ﬁmggmég Parts

CONTROL VALVE ASSEMBLY

X20N/X20W/X26N

B pks N 5
G _ o
fSed =

¢ Xk 14
Oriv

3
\V;})
S~
] ﬁ/\ﬂ/ S
\ZZ%
@
)
RV

High Speed

D i
PL

R A€ 2
o= NS N \ mu
/ AN E

\, / .

f:} P—
Steering
!

7-49

X20N/X20W26N Work Platform



Illustrated Parts

CONTROLLER ASSEMBLY
X20N/X20W/X26N
66013-000

ITER PART DESCRIPTION 1Y, TEW PART DESCRIPTION Ty,
1 | 11715006 | SCREW, 632 UNC MACH RD HD X 3/4 2 13 | 63667001 | PUSHBUTION 1
2 | 11248047 THEXNUT, 632 UNC 2 14 | 66094.000 | PANEL CONTROLLER LA, 1
3| 11252004 | SCREW, 1/4-20 UNC HHC £ 12 p 15 | 66095000 | PANEL, CONTROLLER RAL 1
4| 11238004 | WASHER 1/4 LOCK 4 16 | 29928003 | TERMINAL BLOCK (6 CONTACTS) 1
5 | 26551007 |RIVET, 1/8 DIA X 1/4-5/16 GRIP 6 17| 29610-002 | CONN, FORK, 1416 GA. 28 19
& 1 15941001 ISWIiTCH 1 18 | 29615002 | CONN, PUSH, 14.16 CA, #8 7
71 29877000 BOOT 1 20| 63667003 | CONTACT BLOCK i
§ | 29925000 |CONN, CABLE i 21 | 75620002 | BUTT. CONN,, 14-16 GA. 3
5 | 66175007 [BOX ENCLOSURE BASE 1 22| 29625002 | DIODE 3
i1 | 66092.000 | PANEL CONTROLLER i 73 | 29454.099 | WIRE 16 G, THHN COP RED 125
12 | 66181000 | CONTROLLER, JOYSTICK 1 24| 79457099 | WIRE, 16 GA, THHN COP GREEN T35
< isyrzom SWITCH 4 25 | 29453099 | WIRE, 16 CA,, THHN COP ORANGE FT 1
+ | 53913.000 SWITCH, STEERING 2 26 | 29451-099  |WIRE, 16 GA, THHN COP WHITE Fii
- e300 BOOT, STEERING SWITCH 1 27 129450099 | WIRE, 16 GA, THHN COP BLUE 12
+ 1 63913004 ROCKER ASSEMBLY 1 28 | 29452099 |WIRE, 16 GA,, THHN COP BLACK FT 5
- [ essa4010 HANDLE, 2 PIECE i .

v [ 66544011 LEVER, INTERLOCK 1 Not Shown
+ 68544012 SWITCH, INTERLOCK 1
. essaion BOOT, OYSTICK SHAFT 1
[ BN WK D
- o —d S
7) (45 7 o ,_(
@?r SikE SECHIR BELAT)
- 2 3 (FNR 7 1P)
(RN
(®)
OEM JOYSTICK
Ellg
e B S2 (REY / DR
=1y 5 Q,‘/”d;
TERHINAL (o3 T T
STRIP 2 N T
25 )
ORG N
|
[ = —~J
|
| oeIve
—{(LIFT (Db
T s
|
P N N
NS E
|
CONTROLLER ASSEMBLY
X20N/X20W/X26N
DRAWING10OF 2

750 X2ONDCOWIX26N Work Platform



Illustrated Parts

1. SUPPLIED WITH BOX.

.

o /\
& \;/\
. \5' \\ —— SEE NOTE |

/% \ AN . §\

s

~
=

CONTROLLER ASSEMBLY
X20N/X20W/X26N
DRAWING2OF 2

X2ON/X20WIX26N Work Platform 7-51



Illustrated Parts

reakdown

LOWER CONTROL BOX ASSEMBLY

X20N/X20W/X26N
66014-000

ITEM BART DESCRIPTION GTY, ITEM BART DESCRIPTION ary,

1 11715-004 SCREW, 6-32 UNC MACH RD HD X 1/2 4 22 29610002 CONN,, FORK, 14-16 CA, #8 17

2 11715-006 SCREW, 6-37 UNC MACH RD HD X 3/4 2 23 29610018 CONM, FORK, 10-12 CA, #8 1

3 11826-004 SCREW, 10-32 UNC MACH RD HD X 1/2 4 24 29601013 CONN,, RING, 14-16 GA. #10 5

4 11250001 HEXNUT, 6-32 UNC 6 25 29931-005 CONN,, FEM. PUSH, 12-10 25 1

5 11252006 CAP SCREW, 1/4-20 X 3/4 LG 2 26 29620-002 CONN, BUTT., 16-14 4

6 11248004 HEXNUT, 1/4-20 UNC 2 27 29931-003 CONN, PUSH, 14-16 CA. .25 11

7 29939-003 LOCKNUT 3 28 29825002 DIODE 3

9 29925010 CONN,, CABLE 3 29 12956006 CROMMET, 7/16 1D 1
10 28928004 TERMINAL BLOCK 1 32 29480-099 WIRE, 10 AWG RED FT 1
1 29863-009 RELAY, 24 VDO 2 EX] 05487099 TWIRE, 16 AWC VIO FT 1
12 12798-001 TOCOLE SWITCH 1 34 29479099 WIRE, 16 AWC WHT/BLK T 1
13 63778000 ALARM 1 35 29478-099 WIRE, 16 AWG RED/BLK FT .5
14 63667001 SWITCH 1 6 23456099 WIRE, 16 AWC YEL FT 1
i5 63667002 CONTACT BLOCK 1 37 29454-099 WIRE, 16 AWC RED FT 1
16 10155000 KEY SWITCH 1 38 29453-099 WIRE, 16 AWG ORG FT 1

- 10155-001 KEY 1 39 29452099 WIRE, 16 AWG BLK FT 1.5
17 29868-007 CIRCUIT BREAKER 1 40 259451-099 WIRE, 16 AWG WHT FT .5
18 66315000 | WELDMENT, LOWER CONTROL BOX 1 41 14252-004 | NUTSERT, 1/4-20 4
19 66416-000 PANEL, COVER 1 42 11252004 SCREW, HHC 1/4-20 X 1210 4
20 66419-000 PANEL, MOUNTING 1 43 11240-004 WASHER, 1/4 FLAT 4
21 66516-000 PLUC CAP 1 44 11240-003 WASHER, #10 FLAT 4

KEY S¥ETCH CIRULT BEkeER

@ AN
@
\\-..x(‘é . 1
Bl Ik aleo o]
Hesses a0 Q%% o
10N
@ |
L] L
| : w,%ém ‘ i[ P /\7?>
I
ﬁie’tf’w Q;(ﬁr‘ sl
N g&“««“ ﬂmj
W 7 %
i : | ‘Z‘
P
\ E \
A Y
y 24 (o1
/ﬁ\;\ Cﬂ)\ g N
N \ |
- n\\i L9 )
wﬂé C% il = zm OuRL TOME RO I o e
LOWER CONTROL BOX ASSY
F\/ X20N/X20W/X26N
&) DRAWING 10OF2

I
4]
(3]

XZONXZOWIX26N Work Platform



avor
(=X®)

LOWER CONTROL BOX ASSY
X20N/X20W/X26N
DRAWING 20F 2

X20N/X20W/IX26N Work Platform

7-53




LABEL KIT

X20N
66010-000
TEM PART DESCRIPTION arvy. PART DESCRIPTION GTY.
1 61683-006 LABEL, UPRICHT 2 66558-000 LABEL, EMERCENCY LOWERING PULL HANDLE 1
2 61683-004 LABEL, UPRICHT 4 60572-000 USER MANUAL 1
3 05221-000 LABEL, MANTAIN BATTERY 1 60577000 ANSTMANUAL 1
4 66552-000 LABEL, HYDROGEN CAS 1 10076-001 LABEL, INSTRUCTIONS 1
5 66551-000 LABEL, MAX LOAD 250 LBS 1 10076-000 MANUAL CASE 1
6 66557-000 LABEL, MAX LOAD 750 LBS 2z 11252-006 SCREW, HHC 1/4-20 X 3/4 LC 2
7 14222-003-99 | LABEL, FORKLIFT HERE 2 11248-004 NUT, 1/4-20 HEX 2
8 66555-000 LABEL, LIMIT SWITCHES 1 11240-004 WASHER, 1/4 FLAT 2
9 66553-000 LABEL, WARNING 2 66556-000 LABEL, WARNING (COLLISION) 1
10 60197-000 LABEL, HYDRAULIC FLUID 1 66559-000 LABEL, LOWER CONTROLS 1
11 61205-000 LABEL, NAME PLATE 1 61684018 LABEL, X 20 N 2
y: 61220-001 LABEL, ANSI 1 51684-016 LABEL, X 2
66550-000 LABEL, DANCER 1 66560-000 LABEL, CONTROLLER 1
65368-000 TACK 4 62562-001 LABEL, BATTERIES 1
66554-000 LABEL, READ INSTRUCTIONS 1 66522-000 LABEL, BATTERY CHARCER i
66561-000 LABEL, SAFETY STAND 1

e

A

T

\

NN, S

e

X20N

LABEL KIT

DRAWING1OF 2

X20N2O0WIX26N Work Platform




Il1lustrated

1~ LBCI{\H

GER

ER HAN

£3 0

{1,

2 CONTROLL

LABEL KIT
X20N
DRAWING 2 OF 2

7-55

X2ONX20WIX26N Work Platform



Illustrated Parts

LABEL KIT
X20W
66060-000
ITEM BART DESCRIPTION oY, ITEM PART DESCRIPTION a1y,
1 61683006 LABEL UPRICHT 2 17 66558-000 LABEL, EMERCENCY LOWERING PULL HANDLE 1
2 61683-004 LABEL, UPRICHT 4 18 60572-000 USER MANUAL 1
3 05221000 LABEL, MANTAIN BATTERY 1 19 60577000 ANSEMANUAL 1
4 66552-000 LABEL, HYDROGEN CAS 1 20 10076-001 LABEL INSTRUCTIONS 1
5 66551-000 LABEL, MAX LOAD 250 LBS 1 21 10076000 MANUAL CASE 1
6 66566-000 LABEL MAX LOAD 1000 1LBS 2 22 11252-006 SCREW, HHC 1/4-20 X 3/4 LC 2
7 14222-003-99 | LABEL, FORK LIFT HERE 2 23 11248-004 NUT, 1/4-20 HEX 2
8 66555-000 LABEL LIMIT SWITCHES 1 24 11240-004 WASHER, 1/4 FLAT 2
3 66553-000 LABEL, WARNING 2 25 66556-000 LABEL, WARNING (COLLISION) 1
10 60197-000 LABEL, HYDRAULIC FLUID 1 26 66559-000 LABEL, LOWER CONTROLS 1
11 61205-000 LABEL NAME PLATE 1 27 61684-019 LABEL X20W 2
12 61220-001 LABEL, ANSI 1 28 61684-016 LABEL X 2
13 66550-000 LABEL, DANGER 1 29 62562-001 LABEL, DANGER 1
14 65368-000 TACK 4 30 64444000 LABEL, USA 4
i5 66554-000 LABEL, READ INSTRUCTIONS 1 31 66560-000 LABEL CONTROLLER 1
16 66561000 LABEL, SAFETY STAND 1 32 66522-000 LABEL, BATTERY CHARCER 1

)

—

©

300
NUAN

N

—
oo Y

~

¢ oo
S
-

(oY
00

i

X20W

LABEL KIT

DRAWING 10F 2

XZONIX20WIX26N Work Platform




:
Y
Wl
W
whd
B
&
e
V
wleosd
s
=
ol
®
e
]
L
s

31 ) CONTROLLER DECAL

A\ <
\ \ / \\ A\
//zﬁ . ;zz/,b»\x%%v -

el S T )

\,

LABEL KIT
X20W
DRAWING 20F2

7-57

X20WN/X20WIX26 N Work Platform



Illustrated

LABEL KIT
X26N
66110-000
TEM PART BESCRIPTION ary. ITEM PART DESCRIPTION GTY,
1 61683-006 LABEL, UPRIGHT 2 17 66558-000 LABEL, EMERGENCY LOWERING PULL HANDLE 1
2 61683004 LABEL UPRICGHT 4 18 60572-000 USER MANUAL 1
3 05221-000 LABEL, MANTAIN BATTERY 1 19 60577-000 ANST MANUAL 1
4 66552-000 LABEL, HYDROGEN GAS 1 2 10076-001 LABEL, INSTRUCTIONS 1
5 66551-00C LABEL, MAXLOAD 250 LBS 1 21 10076-000 MANUAL CASE 1
6 66566-000 LABEL, MAXLOAD 1000 LBS 2 22 11252006 SCREW, HHC 1/4-20 X3/4 LC 2
7 14222-003-98 | LABEL, FORK LIFT HERE 2 23 11248-004 NUT, 1/4-20 HEX 2
8 66555000 LABEL, LIMIT SWITCHES 1 24 11240004 WASHER, 1/4 FLAY 2
9 66553-000 LABEL, WARNING 2 25 66556-000 LABEL, WARNING (COLLISION) 1
10 60197-000 LABEL, HYDRAULIC FLUID 1 26 66559-000 LABEL, LOWER CONTROLS 1
it 61205000 LABEL, NAME PLATE 1 27 61684-020 LABEL X 26 N 2
12 61220-001 LABEL, ANSI 1 28 §1684.016 LABEL, X 2
i3 66550-000 LABEL, DANCER 1 29 62562-001 LABEL DANGER 1
14 65368-000 TACK 4 30 64444000 LABEL, USA 4
15 66554-000 LABEL, READ INSTRUCTIONS 1 EXY 66560-000 LABEL, CONTROLLER 1
16 66561000 LABEL SAFETY STAND 1 32 66527000 LABEL, BATTERY CHARCGER 1

LABEL KIT
X26N
DRAWING10OF2

7-58 X2ON/X20W/X26N Work Platform



LABEL KIT
X26N

7-59

DRAWING 2 OF 2

Breakdown

A

¥

[1lustrated Parts

\\%w\ |

/
ol
5 78

XZOWN/X20WIX26N Work Platform




'arts Breakdown

el
s
Fhsd
whand
€]
o}
sl
o]
Jpasn]

POWER TO PLATFORM, OPTION

X20N/X20W/X26N

66610-000

: b
WS@??MET
&) A

=

> .

~ g

& &

e e i3
o SHOrD
Hmm eyl
& P ol
. () [
20isi= 101515
£ Sl Tt E
!WEEK1P§
ﬂﬂ,t e V3 ] b
R o2 R )
o222 25
ﬁSN(BW.&;S
b Bt Boeg Bed K= ==? R
= S12181318]8) 3
mhné&ESSi.ﬁ
wil i Sl wl o
Bl arl el on B S O o
i vl a0l ol iy
S| SN N
=
%7234578

J2ON/X20W/IX 26N Work Platform

POWER TO PLATFORM, OPTION

pd
O
&
‘ >
1 M et
23 m
U d
o 5 .
=2 (~) =3
= < Z
So (= =
[ //f/ V.mw
Lo N

760




Illustrate

HORN, OPTION

X20N/X20W/X26N
66614-000
iTEM PART DESCRIFTION LTy,

1 11252-008-00 1 SCREW, HHC 1/4-20 X 1 2z
2 11248-004-00 | NUT, HEX 1/4-20 2
3 29452-099-00 § WIRE, 16 CA. BLACK 1ET
4 66507-000-00 § BRACKET, HORN 1
5 29610-002-00 | CONNECTOR, FORK 3
6 29601-014-00 | CONNECTOR, RING 1
7 29615-002-00 | CONECTOR, PUSH 2
8 29958-000-00 | HORK, 24V 1
9 63917-000-00 | SWITCH, PUSHBUTTON 1

- \\MW;LMM
[ _wopwswicn fﬁ e

HULTI-EONOLICTOR
CARLE
M TOHOEN

HORN, OPTION é
X20N/X20W/X26N E

XZONX20W/X26N Work Platform 761



Ilustrate

Parts

reakdown

FLASHING AMBER LIGHT, OPTION

X20N/X20W/X26N
66611-000
ITEM PART DESCRIPTION ary,
1 29825-002-00 1 DIODE 2
2 11826-004-00 | SCREW, MACH RD HD 10-32 UNF X 1/2 4
3 12848-004-00 | LIGHT, FLASHING 2
5 29453-099-00 | WIRE, 16 GA. ORN SFT
6 29451-099-00 1 WIRE, 16 CA WHT Eal
7 29610-001-00 - CONNECTOR, FORK 4
g 13283-002-00_ CABLETIE 2
10§ 66505-000-00 | BRACKET, LIGHT MOUNT 2
11 1 2045209900 [WIRE, 16 CA BLK 9FT

REVERSE

t LOWER
LONTROL BUX

—

~ [TEM #1 (REF .

10 AMBER

b § BEACON LICHT

. s
=] N

=1 2

- BN

HE

=¥

——

N
—
?
58
A )
- i
&y

FLASHING AMBER LIGHT, OPTION

X20N/X20W/X26N
DRAWING10F 2

762

X2ONDO2OWIX26WN Work Platform




- TERMINAL STRIP AT
LEVEL SENSOR REF

"
4
f - e
Y
| \
= B X, /\
u Fun/ ) |
(&3 e & ﬂ\ \
2 s = -
e o / '
%é = \\/ \\
SO
~ A PN
' = [~
< =
e o~ N L
o)
o
=
fd
[
© .
=

LEVEL SENSDR TERMINAL 4B

HT ¥IRE

T T
5
TERMINAL 48—
L
N

LOWER CONTROL BOX

5

8,

(~) FLASHING AMBER LIGHT, OPTION
X20N/X20W/X26N
DRAWING 2 OF 2

X20OMN/K20WIX26N Work Platform 763



Illustrated

Parts

FWD/REV MOTION ALARM, OPTION

X20N/X20W/X26N
66612-000
TTEW BART DESCRIPTION

1 29625-002 DIGDE
2 25620003 CONM,, BUTT 1210

NOTE: BUTT SPLICE DIDOES 1O END
OF EXISTING RED WIRE

Y
(2
N A \« 10 0OWN
- b , I it

A TTEM AL (REF )

© g j KR L ; |

A8 He FORWARD/REVERSE MOTION
CCT VALVES

ALARM, OPTION

764

XION/X20WIX26N Work Platform



I1lustrated Parts

FWD/REV/UP MOTION ALARM, OPTION
X20N/X20W/X26N
66616-000
TTEM BART BESCRIDTION Qry.
1 29875042 DIODE 2
2 29620-003 CONN,, BUTT 12410 1
WOTE: BUTT SPLICE OIOOES <E;\
END O EYISTI £ WIRE
P TO END OF EXISTING RED WIR u< IO Oou
™ AN corL
Ay

L
\ T T— "\

wwwwww L
P - JTEM #1 (REF .3
P
Ll e FORWARD/REVERSE/UP MOTION
PR ALARM, OPTION
CCT VALVES

X20N/X20W/X26N Work Platform



Illustrated Parts

GENERATOR, OPTION

X20N/X20W/X26N
66615-000
TTEM PART DESCRIPTION a7y,

1 T1715-004 SCREW, RD. HD. #6-32 X 1/2 LG, 4
2 11248-047 NUT, ESNA #6-32 4
3 08942-001 QUTLET, HUBBELL #61CM65 1
4 66505-000 BRACKET 1
5 29495099 WIRE, 14CA 3 COND. U
6 11248-004 NUT 1/4-20 UNC 2
7 11252-008 - § SCREW HHC 1/4-20 X1 2
8 26461-000 CENERATOR HONEYWELL #DA24A 24V 1
9 64195-044 CABLE ASSY INEG) 44° 1
10 54195-024 CABLE ASSY (POS) 24" 1
11 29938-000 THREE PRONG PLUG - 90° 1

7-66 X2O0MWNX20WIX26N Work Platform



26N
20N

20w

\
|
I}
- ]
A«M /’/
OR ¥
MACHIN

WIRE LENGTH
H
40
1

CABLE .
</
NN
=)
- E
L
//
w’/
/-"M -
P -
\@ < > |
2 =]
&

- ROUTE WIRE SAME

AS CONTROL CABL

GENERATOR, OPTION
X20N/X20W/X26N

X2ON20W/X 26N Work Platform 7-67



Il1lustrated Parts Breakdown

il

3FT

5 _
ke
A
/fﬁwﬂ..:.
J1¥|8]2)x
2l 52 TG
Ol ol BIBIZ S
Tf#rrp.naib
(5% Bl Bed Bl bl
ZIZ|Z 2|8
wifslielfeleiE
ol O OO0
1818135/
mMQUrJ.?.Q
ﬁx?«»ﬁ!?&ﬂUS
WD N0
Leat w2l Ris Rwrt Rual
5
%891@%«4&

ary.

PROPORTIONAL VALVE BLOCK

PROPORTIONAL VALVE

O-RING

DESCRIPTION
SCREW

#10-24 X 2 SOCHD

PROPORTIONAL CONTROLLER

DIODE
CONN, BUTT. 16-14 CA

PART
65374000
63986-002
11979008
14412016
66020-000
29825002
29620002

1
2
3
4
S
6
7

PROPORTIONAL CONTROL, OPTION

X20N,X20W X26N

66628-000

ITEM

R CONTROLS REF

e
i3 in

X

XOONIXZ20W/IX26N Work Platform

PROPORTIONAL CONTROL, OPTION

X20N,X20W,X26N
DRAWING 1 OF 2

>

b

M‘ h AR

A\ )/ / \w .,
\ /) \ \
M/V\ /.

,\,:




YEE
ki

MO8 3ATYA JTTWHOAM

= i
wre || AL
4/2%
L
(o )
s /{

YT SINDD ONLLEIN

SITLAINDT TYRDL L0408

S e s o e 390 B0

0357 MK S34EA W 301

I
e S -
SCIcaNCIRER m:?@émi@:
= Liglolol
o @@l — — ¥
). N

[ [ e [

. ,ﬁwﬂm ]
[ = KT

SITDSINDY W18 3B

Illustrate

O

{
i
i

7-69

PROPORTIONAL CONTROL, OPTION
X20N,X20W ,X26N

DRAWING 2 OF 2

= . . b £ .
e e e U
5

REREE SIS

i
py—

430 STORILNGD d3A0

X2ONI20WIX26N Work Platform



Illustrate:

Parts

reakdown

PROPORTIONAL CONTROLLER, OPTION

X20N,X20W X26N
66020-000
1TEM BART DESCRIPTION GTY, TEM PART DESCRIPTION oTY.
1 11715-006 SCREW, 6-32 UNC MACH RD HD ¥ 3/4 2z 13 63667-001 PUSH BUTTON 1
2 11248-047 HEX NUT 632 UNC 2 14 66034-000 PAMEL, CONTROLLER L HL 1
3 11252-004 SCREW, 1/4-20 UNC HHC X 1/2 4 15 66095-000 PAMEL, CONTROLLER RHL 1
4 11238-004 WASHER, 1/4 LOCK 4 16 29928-003 TERMINAL BLOCK (6 CONTACTS) 1
5 26551-007 RIVET, 1/8 DIA X 1/4-5/16 GRIP & 17 29610-002 CON., FORK 14-16 GA #8 17
6 15941001 SWITCH 1 18 29615-002 CONN,, PUSH 14-16 CA #8 3
7 29872-000 BOOT 1 19 29601011 CONN,, #6 RING 16-14 GA 4
8 29925-000 COMNN,, CABLE 1 20 63667-003 CONTACT BLOCK 1
9 66175-001 BOY ENCLOSURE 1 21 298750002 DIODE 3
11 66052000 PANEL CONTROLLER 1 22 29601012 CONN, #10 RING 16-14 CA 4
12 66544-000 CONTROLLER, JOYSTICK 1 23 Z9450-099 WIRE 16 CABLU TFT
* 15772-001 SWITCH 4 74 29451-099 WIRE, 16 CA WHT 1T
* 53913-007 SWITCH, STEERING Z 25 29452-099 WIRE, 16 CA BLK JET
B 53913003 BOOT, STEERING SWITCH 1 26 29454-099 WIRE, 16 CA RED 1FT
63913-004 ROCKER ASSEMBLY 1 27 29457-09% WIRE, 16 CA RN 1
- 66544-010 HANDLE, 2 PIECE 1 .
* 66544-011 LEVER, INTERLOCK i *Not Shown
* 66544-012 SWITCH, INTERLOCK 1
66544-013 BOOT, JOYSTICK SHAFT 1
ey :
A (18)
s
/ e CABLE FROM CONTPRLLER
o | “‘fé .
{ 23 g . I}
ST BLY o~ aLx 152 j
[v’\\L \i\) WL LR A |
e . - oy BLK
. DS = ‘ i [+t
‘/2 Y CJ \\ | BFD PROPLRT IONAL _f on
N @Q DA | e CONTROLLER Lrﬁg /:\
R N A 1 e il ALt
N \/‘ ‘ :J‘s,\ | o
L~ ~, /:{’; t
OmiliP=Ss EE
o2 T ls3ist : \\
- e i Lol N o
@ >~"’ /J Ul oowopee \”‘@ )
RED
5
!
O [
e LIFT .
N e | SR~
(22) © O
S ar

PROPORTIONAL CONTROLLER, OPTION
X20N,X20W, X26N
DRAWING 1 OF2

7.70 20N 20WIX26N Work Platform



I1lustrated

|
E
;

SUPPLIED WITH BOX.

I

PROPORTIONAL CONTROLLER, OPTION

X20N,X20W X26N
DRAWING 2 OF 2

XNZON/X20WIX26N Work Platform



Breakdown

Illustrated Parts

AIR TO PLATFORM, OPTION

X20N/X20W/X26N
66629-000
TEM PART DESCRIPTION OTY.
1 11249-003 LOCK NUT, ESNA HEX #10-32 2
2 11826-008 SCREW, ROHD, MACH #10-37 2
3 12728-000 COUPLING, MALE AIR 1
4 12725003 COUPLING, MALE AIR 1
5 11917007 FITTING, 507 1
5] 63594001 BACKET WELDMENT 1
7 15770099 HOSE, 3/8 SYNFLEX 3600-06 36FT
g 64274002 FITTING, HOSE 2
9 63191-000 BRACKET 1
&R
S
— /7/}
TS
i 7[\’1{17/
( ‘ e
- I{ ! (5
g\s () N //E\j
) : N N ) n \
PN NN Y A8
- I TN SN £ o
- ~ \\\\ o N @ N
R\i\ K 3 ~ ”/(\\7//
AIR TO PLATFORM, OPTION
X20N/X20W/X26N
7-72 X20N/X20W/X26N Work Platform




NOTES




PartsRight

2686 South Maple Avenue
Fresno, California 83725
TEL: 559-443-6601

FAX: 559-268-1756
PARTS: 1-8868433381

Call Toll Free in U.S.A.

P/N 060571-001
06-02

UpRight

Unit 81, Park West Industrial Park
Friel Avenue

Nangor Road

Dublin 12, Ireland

TEL: +353 1 620 9300

FAX: +353 1 620 9301





